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EHoxcanapun HaTpio 114 iH’ exuii

HANMEHYBAHHSI
['eHepu4Ha Ha3Ba: EHOKcanapyrH HATPIrO A1 iH K

AmTIIiichKa Ha3Ba: EHOKCAApiH HATPItO [UIs iH el
CKJIA

KoyXHuMit monepe1Hb0 HAOBHEHUH MITPULb MiCTAT:

Exokcamapuny Hatpito 2000 Antn-Xa MO mo exBiBajeHTHO 20 mr B 0,2 M BOAM IIA
10’ eKIiit

Enoxcanapury HaTpito 4000 Axti-Xa MO mo eKBIBaJICHTHO 40 mr B 0,4 M3 BOOM A
1H €Ki

Enoxcanmapuny Harpito 6000 Antu-Xa MO mo expiBasienTHo 60 mMr B 0,6 My BOOM AJIA
i exuin

Enokcanapuny Harpito 8000 Anrtu-Xa MO mo expiBasieaTHO 80 Mr B 0,8 M BOAM IIA
iH eIt

Enokcanapuny Hatpito 10000 Axtu-Xa MO mo eKBiBaJeHTHO 100 mr B 1,0 M BOAM AU

1H exuiit

onuc
IMpo3opuii, 6e30apBHuUii a00 HKOBTYBATHI PO3UUH.

MOKA3AHHS 10 3ACTOCYBAHHS

EHOKCANapiH HATPIIO U il €KWiN B WITPHUISAX IPU3HAYCHHIH IS OPOCIIUX IS
« [TpodinakTika BeHO3HOI TpOMOOEeMOOIl y XipypridHiX XBOPUX CEPEHBOrO Ta BHACOKOIO
PH3HKY, OCOGIHBO THM, XTO MPOMNIIOR OPTOTIENMMUYHY ab0 3aralbHy Xipyprito, BKJIHOYAI04YU
omnepailito Ha pax.

 Tlpopinaxtuka BeHO3HOI TpomOoemOoil y MEIMIHHUX [ali€HTiB 13 TOCTPUM
3aXBODIOBAHHSM Ta 3HIKEHOIO DYXJHBICTIO 3 MiIBUIIEHAM pPH3HKOM BEHO3HOI
TpoMOoeMOoTil.

« Jlixypauns Tpom603y rmmbokux Ben (TI'B) Ta embomnii nerenesoi aprepii (TEJIA), 3a
sunstkom TEJIA. mo Moske moTpeOysatm TpombomiTHyHO Tepamii a6o XipyprigHoro
BTPYYaHHS.

 IlpodinakTuka TpPOMOOYTBOPCHHS B E€KCTPAKOPIOPAILHOMY KpoBooOiry mix dYac
reMojiiani3y.

« JlikyBaHHs HecTaGiNbHOI CTEHOKapii Ta iHhApKTy miokapna 6e3 migiiomy cermenta ST
(NSTEMI) y koMOiHaLil 3 IepopajbHiuM IIPUHOMOM Al TUJICATIIIUIOBOI KUCJIOTH.

« JlikyBaHHS rOCTpOro iHpapKTy Miokapia 3 miafoMOM CerMeHTa ST (STEMI), Bxiro4arouu
NAI[€HTIB, AKi MiIArafoTh JTiKyBAaHHIO MEIMKaMEHTO3HO ad0 3 MOJaybIIIM yepe3UIKipHUM
xoponapaum BTpydaHHam (UKB).

JIO3YBAHHSI TA CITIOCIb BUKOPUCTAHHAA
Llo3yBaHHA




Ipogiraxmura eenosnoi mponooemoonii y nayicnmie cepeOHb020 ma UCOK020 PUSUKY

» TlauieHTaMm i3 MOMIpPHEM PH3HKOM TpoMGoemOouii pexoMeHIOBaHA 11033 SHOKCAMApUHY
HaTpito craHoBuTh 2000 MO (20 Mr) oauH pa3s Ha 100y IITIXOM nipmkipsoi (TTUT) in’exuii.
INepenonepaliifHe 3acTocyBaHHs (3a 2 TOIMHU 110 orepalii) eHoKcanapiHy HaTpio 2000
MO (20 Mr) 6yn0 10BeeHO eeKTUBHUM i Oe3MeyHIM NpH omeparli cepeHbOr0 PU3HKY. Y
TAIIEHTIB i3 MOMIPHAM PH3MKOM JlIKyBaHHS €HOKCAIllapHHOM HATPIIO CITiJ IPOJOBXKYBATH
IPOTArOM MiHiMambHOTO mepioay 7-10 IHIB HE3aNEKHO Bi CTAHY ORYXKaHH: (HampuUKJIaz,
pyxmuBocTi). IIpodinakTuKy ¢ npogoBKyBaTH 0 THX Ip, MOKH PYXJIMBICTb Halll€HTa HE
nepecTade OyTH 3HAYHO 3HIKEHOIO.

« TMamieHTaM 3 BHCOKMM pH3HKOM TpomOoeMOomii pexoMeHJOBaHA 1032 CHOKCAllapuHy
HaTpiro craHoButs 4000 MO (40 Mr) onuH pa3 Ha J00y IiMKIPHO, OaXaHO PO3NOYMHATH
3a 12 roguH 10 omepamii. Skmo € noTpeda B nepefonepaiiHii  mpoditak T
CHOKCAIIApHHY HATpIIO paHilme Hix 3a 12 rOAUH (HAIPUKIA], NAII€HT i3 BUCOKHUM PH3HUKOM,
AKA YeKae BIZKJIAAEHOrO OPTONEAMYHOrO XipypriYHOro BTPY4YaHHs), OCTAHHIO iH’€exio
ci1i 3po6uTH He Ti3HilIe Hik 3a 12 rOMMH 10 onepaiii Ta BITHOBUTH YEPE3 12 roguH micns
oneparii.

« TTamienTam, fKi mepeHec BEIUKY OPTONEAMYHY OTEPALiio, PEKOMEHIY€ETHCs POIIHPEHa
TpoMGOTpodiakTHKa 10 5 THHKHIB.

o JIns MALi€HTIB 3 BHCOKMM pu3MKOM BeHo3HOi TpomGoembGomii (BTE). AKi TepeHecIn
omepalilo Ha uYepeBHil MmopoXkHuHI a00 OpraHax Majoro Tasy JUld paky peKOMEHIOBaHa
po3iiupena TpoMOonpopinakTuKa 10 4 THXKHIB.

Ipoghinaxmura eeno3noi mpomboembo.1ii y MeOudHux nayicHmie

PeKOMeH/I0BaHA /1034 eHOKcarapyuny Hatpilo cranoButh 4000 MO (40 mr) 1 pa3 Ha
[00y LUIIXOM MigMKipHOi iH’ekuii. JIiKyBaHHS €HOKCANApPHMHOM HATPI0 NPU3HAYAETHCA
MmoHaiiMeHIIe Ha 614 MHIB He3aJeXKHO BLI CTAHY BiJHOBJCHHS (HAIPHKIA, PYXJIHBOCTI).
KopucTh He BCTaHOBJIEHA /ISl JIiIKyBaHHs JOBIIE 14 IHIB.

Jixyeanns TI'B ma TEJIA.

EHOKcanapiH HaTpil0 MOJKHA BBOJAMTH IIALIKIPHO y BUIVISAL iH’ €Kil 150 MO/xr
oauH pa3 Ha 100y (1,5 Mr/kr) abo y Bursai in’exuiit asidi Ha 106y o 100 MO/xr (1 MI/kr).
PexxuM JiKyBaHHS TOBHHEH BUOMPATH JiKap Ha OCHOBI iHIMBiAyanbHOI OLIHKH, BKIKOYAIOUH
OLIHKY PH3HUKY TpoMGOeMOOTiT Ta pU3nKy KpoBoTedi. HeycKIaHEHUM MallieHTaM 3 HU3bKAM
pmukoM penmmuBy BTE crin sactocoByBatu pexum nosysans 150 MO/kr (1.5 MI/KT),
KA BBOISATH OAMH pa3 Ha m00y. Pexum nosysamss 100 MO/kr (1 MI/Kr), SKHH BBOAATH
nBiui Ha 106y, CIIJ 3aCTOCOBYBATH BCiM iHNIMM Iali€HTaM, HAIpPHKIaA NalieHTaM 3
OXKHUpiHHSM, 3 cumnToMatuusoo TEJIA, pakoM, peumausyrounm BTE a0o mpokcuMalbHUM
TpomGo3oM KiyGoBoi Bemu. JIiKyBaHHSI €HOKCAIIAPMHOM HATPil0 IMPH3HAYAETBCA B
ceperuboMy Ha 10 mmis. Ilpu HeoOXimHOCTI €I PO3IOYATH TEpaIllo NEpPOpPaIbHUMHU
AHTUKOATYJITHTAMHU.

IIpoginaxmura mpomboymeopenns nio uac 2emMooid.nisy.
PexoMeH0Bana 103a ctanoButs 100 MO/kr (1 Mr/Kr) eHOKcamapuHy Hatpito. s
NALHEHTIB i3 BUCOKMM PU3MKOM KpPOBOTeUi 103y cii sMenmutd g0 50 MO/xr (0,5 mMr/kr) as
noAgiitHOro cyaunaHoro goctymy ado 75 MO/kr (0.75 Mr/kr) Ui OQHOCYAMHHOTO AOCTYILY.
Ilix gac remopianiy eHOKcAaIapiH HATPilO CJIiJ BBECTH B apTepialbHy JiHII0 KOHTYpY Ha
MouaTky ceaHcy iamisy. EdekTy Bia miel nosu 3a3Budail JOCTaTHBO Ul 4-TOXMHHOrO
CceaHcy; OIHAK, SIKIIO (iOPMHOBI KiJblisi BUSIBICHI. HAlNpUKIai, MiCis ceaHCy JOBLIE, HiX
3a3BUYAll, MOXKHA BBECTH JOAATKOBY 103y Bix S0 MO 1o 100 MO/kr (0.5-1 MF/KI‘)%
v

o



Jikyeanns necmabinonoi  cmenoxkapoii ma ingapxmy miokapoa  0e3 niouomy
ceavienma ST ma aikyeanns eocmpozo  iHpepriny wiokapoa 3 nioioMom  cezvenmd
ST (STEMI).

Jing nikyBaHHS HecTablIbHOT creHokapail ta iHQapKTy miokapaa Oe3 miaioMy
cermenta ST pekoMeHJOBaHa [103a CHOKCAllApUHY warpito cranosuts 100 MO/Kr (1 mr/Kr)
kokHI 12 TOAWH LUTIXOM MimmkipHoi iH'exuil B MOCIHAHHI 3 AHTUTPOMOOIMTAPHOIO
Tepariero. JIiKyBaHHS CIIiJI MPOAOBIKYBATH moHaiiMeHmIe 2 JHi 1 IPOIOBKYBATU 10 KJTiHI4HOT
crabimizamii. 3BuuaifHa TPUBAIICTh JIKyBaHHS ~CTAHOBUTb in 2 g0 & nmHiB
ALeTIUICATIMIOBa KHCI0Ta PEKOMEHJ0BaHa BCIM Mali€eHTaM 6e3 MPOTUIIOKa3aHb IPH
MOYaTKOBIN MepopasibHii HABAHTAKYBAJIbHIN 1031 150-300 mr (y TAIi€HTIB, SKi paHilie He
OTPUMYBAJTH AIETHICATILMIOBY KUCIOTY) Ta nigrpumyrodiit 203i 75-325 MI/100y NpOTAroM

TPUBAJIOTO MEPIOY, HE3AIEKHO Bill crpaterii JTiKyBaHHS.

Jlns  miKyBaHHsS TOCTPOro  iH(apKTy Miokapga 3 IigAOMOM CErMEHTa ST
PEKOMEHI0BaHA 1103a €HOKCAllapuHy HATpil0 CTAHOBUTH OJHOPA30BE BHYTpIilIHBOBEHHE (B/B)
GomocHe BBemenns 3000 MO (30 wmr) mmoc 100 MO/xr (1 Mr/kr) HiZmKipHOI A03H 3
nomanemuM BeexeHHaM 100 MO/kr (1 ). /Kr) TiAMKIpHO BBOAATH xoxHi 12 roaudH
(MaxcumyMm 10 000 MO (100 mr) s KOJKHOI 3 MepLINX ABOX 103 migmkipHo). OIHOYACHO
CHil 3aCTOCOBYBATH BiATOBIAHY AHTUTPOMOOLMTAPHY Teparmniioo, Halpukial MNepopaibHy
ANETWICATIIUIOBY KUCIOTY (BiX 75 mr mo 325 mr 1 pa3 Ha 100y), SKIIO HEMaeE
IPOTHUIIOKa3aHb. PEKOMEHI0BaHA TPUBATICTD JiKyBaHHs CTAHOBHUTD 8 mHiB a00 A0 BUITUCKHU 3
JiKapHi, 3aJ€XHO BiI TOro, IO HacTaHe panime. Ilpu 0JHOYaCHOMY 3aCTOCYBaHHI 3
TpoMBoniTuKOM ((hiopuHOCTENHPIIHUM a60 HedibpuHOCTIENN(IIHIM) EHOKCAIAPUH HATPIIO
CJ1i1 BBOMMTH 3a 15 XBIUTHH 10 Ta yepe3 30 XBUIMH [IC/Is MOYaTKy (iOpUHOTITHYHOL Teparii.

SIKIO OCTAHHS /1033 CHOKCATIAPUHY HATPilo MiIMKIipHO OyTa BBEICHA MCHIIL HiX 3a 8 roauH
J10 PO3LyBaHHs OaJloHa, JUTs MAI[i€HTIB {3 yepe3KipHIM KOPOHAPHAM BTPYHaHHAM (UKB) e
NOTPiOHO JOMATKOBOrO JT03YBaHHA. SIKIIO OCTAHHE INAIMKipHE BBEACHHA Oyyno BBEICHO

6inbIne HiX 3a 8 TOAMH N0 po3ayBaHHsA OaloHa, CIII BBECTH BHYTpILLIHHOBEHHO OONIIOCHO 30
MO/xr (0,3 MI/KT) eHOKcarapiHy HaTpito.

Jimu.

Besmneka Ta eeKTUBHICTh €HOKCANIAPUHY HATPIIO Y miTeil He BCTAHOBJIEHI.

Hayicnmu 1imHb020 GIKY.

3a BciMa IMOKA3aHHAME, OKpiM iHGapKTy Miokapaa 3 migitomom cermenTa ST
(STEMI), 3HIKEHHs 03U TAlli€HTaM JIiTHbOIO BiKy He moTpiGHe, 3a BHHITKOM RUTIAJIKIB
nopymeHHs (QyHKuii HEpoK. JUis JIKYBaHHS TOCTPOrO inpapxTy Miokapia 3 iIAOMOM
cermenta ST Y malieHTiB JTHBOTO BiKY =75 pOKiB Mo4yaTKoBHUM H0IIIOC BHYTPIIIHBOBEHHOTO
BBEJCHHS HE MOJKHA 3aCTOCOBYBATH. PosnounHaiite [03yBaHHS 75 MO/xr (0,75 MI/KT)
miAmKipHO KOKHI 12 rouH (MaKkcuMyM 7 500 MO (75 Mr) nuiie Ans KOKHOI 3 IIEPIIUX ABOX
103 mixmkipHo, a motim 75 MO/xr (0,75 MI/KT) TAMKIPHO AMs ignm gos3wm). J{as 10o3yBaHHA

[aLi€HTaM JIITHHOTO BiKYy 3 IOpYWICHHAM (yHKLIT HAPOK.

Iopywenns GyHkyii newinKu.
JlocTynHi oOMeXeHi JaHi MO0 MAIi€HTiB 3 MEYiHKOBOK HEJIOCTATHICTIO, TOMY IHM
MaIieHTaM CJIiJl 3aCTOCOBYBATH 3 00EPEIKHICTIO.

Iopyutenns yuxyii HUpOK.

o TsDKKa HUPKOBA HEJOCTATHICTH

EHokcamapuH HaTpilo HE PEKOMEHIYETHCS [alieHTaM 3 TepMiHAIBHOI CTAIIe0
HUPKOBOI HEJOCTATHOCTI (KITipeHC kpeaTuHiny <15 MI/XB) 4uepe3 BiACYTHICTD JaHUX y L
HomyJsLii, KpiM 3arno0iraHHsl yTBOPEHHS TpoMOy B €KCTPaKOPIOPaIbHOMY KpOBOOOIry mix

gac reMojiaiisy. %
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TaGauus 103yBaHHs Ul TALi€HTIB 3 THKKOK HUPKOBOXO HeJIOCTATHICTIO (KJIIPEHC
kpearuniny [15-30] mi/xB):

[TokazaHHs Cxema 103yBaHHS

TpodinakTHka BEHO3HUX TPOMOOEMOOIHHIX 2000 MO (20 Mr) /i oauH pas Ha 00y
YCKJIaJHEHb

Jlikysanus TI'B ta TEJIA 100 MO/kr (1 Mr/Kr) Macu Tifa n/u oauH pas
Ha 100y

100 MO/kr (1 mMr/kr) macu Tijla /11 OiMH pa3s 100 MO/kr (1 MI/Kr) MacH Tifla n/i OAuH pa3

Ha 100y Ha 100y

Jlikysanus roctporo STEMI 1 x 3000 MO (30 mr) B/B OOIOCHO MJIHOC

(y mauieHTiB BikoM 10 75 POKiB) 100 MO/kr (1 mr/kr) macu Tina n/wm iy

noanbiomy 100 MO/kr (1 mr/kr) Macu Tijga
n/w KOKHi 24 roAUHM.

Jlikysanus roctporo STEMI Be3 nouaTkoBoro B/B Gomocy 100 MO/kr

(Y nauieHTIiB BiKOM MoHaj 75 poKiB) (1 Mr/kr) macd Tina m/w i y noAabLIOMy
100 MO/kr (1 mr/kr) macu Tina n/i KOXHi
24 roauvHH

PeKOMEH 10BaH] KOPUTYBaHHs J03yBaHHS HE IOUIUPIOIOTECS Ha IIOKa3aHHA 110 remMoiaiisy.

e [TomipHa Ta J€rKa HUPKOBA HEJOCTATHICTh
Xouya sl MAIiCHTIB i3 moMipHUM (KIipeHC KpeaTUHIHY 30-50 MuI/XB) Ta JeTKHM (KJIipeHe
kpeatnHiny 50-80 MJI/XB) HUPKOBOIO HEJOCTATHICTIO KOPUTYBaHHS 1031 HE PEeKOMEHIYEThCA,
PEKOMEH/IY€EThCS PETEbHUM KIIHIYHUA MOHITOPHHT.

Crocib BBeAEHHS

LImpuie 718 i6° €Kil CHOKcanapuHy HaTpiio He CJTiji BBOAUTHU BHYTPIIIHEOM S30BO.

Jia mpodisakTUKA BEHO3HOI TpoMO0eMO0TIYHOT XBOpOOH MiCis Xipypri4HOro
BTpyuanHs, jgikyBanHs TI'B ta TEJIA, JIKyBaHHS HECTab1IbHOL creHoKapii Ta Miokapaa 6e3
nigiiomy cermenta ST (NSTEMI), enoxcanapux HATPIIO CJIi\ BBOAUTH MiALIKIPHO.

* [Ipu roctpomy iHdapkTi miokapaa 3 ninitomom cermernTa ST (STEMI) nixyBaHHA
CIIiJl PO3IIOYMHATH 3 OJHOPA30BOI BHYTPIIIHBOBEHHOT GonrocHol iH'€Kii, a MOTiM OApasy
i AKipHOT iH €K1l

o JInst momepeIKeHHsT YTBOPEHHSI TPOMOY B €KCTPaKOpIOpalbHOMY KpOBOOOITY Mix
yac reMO/iaNi3y BBOIMTECS Yepe3 apTepiaibHy JiHiio 1iami3HOro KOHTYpY.

[lomepeHbO  HANOBHEHMM  OJHOPA30BHM  IITIPHIL rOTOBUII [0  HETAHOIO
BUKOPUCTAHHS.

 Texnika MmiIMIKIpHOTO BBEACHHS!

[nekiito GaXaHO POOMTH, KONM IALi€HT JIEXMTh. EHOKCamapuH HATPII0 BBOIATH
HITAXOM TIMOOKOT miKipHoi in’ekuii. He Bimansiite Oyap0aIuku NOBITps 31 MINpHIA Mepel
iH’ex1iero, 100 YHUKHYTH BTpaTH IperapaTy Ipu BUKOPUCTAHHI IONEPeHBO HAOBHEHUX
WpuIiB. SIKIO KiTbKicTh mpenapaTy Juis i €Kil HeOOXIHO BIAKOPUTYBATH 3aJIEXHO Bill
MacH Tifla MalieHTa. BUKOPHCTOBYHTE IpalyHOBaHi MOIEPENHBO HAMOBHEHI IIIPHUIH, 100
JOCSTTH HEOOXiAHOro 00’ €My, BIAKKUIAOUN HAUIMIIOK NIEPEN in’exiiero. 3BEpHITH yBary, o
B JIeSKHX BUIAJIKax HEMOXJIMBO JOCSITH TOYHOI 03U 4epe3 rpadyloBaHHA Ha IIIpHUIi, i B
TaKOMYy BHUIAAKy 00’€M CIiJ OKPYIJIUTH 10 HaiOMMKIOro rpaayroBaHHsA. BBeleHHA cimifg
yepryBaTé 3 NiBOi Ta MpaBoi IHEpelHbo- abo 3a1Hp000KOBOT vepeBHOi crinku. Ilo BCilt
JOBKMHI TOJIKY TIOTPIOHO BBECTU BEPTUKAJIBHO B CKIIA/IKY mKipu, 00epekHO YTPUMYIOUH MiK
BeUKUM | BKasiBEEM nagsismu. LLKIpHY CKIagKy He MOYKHA PO3IYCKAaTH [0 3aBEPIICHHI
in’exuii. He TpiTh Micue iH’ €Kil micjis BBEICHHS.

&

« BHyTpiluHpOBeHHA (0OTIOCHA) iH'€KLis (JIMIIE Ak FOCTPOro STEMI):




[Ipy  rocTpomy STEMI  JmiKyBaHHS ciig  posnoduHaTd 3 onHopaBOBO'i
BHYTPIIIHBOBEHHOT GomocHoi iH€Kiil, @ notiv  OApasy T1iKipHO1 i’ exnit, Jma
BHYTPIIHBOBEHHOTO BBCACHHA MOJKHa BHKOpHCTOBYBATH 260 6araTono30BHil (1aKoH, abo
fonepeIHB0 HAIOBHEHUI  LIMPHIL FHOKCAITAPUH  HATPIO cmiil BBOAMTH  vEpe3
BHYTpiIIHBOBEHHE BBEACHH. Poro me cnia 3MimyBaTH abo mpuiiMaTy pasoMm 3 1HIIMHA
nikamy. 11106 YHEKHYTH MOXIMBOTO 3MilIyBaHHA CHOKCAIAPUHY HaTpito 3 IHIIAMH
npernapaTamu. oOpaHuii AOCTYN AU BHYTPIIIIHBOBEHHOTO BBEJIEHHS CIill MPOMHUTH
JIOCTATHBOK  KiJIBKICTIO disionoriuHoro pOUMHY a00 pO3UMHY MAEKCTPOSH po 1 micud
BHYTPIIIHEOBEHHOTO GOIOCHOTO BBEIACHHS eHOKCATIAPUHY HATPIIO, o6 OouMCTHTH MOPT
npenapary. EnokcanapuH HATPI0 MOJKHA 6e3redHo BBOAUTH 3 3BUYaHUM (pisionorqunM
PO3UMHOM (0.9%) abo 5% JEKCTPO3H Y BOM.

[TouaTxoBuit O0IIOC 3 000 MO (30 mr). ans [OYaTKOBUX OONIOCHUX 3 000 MO (30
Mr) 3a JOIOMOroOI0 JIOTIePE/IHBO HAIIOBHEHOTO npuLa 3 rpajlyroBaHHIM eHOKCarapuHy
HATPiO BUAATITE saiiBuil 00" €M, MO0 3] e 3 000 MO (30 M) ¥ IIPAL. [TotiM
no3y 3000 MO (30 Mr) MO)KHa BBOAMTH fe3nocepeHbO B igito BHYTpIIIHBOBEHHOTO
BBEJICHHS.

JloaaTKOBHI Gomoc m1a YKB, ko OCTAHHE MiAMKIPHE BBEJCHHA OYyJO BBEACHO
Gimpiie HiK 3a 8 TOIWH 10 PO3LYBaHHA Gagona. ITarieHTaM, SKi JIKYIOTBCA 32 JIOIIOMOTOI0
UYKB. HeoOXiHO BBECTH J10JATKOBY BHYTPIIIHBOBEHHY gomrocHy 103y 30 MO/xr (0,3 MI/KT),
SKIO OCTAHHE migmKipHe BBEACHHA Oys10 BBEICHO oinpIie HIXK 32 8 roauH 10 pO3AyBaHHSI
OanoHa.

11100 3abe3ieunTi TO4HICTb Manoro 00’ emy Il i’ €Ki, peKOMEHIYEThCsA pO3BECTA
npemnapaTr a0 300 MO/Mi (3 Mr/Ma). Jijist OTpUMAaHHA pO3UMHY 300 MO/Mn (3 MI/MII)
PEKOMEH/TYE€TBCA BUKOPUCTOBYBATH MIOTIEPEAHDBO HAIIOBHEHUH IIITPULL cHOKCATIAPHHY HATPIIO
Ha 6000 MO (60 mr) Ta in(y3iliHui maKeT Ha 50 ma (To0TO 3 BUKOPUCTaHHAM 3BUYAIHOTO
izionoriuHoro posIuHy (0.9%) ) adbo 5% HEeKCTPO3H Y BOJIi) HACTYIHUM YHHOM: BUTATHITH
30 M1 3 iH@y3iiiHOTO Makera 3a JOTIOMOTOI0 Linpua Ta prMiiTe piaAMHY. BeeiTh MOBHUN
BMICT TIOIEPEIHBO HATIOBHEHOTO mmpuua 6000 MO (60 mr) eHokcarapuy Hatpito B 20 MIL,
O 3aJUIIMIUCST B naxeti. OOepeKHO repeMilanTe pmicT makera. LImprHoM HabepiTh
HeoGXinuuii 06’€M pO3BEASHOTO posunHy A BRej€HHS y B/B mimito. TTicnst 3aBepLICHHS
pO3BENICHHA 06’ €M, AKuit HEOOXLAHO BBECTH, MOJKHA po3paxysatd 3a takoio GopMyJIo0
[OG’em pO3BEICHOTO posumHy (M) T para mamienta (Kr) X 0,1]. PoselcHHA
PEeKOMEHJIy€ThCs TOTyBath Ge3mocepeIHb0 MEPEL 3aCTOCYBAHHAM. O6'eM. KUl CITiL BBECTHA
aepes 1V miHi0 micTs 3aBepIICHHS PO3BE/ICHHA B xonnenTpawii 300 MO (3 mr) /ML

« AprepiajibHa iH'exuis:

BeeneHHst 3AiACHIOOTH  I€pe3 apTepia’ibHy minio  jaianmizHOrO KOHTYPY st
3an00iraHHs yTBOpeHH TpoMOY B eKCTPaKOPIopaTbHOMY KpOBOOOIry Mifl 9ac remMoziaisy.

3acTOCYBAHHS /I 9ac CTiHATBHOI/eTIL anbHOi aHecTesii ado TIoMOAIBHOT ITYHKIUT
ko JTiKap BUPIIIATH 3aCTOCYBATH AHTUKOATYJISHT ¥ KOHTEKCTI enifypatbHOl abo
CIIMHHOMO3KOBOT apecTesii/ananbresii a6o  JoMOAIBHOI TyHKII, PEKOMEHAYETRCA
peTeIbHuH HEBPOJIOTIUHUH MOHITOpHUHT 4epe3 pu3HK He#{poaKCHaNbHIX TeMaTOM.

MPOTUINOKA3AHHS

EnoKcarapus HaTpiro [pOTHIIOKA3AHUH [alieHTaM 3:

o [1iIBULIEHOIO qyTIUBICTIO [0 eHOKCATIAPHHY HATPIO, renaputy abo Horo MIOXiAHHX,
BKIOYAIOYH THII HI3BKOMOJEKYJISPHi renapiHi (HMI).

e iMYHOOTIOCEPEIKOBAHOKO renapuH-iHIyKOBaHOW TpOM6OLIHTOHCHi€IO (') B
aHaMHe31 IPOTAroM ocranHix 100 jHiB 200 MPOTATOM HASBHOCT] [IHPKYJIFOIOTAX QHTHUTIIL.

¢ AKTUBHOW KIIHIUHO 3HAUYIIOK KpOBOTEULIO Ta cTaHaM¥ 3 BUCOKUM pH3UKOM
KpOBOTEi, BKIIOHAKOHH HEL0/1aBHO nepeHe.ceHMﬁ remMopariaHui iHCyJIBT, BI/I})?@?}}’
ITYHKOBO-KUIIKOBOTO TPAKTY, HAsBHICTD 3JIOSIKICHOTO HOBOYTBOPEHHs! 3 BACOKUM pU3AK

.

KpOBOTEYl, HELIONABHI omeparii Ha TOJOBHOMY MO3KY, XpeOTi 260 oG TaIpMOIO
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omeparyi, Bizomi a6o mif03prOBaHi BApUKO3HI PO3IIMPEHHS BEH CTPABOXOMY, APTEPIOBEHO3HI
Mans(opmanii, cyamHHi Manbdopmanii amespwiMu abo cepito3Hi iHTpacmiHaiubHI a6o0
BHYTPIIIHBOMO3KOBI CyIMHHI aHOMATiT.

* COiHAIBHOI a00 eIiAypaIbHGIO aHeCTesiclo abo JOKOPErioHapHOIO AHECTE3i€l,
KOJI €HOKCAIIAPUH HATPIIO BUKOPUCTOBYETHCS IS JIIKYBaHHs y MONepeHi 24 roauHu.

CHELIAJIbHI BACTEPEXKEHHS TA 3AX0/AM OO0 BUKOPUCTAHHA

* 3arajbHi

EHokcanapun HATpil0 HE MOXHA BUKOPHCTOBYBATH B3a€MO3aMiHHO (OAMHHIL 3a
oauHuuew) 3 immmmu HMI. IIi n;ikapeeki 3aco0u  BigPI3HAIOTBCA 3a IIPOLECOM
BUPOOHHITBA, MOJEKYJISAPHOI Macoo, chemudiunon aHtu-Xa Ta aHTu-Ila akTMBHICTIO,
OJMHMISAMHU BMMIpIOBaHHs, J03YBaHHAM Ta KIiHiYHOIO edeKTHBHICTIO Ta Oe3nexoro. e
IPU3BOJMTE O BiIMiHHOCTEH y (hapMakoKiHeTuIi Ta IMOB’s3aHOi 0i0NOridHOi aKTMBHOCTI
(HampuKiaa, aHTHTPOMOIHOBOI aKTHBHOCTI Ta B3aemoail TpomGouwtis). Tomy HeoOximHa
oco0miBa yBara Ta JIOTPUMaHHS iHCTPYKIH i3 3acTocyBaHHs, crieudidyHEX IS KOXKHOTO
3aI1aTeHTOBAHOIO JIIKapChKOI0 3aco0y.

e I'l'T B anamuesi (>100 aHiB)

JacTocyBaHHs  €HOKCAallapuHy  HATpil0  MAllieHTaM i3  IMyHOOIIOCEPEAKOBAHOIO
renapuHinayKoBaHoo TpoMOouuronenicio (IIT) B anamuesi mpotsrom ocTaHHix 100 1HIB
ab0 3a HasgBHOCTI IUPKYJIIOIOUKX AHTHTLI MPOTHUIIOKA3aHO. LIUpKyI0I0Ui aHTUTIIA MOXKYTh
36epiratucs Kimbka pOKiB. EHOKcamapuy HaTpilo CIiJl 3aCTOCOBYBATH 3 OCOOJMBOMO
00EpEeXKHICTIO TallieHTaM, sKi MaioTh B aHamuesi (>100 aHIB) TpoMOOHMTONEHIO,
CIIPUYMHEHY TelnapuHOM, 0e3 IHUPKYIIOIYNX aHTUTIN. PimeHHa 0po 3acTOCYBaHHS
€HOKCANApUHY HATPil0 B TAKOMY BHUINAIKY CJIiJ [PUIIMATH JIMIIE IICIA PETeNbHOI OLiHKH
KOPHUCTi Ta PU3UKY Ta HicJi PO3IIsAY albTePHATHBHHX METOMIB JIKyBaHH:A, AKi HE MICTATH
renapuHy (Hampukiaji, JaHanapoia HaTpiro ado Jenipy/IuH).

* MOHITOPHHT KiJTbKOCTI TPOMOOIUTIB

PU3MK  aHTHUTIT-ONOCEPENKOBAHOI  TeMapUHiHAYKOBAHOK  TPOMOONMTONEHIEH
(CIT) Takox icaye 3 HMI. V pa3sl BUHUKHEHHsS TPOMOOIMTONEHII BOHA 3a3BUYal
3’ABIIETBECH MK 5-M i 21-M JHeM micia mouyaTky JIiKyBaHHsS €eHOKCAIapUHOM HATpiro. PU3mK
['IT sumuii y micigonepatifHuX NalieHTiB i MEpeBaKHO M KapAiOXipypridHHX BTPYYaHb
Ta y HallieHTiB 3 pakoM. ToMy peKOMEHIY€ThCS BUMIpIOBATH KiIbKICTh TPOMOOLHTIB [0
IOYATKY Teparii eHOKCAIapUHOM HATPIil0, & MOTIM PeryispHO IiJ yac JiKyBaHHS. SIKIIO €
KJIiHiYHI cumMnToMHM, mo cBiayath mpo I'IT (Oyab-sxuii HOBHI emi30 apTepianbHOI Ta/abo
BEHO3HOT TpoMOoeMOoii, 6yab-sKe XBOPOOIMBE YpaKeHHs WIKipy B Micwi il eKmil, Oyab-sKi
anepriuni a6o aHaginaxrtoimmi peakuii mix vac JiKyBaHHS), CHil BHMIpATH KiJbKiCTh
TpoMOGOLUTIB. IlalicHTH MOBMHHI 3HATH, LIO LI CHMIITOMH MOXXYTh BUHUKHYTH, 1 SKIIO TaK,
BOHM TIIOBHHHI IIOBIIOMUTH CBOTO JiKaps NEpBHHHOI JaHkd. Ha mnpakTumi, KO
CIIOCTEpiraeThes MiATBEpKEHE 3HAUYHE 3HIDKEHHsS Kiapkocti TpomGomuti (30-50 % Bix
IIOYaTKOBOT'O 3HAUEHHS), JIKYBAHHS €HOKCAIIAPUMHOM HATPil0 HEOOXiJIHO HETAHO MPUITHHUTH
Ta [IEPeBECTH MallicHTa Ha iHIIUI HerenapuHOBUN aHTUKOATYJISHT.

* KpoBoreui
Sk 1 mpu 3acTOCYBaHHI IHIIMX AaHTHUKOAryJSHTIB, KPOBOTEYAa MOXKE BHHUKHYTHU Ha
Oyab-KOMY MicIi. SIKIIO BHHHMKac KpOBOTEeYa, CJIiJ JAOCIIIUTH MOXOMKEHHS KPOBOTEYl Ta
NPU3HAYMTH BiAMOBiAHE JTiKyBaHHs. EHOKcamapud Hatpilo, SK 1 Oyap-aKy @ 1HINY
AHTUKOATYIISIHTHY TepArliio, CITi/T 3aCTOCOBYRATH 3 OOEPEXKHICTIO IIPU CTAHAX 3 TiABHIIEHOIO
AMOBIPHICTIO KpOBOTEYi, TAKUX SIK: [OPYLIEHHS reMocTasy, IENTHYHA BUpa3ka B aﬁ%le'si




HEIO/IABHO MEPEHECEHNH 1IeMIYHUM 1HCYJIBT, TSKKA apTepialbHa rilepTeH3is, HEUIOAABHS
niabeTMyHa peTHHONATIsS, Heilipo- abo OQTATEMONOTIUHI 3aXBOPIOBAHHA. Xipypriuse
BTPYYaHHS, OJJHOUACHE 3aCTOCYBAHHS JIIKiB, UI0 BILTHBAIOTH HA FEMOCTA3.

¢ JlaboparopHi nociimxenns

Y 103ax, MO BUKOPHUCTOBYIOThCS Ui MpPO(iTaKTHKH BEHO3HOI TpomOoeMOoil,
€HOKCATIAPUH HATPil0 He BIUIMBAC CYTTCBO HA 4ac KpOBOTewi Ta IIOOAndbHI TeCTH Ha
3rOPTaHHs KpOBi, @ TaKoX He BIUIMBAC Ha arperaiilo TpomGouuTiB abo 3B’A3yBaHH:A
¢ibpunoreny 3 tpomGoumramm. Ilpu 3acTocyBaHHI GiTBII BHCOKHX 03 MOXeE
crocTepiraTucs 30iMbIIEHHS] aKTHBOBAHOTO YACTKOBOTO TpoMOoILiacTuHoBoro yacy (aPTT) i
akTUBOBaHOro w4acy sroprands Kposi (ACT). Iligsumenss aPTT 1a ACT He Kopemoe
JHIAHO 3 MiBUINEHHAM aHTHUTPOMOOTHYHO! AKTHBHOCTI CHOKCAIlapUHy HATpil0, TOMY €
HETPUIATHAM | HEHaIHHUM JUUIsl MOHITOPUHTY aKTUBHOCTI €HOKCATIAPUHY HATPIIO.

* CninayipHa/enigypasibHa aHecTesis abo MoMOaabHa MyHKIis

[Ipotsirom 24 roauH micist BBEACHHS €HOKCAIIAPUHY HATPIIO B TEPANIEBTHYHUX J03aX
HE MOYKHa IMMPOBOJUTH CIIMHHOMO3KOBY/€MiAypaIbHY aHecTe3i0 a00 JroMOaIbHy MYHKIIIIO.

[ToBimoMIISIOCST MPO BUMAAKK HEWPOAKCIATBHUX TIeMATOM IIPU  OJHOYACHOMY
3aCTOCYBaHHI ~ €HOKCAapyHy HATpil0 Ta CHiHaJbHOI/emigypansHOi —aHecTesii  abo
CIIMHHOMO3KOBOI IIyHKILIi. IO NMPH3BOJMIO A0 TpuBaIoro ado moctiiiHoro maparmivy. Lli
ABUINA TPAIUISIOTHCSA PIAKO IPU peXUMax HA03yBaHHs eHokcarnapuny Hatpito 4000 MO (40
M) OluMH pa3 Ha JoOy abo MeHmle. PuM3uMK NMX SBHIN BHINMH IOpPU 3aCTOCYBaHHI
Tmic/sonepaiftHuX MOCTIMHUX eMijypalbHUX KaTeTepiB, IIPH OJHOYACHOMY 3aCTOCYBAHHI
AOJAaTKOBUX IPENaparTiB, IO BIUIMBAIOTH HA FeMOCTa3, TAKUX K HECTEPOIMHI MPOTH3anabHi
3acobu (HIT3IT), npu TpaBMarwuHili abo NOBTOpHill emigypaabHiii a0 CIMHHOMO3KOBIiMH
MYHKIi, a00 y malieHTiB 3 onepauicio Ha XpedTi a60 AepopMalicro XpedTa B aHAMHESI.

[Ilo6 3MeHUTH NOTCHLIHHMIT PU3MK KpPOBOTEYl, IIOB’S3aHUM i3 OJHOYACHAM
3aCTOCYBAHHSIM €HOKCAllapMHY HATPIIO Ta emigypaibHOT ab0 CIMHANBHOT aHecTe3ii/ananbresii
ab0 CIMHHOMO3KOBOI MYHKII, pO3r/sHbTe (ApMaKOKiHETHYHHI Npodink eHOKcamapuHy
Hatpifo. Po3MmilmenHs abo BUAANeHHs emigypalbHOro KaTeTepa abo JFOMOANbHOI MyHKLIl
HalKpaile BMKOHYBATH, KOJIM aHTHKOATYJISHTHHH e(eKT eHOKCAamaphHy HATpil0 HU3BKHI;
OMHAaK TOYHHMHA Yac NOCATHEHHS J0CTATHHO HU3BKOIO aHTHKOATYISIHTHOIO €(EKTY Y KOKHOTO
nanienta HeBigommit. Jlas mauienti i3 kiipeHcom KpeaTuHiHy [15-30 Mu/xB] HeoOXimHi
AOJAaTKOBI MipKyBaHHS. OCKIJIbKH BHBEJEHHS €HOKCAIAPHHY HATPIilO € OLIBII TPHBAIHM.

SIxmo mikap BHpPIMIKMTH 3aCTOCYBAaTH aHTHKOArYISAHT Y KOHTEKCTI emimypaibHoi abo
CIIMHHOMO3KOBOI aHecTesii/ananbresii abo nroMOanbHOI MyHKII, HEOOXIIHO IPOBOAUTH
YacTUHl MOHITOPMHI I/ BHUSBJICHHS Oy/Ab-SKMX O3HAaK i CHMIITOMiB HEBPOJOTiYHOTO
NIOPYIICHHS, TaKuX sAK Ol y ChOuHI, CEHCOpHI Ta pyxoBi IopymleHHs (oHiMiHHA a6o
C1abKICTh y HIDKHIX KiHIIBOK), AMCYHKIIT KUIIeYHNKa Ta/a00 cedoBoro Mixypa. ITompociTh
MALIEHTIB HETAlHO TOBITOMIISATH, SKWIO Y HUX BUHHKIH OYIb-iKi 3 IEpepaXOBaHUX BHILE
O3HaK ab0 cuMOTOMIB. SIKIIO € mmigo3pa Ha 03HaKW a00 CHMITOMH CIMHAIBHOI FeMaTOMHU,
PO3MOYATH HEBIAKIAAHY MIarHOCTHKY Ta JIKYBaHHS, BKJIFOYAROYM DO3IJIA JeKOMIIpecii
CIMHHOTO MO3KY, HaBiTh SKIIO TakKe JIKyBaHHS HE MOXe 3amo0irty abo IMOBEPHYTH Ha3aj
HEBPOJIOTIYHI HACIIiAKH.

* Hexpo3 mikipu / mkipHuii BackysiiT
IloBimomsocs mpo HeKpo3 MIKipH Ta WIKipHHE BacKymiT mpu 3actocyBarHi HMI,
SIK1 TIOBMHHI IIPU3BECTH 0 HETaitHOrO NPUITHHEHHS JIIKYBaHHS.

* YepesuikipHi npoueaypu KOpOHApHOT peBacKyIspu3anil
[I{o6 3BecTn 10 MiHIMYMy pHU3WK KpOBOTedi Ticis CYAMHHOTO 1HCprMeHTap1}o nin
Yac JIKyBaHHA HecTabinbHOi creHokapaii, NSTEMI Ta roctporo STEMI,
I[OTpI/IM}/I/ITeCI) IHTepBaJ'IlB, PEKOMEHIOIOBAHUX MK 1H CKI_III/IHI/IMI/I AJ03aMH  CHOK
HATpio. Baxiiso jgocsrtu remoctasy B micii mpokony micias UKB. V pasi Bux

¥



3aIlipHOTO MPUCTPOIO OGOJOHKY MOXKHA HeraiHO 3HATH. SIKINO BUKOPUCTOBYETHCA METOL
PYyuHOI KOMIpecii, OBGOJOHKY C7iA BHAATMTH uepes 6 TONMH MiCIA OCTaHHBOI
BHYTPILIHBOBEHHOI/MAIIKipHOT  iH'exuil  eHokcamapuuy —Hatpiro. SIKmio JIIKyBaHHS
CHOKCAIIapUHOM HATPif0 HEOOXITHO MPOAOBKUTH, HACTYITHY 3aIUIaHOBaHy 103y CJIiJl BBECTH
He paHime HiX uyepes 6-8 roauH Micas BHIATCHHS OOOIOHKH. Micue mpouexypu Ciif
OTJITHYTH HA HASABHICTh O3HAK KpOBOTEU] a00 yTBOPEHHS IFEMATOMH.

e 'ocTpuil iHpeKUINHUI €HI0KapIUT

3acTOCYBaHHS TeMapuHy 3a3Bu4ail HE PEKOMEHIYETHCS naiieHTaMm 3 TOCTPUM
iHMeKIIHIM €HIOKAPNTOM Yepe3 PU3UK KPOBOBIJIMBY B MO30K. SIKIIO TaKe 3aCTOCYBaHH:
BBAXKAETHCS A0COJIFOTHO HEOOXIAHUM, DillleHHsT Mae OyTH IPUHHSATE JIKIIE micns peTeabHOL
OL[HKH 1HIMBIyaJbHOI KOPUCTI Ta PU3UKY.

» MexaHiuHi mpoTe3u KJanaHis cepiist

3acTocyBaHHSs €HOKCaIllapuHy HATPiIO HEJ0CTaTHbO BUBYEHO ISt
TpoMOONPOpIiNaKTUKK Y TAUieHTIB 3 MEXaHIYHUMH MPOTE3aMU KJIalaHiB  CepIls.
[ToBinoMsI0oCs PO IOOAUHOKI BHUITAAKK TPOMOO3Y IIPOTE3HOTO KilalaHa cepus y HAIli€HTIB
3 MEXaHiYHMMM NPOTEe3aMH KJIanaHiB cepls. fKi OTPUMYBaIM €HOKCAIapuH HaTpilo s
TpoMmGonpodinakTuky. 3MmimyioTh (AakTopu, BKIKOYAKOYM OCHOBHE 3aXBOPIOBAHHI T
HEJOCTATHIO KiMbKIiCTh KTIHIUHMX AAHHMX. OOMEXYIOTh OIHKY LMX BHTaiKiB. Jleski 3 muX
BHIAAKIB Oy/IM BAriTHUMM KIHKaMH, y SIKUX TPoMGO3 IPpU3BiB 110 CMEPTI Mmatepi Ta IIOJA.

* BariTHi 3 MeXaHi4HAMU IPOTE3aMHU KIIaNaHiB CepLs

3acTOCYBaHHSL E€HOKCANAPMHY HATPIK0 1718 TPOMOONPO(ITAKTHKA Yy BariTHUX 3
MEXAaHIYHMMHU IIPOTE3aMH KJIAllaHiB Cceplsl HEeJIOCTaTHbO BUBYCHO. Y  KIHIYHOMY
JOCTiKEHHI BAriTHUX SKiHOK 13 MEXaH{YHUMM IIPOTE3aMH KJIalaHiB cepus, sKi OTpUMYyBaK
eHOKcarapuH Hatpito (100 MO/kr (1 Mr/kr) aBidi Ha ACHB) /I 3HIDKCHHS PH3HKY
TpoMGoeMOoIii. ¥ 2 3 8 5KiHOK YTBOPUIUCS TPOMOHU., 110 IPUBENIU 10 0JIOKyBaHHs KJialaHa Ta
10 cmepti MaTepi Ta miona. Byim okpemi IIOCTMAPKETMHIOBI MOBIIOMJIEHHS TIPO TpoM003
KJAmaHiB y BariTHUX 3 MEXaHIYHMMH [POTe3aMH KIalaHiB cepus, AKi OTpUMYBAIIA
eHOKCAlapiH HATpilo A Tpombonpodinakruky. BariTHi KiHKH 3 MEXaHIUHUMU TPOTE3aMHU
CEepLEBHX KIANAHIB MOXYTh MATH IiJBUILEHMIT PI3HK TpoMOOeMOOUTii.

e JIroiu moxmitoro BiKy

YV mamienTis JITHROrO BiKy IpH 3aCTOCYBaHHi INpPOQUIAKTMYHMX 103 HE
criocTepiraeThest MifBHIIEHoT TeHeHmii 10 kposoTedi. ITarienTn TiTHROrO BiKy (0cO0JIMBO
mamienTn Bikom Bix 80 pokiB i crapine) MOXYTh MATH TiJABHILEHHH PHU3UK yCKIaTHEHb
KpPOBOTEUi NPY 3aCTOCYBaHHI TEPANEBTHYHMX Jiana3oHiB 103. PEKOMEHIYETHCA peTesIbHUM
KJIiHIYHUH MOHITOPHMHT i MOKe GyTH PO3INISHYTO 3HMKEHHS 103U y MALI€EHTIB CTapiie 75
POKiB, fKi JIiKyt0Tbcs Bix STEMIL

* [Topymenus QpyHKIIiT HEPOK

V nauieHTiB 3 HUPKOBOK HEIOCTATHICTIO CIIOCTEPIraeThes 301IBIICHHS €KCIIO3MLi]
CHOKCAIApIHY HATPIlO, IO MiABUILYe pU3HK KpoBoTedi. TakuM NalieHTaM PEKOMEHIYEThCA
peTeNpbHMI KIiHIYHIM MOHITOPUHI, a TaKOXK MOXHA PO3IJIAHYTH OiosoriuHMi MOHITOPHHI 32
JIOTIOMOTOI0 BUMIipIOBaHHs aKTHBHOCTI aHTH-Xa. EHOKcanapuH HATpil0 HE PEKOMEHIYETHCA
MALieHTaM 3 TEPMiHATBHOIO CTANI€I0 HMPKOBOI HENOCTATHOCTI (KIipeHC KpeatuHiHy <15
MII/XB) depe3 BiICYTHICTh JaHUX y Wil nomyssii nosza npodinakTuKoro TPOMOOYTBOPEHHS B
eKCTPAKOPIOPaTbHOMY KPOBOOOIry mia yac remosianisy. IlanieHTaM i3 TAKKOIO HHPKOBOIO
HEJOCTATHICTIO (KJIipeHC KpeaTuHiHy 15-30 MI/XB), OCKUIBKH €KCIIO3HIlisl €HOKCAlapuHy
HATPIIO 3HAYHO 30iMbIIYETHCS, PEKOMEH/IY€ThCS KOPUTYyBATH [J03yBAHHSA ISl TCPAIICBTUUHOTO
Ta IpoQinaKTUYHOTo Aiama3oHiB 103. [TamieHTam i3 moMipHEM (xniperc kpeatuHiny 30-50
MI/XB) Ta JnerkuM (kiipeHc Kpearuniny 50-80 Mi/XB) HHPKOBOKO HEJOCTATHICTIO
KOPUTYBAHHS 103U HE PEKOMEHIYEThC.
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KOPOTKA XAPAKTEPUCTHKA ITPOAYKTA

EHOKCAIIAPUH HATPIIO JJISI TH’€EKIIN



1. HAHMEHYBAHHSI JIIKAPCBKOI'O 3ACOBY

Enoxcamapuny Hatpiro mis in’ekiiiit 2000 MO (20 mr) / 0.2 M1 po34MH 1S iH €KL B
NONEPEAHBO HAIIOBHEHOMY ILIIPHII

Enokcanapuny Hatpito mis i’ exuiit 4000 MO (40 mr) / 0.4 Mu1 po3uyH A1 iH’ €KL B
IONEPEIHBO HATIOBHEHOMY IUTIPHII

Enokcanapuny Hatpito s in’ekuint 6000 MO (60 mr) / 0.6 M1 po34rH A1 iH €KL B
MOTIEPEAHBO HATIOBHEHOMY IIITPHILI

Enokcanapuny narpiro s in’exuiit 8000 MO (80 mr) / 0.8 M po3uuH A7 iH’ €KLIH B
IONIEPEAHBO HATOBHEHOMY IIIIPHIIi

Enokcanapuny Hatpito mas in’exuii 10000 MO (100 mr) / 1.0 ma po3duH g
iH’ €KL} B OTNepeIHbO HATIOBHEHOMY IIIIPHUILI

2 AKICHUM TA KIJIBKICHUM CKJIAL

2000 MO (20 m2) / 0.2 ma

Koxxuuii nonepeaHk0 HaNMOBHEHUH MIMPUIL MiCTUTH eHOKcarapuH Hatpiro 2000 MO
AnTH-Xa akTuBHOCTI (ekBiBaseHTHO 20 Mr) B 0.2 MJI BOAH A/ iH €KIIH.

4000 MO (40 me) / 0.4 mn
KosxH1ii nonepeHs0 HAOBHEHU HITNPUIL MiCTUTH eHOKcanapuH Hatpito 4000 MO
Antr-Xa aktuBHOCTI (exBiBasieHTHO 40 Mr) B 0.4 M1 BOAH UTS 1H' €KIIIH.

6000 MO (60 m2) / 0.6 mn
KoyxHuil nonepeHb0 HAMOBHEHWIA MINPUIh MICTUTh €HOKcamapuH Hatpiro 6000 MO
AHTH-Xa aKTUBHOCTI (ekBiBasieHTHO 60 Mr) B 0.6 MJT BOIH IS iH’ €KILiH.

8000 MO (80 me) / 0.8 mn
KoxxHuii monepeiHb0 HAITOBHEHHUI LINPHUIb MICTHTh €HOKcamapuH Hatpito 8000 MO
AnTtu-Xa aktuBHOCTI (ekBiBasieHTHO 80 Mr) B 0.8 M1 BOIU 1S iH’ €KIIH.

10000 MO (100 m2) / 1.0 mn
KoxxHuii monepenHp0 HAMOBHEHHUIT HITIPHUIIL MICTUTH €HOKcanapuH Hatpiro 10000 MO
AnTtu-Xa aktuBHOCTI (exBiBasieHTHO 100 Mr) B 1.0 Mi1 Boau [t iH’ €KILi.

[ToBHuii nepesik TOMOMIKHUX PEUOBHMH MPEACTABICHO B 11.6.1.
EHokcanapun HaTpito - 1e Oiojoriuda peuoBHMHA, OTPUMaHa IILIIXOM JIy>KHOI

AenoniMepusanii OeH3MNOBOro edipy remapuHy. SKHM OTPUMYIOTH 3i CIM30BOI
000JIOHKH KHUIIKiBHIKA CBHHEI.




3. JIKAPCBKA ®OPMA
Posunn 104 iH’exuiit B nonepeaHbo HANOBHEHMX (ITIPULX.
IIpo3opuii, Ge36apBHMIT 00 sx0BTYBaTHIl po3uuH, pH B mianasoni 5.5 - 7.5.

4. KJUITHIYHI JAHI
4.1 TepanesTuuni NoKa3aHHA
besbapsHa abo c1a0K0-)KOBTA MPO30pa pigrHa IOKA3aHA JOPOCIUM JUIS:

- [IpodinakTrka BeHO3HOI TpoMGOeMOOIii Y XipypriuHuX MAI[i€HTIB CEPeHBOTO Ta
BHCOKOTO PHM3HMKY, 30KpeMa y MAalli€HTIiB, sKi NMEpEeHECTH OpTOINEauyYHy a0o0 3arajibHy
Xipyprito, BKIFOYAOYH Xipyprio paxy.

- Ilpodinaktyka BeHO3HOI TpoMOOeMOOIi y MEIMYHUX MALIEHTIB 3 TOCTPUM
3aXBOPIOBAHHSAM  (HANpUKIad, T[OCTpa  CceplieBa  HEAOCTaTHICTh,  JUXaJbHA
HEJIOCTAaTHICTh., TXKKi iH(peKuil abo peBMaTUuYHi 3aXBOPIOBAHHI) PYXJIUBICTH 3
TiABUIIEHAM PH3UKOM BEHO3HOI TpoMO0oeMOoyIii.

- JlixyBauHs TpomM603y rimbokux BeH (TI'B) ta em6ouii serenesoi aprepii (TEJIA), 3a
BUHATKOM ¥HMOBipHOi TEJIA motpeGyroTs TpomGoaiTHHOl Teparmil abo Xipypri4Horo
BTPYYaHHSI.

- IlpodinakTuka TpOMOGOYTBOPEHHS B E€KCTPAKOPIOPaIbHOMY KPOBOOOIry Imij dyac
reMojiaiizy.

- I'ocTpuil KopoHapHUii CUHAPOM.

- JlikyBanns HecTabiabHOI cTeHOKapil Ta iHpapkTy Miokapaa 6e3 migiioMy cerMeHTa
ST
(NSTEMI) y xombiHawii 3 nepopaibHO aleTUICATIIIOBOK KUCIOTOH.

- JlikyBannus roctporo iHdapkry Miokapaa 3 migiiomom cermenta ST (IMIIT),
BKJIIOYAIOYM TMALI€HTIB MiJAraTd JiKyBaHHIO MEJUKAMEHTO3HUM ILIIXOM abo 3
MOJATBINNM YEPE3KIPHUM KopoHapHuM BrpydanasM (UKB).

4.2 lo3yBaHHs Ta cniocié 3acTocyBaHHs

ZC!O3YB3_HHH

IIpoginaxmuxa eenoznoi mpomboemdonii y nayienmie cepeonb020 ma 6UCOKO20
PUBUKY

[nauBigyansHul pU3HK TpoMOOeMOOIIiT IS TAiCHTIB MOYKHA OLIHUTH 3a JOIIOMOIOK0
nepesipeHol Mojeni crpatudikamii pusuky. YV namieHTiB i3 IOMIPHHM DPHU3HKOM
TpoMO0eMO0J1ii peKOMEHI0BaHa 1032 eHOKcanapuHy Hatpito craHoBuTh 2000 MO (20
MT') OJMH pa3 Ha 100y uuisxom miamkiproi (T1K) in’exuii. [TouaTok mepes onepariiero
(32 2 roqunu 10 oneparii) enokcarnapun Hatpiro 2000 MO (20 mr) 6yB j1oBezeHuUiA 3a
€(EeKTUBHICTIO Ta OE3MEYHICTIO U ONEepallii CepeHbOrO PH3HKY.



Y naumieHTiB i3 MOMIPHMM PH3HKOM JIKyBaHHA €HOKCANapMHOM HATPil0 CIif
NPOJOBKYBATH IPOTArOM MiHiMaabHOIrO mepiody 7-10 AHIB HE3aJIEKHO Bil CTaHy
OIy’>XKaHHS (HANPUKIAA, pyXiauBocTi). [IpodinakTiuky cii mpoJoBXKyBaTH 4O THX IIip,
TIOKU PYXJIMBICTD IALli€EHTA HE IIepecTaHe OyTH 3HAYHO 3HIKEHOI.

[TanienTaM 3 BUCOKUM PU3MKOM TpoMG0eMOOIIii peKOMEHIOBaHA 1032 CHOKCANapUHYy
Hatpito craHoBUTH 4000 MO (40 Mr) oauH pa3 Ha 100y HiAUIKIPHO BBOAUTHU, OaKaHO
posnounHaTH 3a 12 romuH g0 omepamii. SIkmo € morpeGa B IepeponepauiiiHii
npodinakTULl eHOKcalapuHy HATpilo paHile Hix 3a 12 roaud (HanpuKiIaj, MalieHT
i3 BUCOKMM pPH3UKOM, SIKMM ueKae BiIKJIaJE€HOro OPTOMEJUYHOrO XipyprigyHOoro
BTPYYaHHs), OCTaHHIO iH €KIiIO CIiJg 3po0MTH HEe Mi3Hille HiK 3a 12 roauH 10
orepanii Ta BiIHOBUTH uepe3 12 rofuH micis onepartii.

e Jlng mnamieHTiB, SAKi TepeHecau BeNUKY OPTONEIUYHY OIEpalliio, pO3UIMpeHa
TPOMOOIPODITAKTHKA BIOPY PEKOMEHI0BAHO 70 5 THKHIB.

e Jlns malieHTiB 3 BHMCOKMM pHM3UKOM BeHO3HOiI Tpomboembomnii (BTE), sxi
HifarThes abaoMiHaIpHOMY a00 XipypriuHa orepaliis Ha OopraHax Majoro Tasy 3
NPUBOJY PaKy peKOMEHOBaHa po3upeHa TpoMOonpodisakTuka 10 4 THXKHIB.

IIpoghinakmuxa éenosnoi mpomboemoonii y MeOUsHUX nayieHmis

PexomennoBana n03a eHokcanapusy Hatpito craHoButh 4000 MO (40 mr) omuH pa3s
Ha 700y LUIAXOM MiAmKipHOi iH ekwii. JIiKyBaHHS 3 €HOKCAlapHHOM HATpilo
IpU3HAYAIOTh IOHAlWMeHIle Ha 6-14 [HIB HE3&JIeXKHO BiJ CTaHy OXYXKaHHS
(HampuKiIaa, pyXJauBOCTi).

Kopucte He BcTaHOBJICHA V14 JiKyBaHHS J0BlIe 14 aHiB.

Jixyeannsa TI'B ma TEJIA

EHOKcanapud HaTpilo MOKHa BBOAMTH I/K y BUCISM 10 ekl 150 MO/kr (1.5 Mr/kr)
OZIMH pa3 Ha 100y abo aBivi Ha K00y iH ekmii mo 100 MO/kr (1 Mr/kr).

CxeMmy IMOBUHEH MiAOUpaTH Jlikap Ha OCHOBI iHMBiIyajJpHOI OLIHKH, BKJIFOYAIOYH
OLIIHKY

pu3uKy TpomGoembosii Ta pusuky Kposoreui. Pexxum posyBanHs 150 MO/kr (1.5
MI/KT)

CxeMy MOBHMHEH MiAOUpaTH JIiKap HA OCHOBI iHAMBIAyaJbHOI OLIHKHM, BKJIIOYAIOYU
OLIIHKY

pu3uKy TpoMOoeMGoii Ta pusuky Kpoporeui. Pesxum mosyBanHs 150 MO/kr (1.5
MI/KT)

[Tpuitom 1 pa3 Ha 100y CIIijl 3aCTOCOBYBATH y HEYCKJIQIHEHUX MALI€HTIB 3 HU3bKUM
pusukoMm peunauBy BTE. Pexxum posyBanus 100 MO/kr (1 MI/Kr), siKuii BBOASTDH
ABiui Ha 700y, CIiA 3aCTOCOBYBAaTH BCIM IHIIMM MAlli€HTaM, TaKUM SK NALi€HTH 3
OKUpiHHAM, i3 cumnromaruuHoro TEJIA, pakoM, pemmausyrounM BTE a6o
IIPOKCUMAJIBHUM TPOMOO030M Ki1yOOBO1 BEHH.
JIikyBaHHSI €HOKCAllapUHOM HATPil0 IPU3HAYAETHCS B CEPEAHBOMY Ha
[lepopanbHa aHTHKOATYJIIHTHA Tepartis %Q

ITHIB.
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CJIJ PO3MOYATH, KOIU Lie HeoOXinHo (juB. «Ilepexi Mixk eHOKcalapHHOM HaTpiko Ta
NEPOPANILHUMU aHTUKOAT'YJIIHTAMM» Ha KiHEb po3aiay 4.2).

[Ipogpinakmuxa mpoméoymeopenns nio uac 2emooianisy

PexomengoBana mo3a cragoButs 100 MO/kr (1 Mr/kr) CHOKCaIlapuHy HaTPIilo.
A5t NanienTiB i3 BUCOKMM PU3MKOM KPOBOTEUi 103y CJIif 3MeHIMTU 10 50 MO/kr
(0.5 mr/kr) mns moasiftHoro cyaunnOro aoctymy abo 75 MO/kr (0,75 mr/kr) ans
OJTHOCYAMHHOTO JIOCTYIIY.
I1in yac remonianizy eHoKcanapus HaTpito C/lijl BBECTH B apTepiabHy JIHIIO KOHTYPY
Ha mnovaTky ceaHcy aianisy. Edexry Bix wiel mo3um 3a3Buuail 10CTaTHRO s 4-
TOJMHHOIO CeaHCy; OJHAaK, fAKIIO (iOpHUHOBI KibIM BUSBJIEHI, HampukiIag, Micias
CeaHcy J0BLIE, HIXK 3a3BHYaif, MOKHA BBECTH A0AATKOBY 103y Bix 50 mo 100 MO/kr
(0.5-1 mr/kr).
Hemae naHux mono namiedTiB, ski 3acTOCOBYIOTh €HOKCAApMH HATpil0 A
npodiIaKTUKK a6o JTiKyBaHHS Ta I1iJl Yac CeaHciB reMoiatizy.
Tocmpuii koporapruii CUHOPOM: TNIKYBAHHS HecmabinbHOi cmeHokapoii ma iHgapkmy
NSTEMI ma nixyeanns cocmpozo STEMI.
s mikypanHs HectabinbHOi creHokapaii Ta NSTEMI pekomeHIoBaHa 032
CHOKCanapuHy Harpito ctaHoBuUTh 100 MO/kr (1 Mr/xr) xoxHi 12 roguH HUIIXOM
MiIIKIPHOT iH’ €K1 B O€HAHHI 3 AHTUTPOMOOLIUTAPHOIO TEPATTIECIO.
JlikyBanHs cnify MpOAOBXKYBAaTH LIOHAKMMEHIIE 2 JHi i MPOJOBXKYBATH N0 KIiHI4HOL
crabimizanii. 3BUyaliHa TpuUBaIicTh JIKyBaHHA CTaHOBUTH Bigx 2 10 8 mHiB.
AnetuncaninunoBa KMCJI0Ta peKOMEH 10BaHa BCiM malieHTaM 6e3 NpOTHIIOKa3aHb IIpy
MOYaTKOBIM NepopaibHiil HaBaHTaXYyBalbHINM 1031 150-300 Mr (y mamieHTiB, ski
paHille He OTPUMYBAIIM ALETUWICATIIUIOBY KHCJIOTY) Ta MiATPUMYIOUiid no3i 75-325
MI/100y IPOTSIrOM TPUBAJIOTO MEPIO/y. HE3aNeKHO Bijl CTPATETIT TiKyBaHHSL.
s mikyBaHHs rocrporo STEMI pekoMeHIOBaHa 10338 €HOKCANApUHy HATPilo
CTaHOBUTH OJIHOpPA30BE BHYTPilIHhOBeHHE (B/B) OommocHe BBeaeHHs 3000 MO (30 mr)
mwroc 100 MO/kr (1 MI/kr) miaumkipHol 103u 3 mogansiuuM BeeaeHHsM 100 MO/kr (1
MT). /KT) HiJIKipHO BBOIATH KOKHI 12 romun (MakcumyM 10 000 MO (100 mr) mis
KOXKHOI 3 MEPUIMX ABOX JI03 MiAMIKIPHO).
OpHoyacHO  cimijJ 3acTOCOBYBAaTW  BiANOBIAHY aAHTUTPOMOOLMTApHY TeEpariro,
HaNpUKJIaa MMepopaibHy aueTHICATiUIOBY KUCIOTY (Big 75 mr mo 325 mr 1 pa3 Ha
A00y). AKIIO0 HeMae MPOTHIIOKA3aHb. PeKOMEHIOBAHA TPHBANICTh JiKyBaHHSA
CTaHOBUTH & JHIB a00 [0 BUITHCKH 3 JiKapHi, 3aJI€XKHO BiJ TOr0, 10 HACTAHE PaHilIeE.
Ilpu omnouacHOMy 3actrocyBanHi 3 TpomOomiTukoM ((iGpuHOocnenudiuarM abo
He]iOpuHOCTIENU(IYHUM) CHOKCAIAPUH HATPiKO CJIif BBOIUTU 3a 15 XBWIMH [0 Ta
depe3 30 XBUIHH ITiC/Is TOYATKY (GiGpUHONITHYHOT TeparIii.

¢ Jlo3yBaHHS sl MAIi€HTIB BIKOM > 75 poKiB IuB. y po3aiii «JIxoau JiTHBOro
BIKY».
e Jlna mauieHTiB, sikuMm JikyBann YKB. KO OcTaHHIO JI03y €HOKcamnapuHy HaTpito
MIUIKIPHO BBOIMJIM MEHIIE HDXK 3a & TOAMH 1O HalyBaHHS OaloHa, HOJATKOBE
A03yBaHHsI HE MOTPiOHO. SIKINO OCTaHHE MiIIIKipHE BBeAEHHS OyJIO BBEIEHO OLIBLIE
HDK 32 8 roxuH 10 po3ayBaHHs GaloHa. BHYTpilIHbOBeHHMH Gomroc 30 MQyxr (03
MI/KI') eHOKCAINapyuHy HaTpio.
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Ilediampuune nacenennus
besrieka Ta epexTUBHICTS €HOKCANIAPUHY HATPII0 y JiTeil He BCTAHOBJIEHI.

Joou noxunozo eixy

3a Bcima mokasaHHsME, oKpiM STEMI. 3HMKeHHS O3M TAIli€HTaM JiTHHOTO BiKy HE
MOTpiOHE, 3a BUHATKOM BHUIAIKiB TOpYWEHHS GYHKIIT HHUpOK (IUB. HIDKYE
«TIOPYIICHHS QyHKIIT HUPOK» Ta po3in 4.4).

Just nikyBanHst roctporo STEMI y nawieHTiB JiTHBOrO Biky >75 pOKiB IOYAaTKOBHUIA
00III0C BHYTPIIIHBOBEHHOI'O BBEIEHHS HE MOKHA 3aCTOCOBYBATH.

Posnounnaiite gosysanus 75 MO/kr (0.75 Mr/kr) mimmkipgo koxHi 12 rogus
(Makcumym 7 500 MO (75 mr) aume s KOKHOT 3 TIEPIINX ABOX 103 MiAIIKIpHO, a
notiM 75 MO/xr (0.75 mr/kr) migwkipso ais iHmi go03u). JIo3yBaHHS MHali€HTaM
TUTHBOTO BiKy 3 mopywieHHsM (yHKUiT Hupok 1uB. Hwkde «[TopyureHHs OYHKIHi
HUPOK» Ta po3aii 4.4.

[lopywenns ¢hynxyii newinku

Hoctynni o6MexxeHi aHi IIOAO NallieHTiB 3 MEYiHKOBOIO HENOCTATHICTIO (IIMB.
posaiium 5.1 5.2), Tomy ci1ix 6yTi 06epeKHIMY.
3aCTOCOBYBAaTH y LIMX MAL€HTIB (AUB. po3aii 4.4).

Hopywenns gynxyii nupox (Oue. po3oinu 4.4 i 5.2)

Tsoxxe nopymenns Gyukuii HEpok

EHokcanapun HaTpilo He pPEKOMEH/YEThCS MALli€HTAM 3 TePMiHATBHOI CTai€lo
HUPKOBOI HEJIOCTATHOCTI (KIipeHC KpeaTuHiny <15 MII/XB) 4epes BiACYTHICTh JaHHUX Y
Wi momyssil, KpiM mpodilakTHKE TpoMOOYTBOPEHHS B eKCTPaKOPIOpaIbHHI
KpOBOOOIT MmiJ yac reMoiaisy.

Tabmius no3ysamHs 11 mALUEHTIB 3 TSKKOIO HUPKOBOI HENOCTATHICTIO (KITipeHC
KpeaTtuHiny [15-30] Mi1/xB):

ITokazanus Cxewma 7103yBaHHS

IpodinakTika BEHO3HUX 2000 MO (20 mr) n/m1 ouH pa3 Ha 100y

TPOMOOEMOOTIYHIX YCKIIaJHEHD

Jlixysauus TI'B ta TEJIA 100 MO/kr (1 MI/Kr) Macu Tija /i
OJIMH pa3 Ha A00Y

100 MO/kr (1 Mr/kr) Macu Tina n/im 100 MO/kr (1 Mr/kr) macu Tija 1/

OJIMH pa3 Ha 100y OJIMH pa3 Ha A00y

JlixyBanHs roctporo STEMI 1 x 3000 MO (30 Mr) B/B 0OJIHOCHO

(Y mauieHTiB BikoM 10 75 pokiB) mwiroc 100 MO/kr (1 mr/kr) macu Tina

(1 Mr/kr) mMacm Tila 1/ KOXKHI

n/m 1 y mnojgamsmomy 100 M rk



JlixyBanus roctporo STEMI rOAMHHU.

(y nalieHTiB BiKOM 10HaA 735 pOKiB) bes MOYaTKOBOTO B/B oomocy
100 MO/kr (1 mr/kr) macu Tina m/m i y
nozaisimomy 100 MO/kr (1 Mr/kr) Macu
TL71a Y1/ KOKHI 24 roquHu

Pexomennosani KopuryBaHHs 103yBaHHS He IOMIMPIOIOTECS HAa ITOKA3aHHA [0
remojiaisy.

ITomipHa Ta 1erka HUPKOBA HEAOCTATHICTE

Xoua KOpUIyBaHHS J1O3M IALi€HTaM i3 nmoMipHuM (KimipeHc kpeatuniny 30-50 Mi/xB)
Ta JerkuMm (xmipeHc xpeatuHiHy 50-80 MJI/XB) HUPKOBOIO HEIOCTATHICTIO HE
PEKOMEHIY€ThCSl, PETENBHUNA KITIHIYHUN MOHITOPUHT PEKOMEH Y€ ThCA.

Crnoci0 BBeicHHS

EHoKkcanapuH HaTpiro 1 iH’ €KL He ¢/ BBOAUTU BHYTPILIHBOM S30BO.

s mpodinakTUkd  BeHO3HOI TPoMOOeMOOIIUHOI XBOPOOM Micis XipypriuHHX
BTpy4aHs, JiKyBaHHs TI'B Ta TEJIA.

JULsL JTIKYBaHHS HecTabinbHOI cTeHoKapii Ta indapkry NSTEMI eHOXcanapuH HaTpiio
CJIiX BBOJUTH I AMIKIPHO.

Ilpu  rocrpomy STEMI nikyBaHHA coig  poO3NOYMHATH 3  OJHOPA30BOI

BHYTPIIIHBOBEHHOI OOJIFOCHOT iH €KIIii, a OTiM HeraifHo

IMinmkipHa iH'exist.

Jlist onepekeHHs yTBOPEHHs: TpOMOY B €KCTPAKOPIIOpaabHOMY KpOBOOOIry Mid dac
reMoziiasisy BBOAUTECS Yepe3 apTepiaibHy JIHIIO Aiali3HOrO KOHTYPY.

[lonepenHbo  HAmNOBHeHMI  OAHOPA3OBMH  INNPHUI TOTOBHH [0  HEraiHOTro
BUKOPUCTaHHSI.

Texnika miamkipHOro BBe1eHH:

[0 exuiro GaXkaHO POOMTH. KOJIM MNALi€HT JI€KUTh. EHOKCAIlapMH HATPil0 BBOIATH
LITIXOM TTTMOOKOT MiAIMIKIpHOT iH’ €K1

He Bunansiite GynpOamiky moBiTps 3i mmpuua mepen iH eKLi€ro, M06 YHUKHYTH
BTpaTy Ipenapary Ipd BUKOPUCTaHHI MOIEpPEeJHBO HATIOBHEHUX MINPHIIB. SKIIO
KUIBKICTh Mpernapary Ui iH’eKilii HeoOXiHO BiIKOPUIYBaTH 3a1€XKHO BiJl MacH Tiia
NAIli€HTa, BUKOPHCTOBYHTE rpajyifoBaHi MONEpelHbO HAMNOBHEHI MINPUIH, 00
AOCAITH HEOOXIAHOTO 00’€My. BiAKMIAIOYH HAUIHINIOK I€pel iH’€KIi€r. 3BEPHITH
yBary, 110 B JICSIKUX BUIAJKaX HEMOKJIMBO JOCAITH TOYHOI 103U Yepe3 rpaJlyroBaHHA
Ha WIOpUIi, i B TAakoMy BHMAAKy 00’€M CIil OKPYIJIATH A0 HAaHGIMKUOL
I'PaylOBaHHS.

BBenennsa cnmin wepryBard MiK JiBOIO Ta NpaBoK IEpeJHBO- ab0 3aJHEGOKOBOIO
YEPEBHOI CTIHKH.

[lo Bcili mOBXKMHI IOJNKY MOTPIGHO BBECTH BEPTUKANLHO B CKIAAKY IIKipH, 00EPEKHO
YTPUMYIOYM MDXK BEIUKMM i BKasiBHUM mnansismu. IIIKipHy CKIagKy He MOKHa
pO3IycKaTH 10 3aBepuieHHs iH ekuii. He TpiTh Miciie iH’ €Kil mic/is BBeIEHHS.
[IpumiTka 118 TONEpeaHBO HANOBHEHMX INIPHILB, O6HaIIHaHI/IX aBTOMAaTUYHOIO
CHCTEMOIO Oe3IeKH: cucTeMa Oe3IeKH CIpalboBy€e B KiHI 1H €KLl 0

Lt



Y pasi camocriitHoro 3aCTOCYBAaHHS Mali€eHTa CJil MOpajuTH JIOTPUMYBATUCH
IHCTPYKIIif, HaBeneHuX y IHpOpMaNiffHOMY JIMCTKY A7 MallieHTa, MO BXOIUTH JI0
YHAaKOBKH LIbOTO Ipemnapary.

BuyrpinrHbosenHa ( OouocHa) 10’ €Ki (JIMIIe Ui iHIMKaii roctporo STEMI):

Ilpu  roctpomy STEMI JIKYBaHHA  CJij pO3MOYMHATA 3  OJHOPA30BOL
BHYTPIIIHBOBEHHOT GOJIIOCHOT iH €KIlii. a OTiM oJipa3y MiJAMKipHOT iH’ €KIIii.

A1 BHYTPIlIHBOBEHHOrO BBEAEHHSA MOJKHA BHKOPHUCTOBYBAaTH a00 0araTo030BHii
(akoH. a6o nonepenHFO HAIOBHEHMI IIIIPUIL. .
Enoxcanapun Hatpiro ciix BBoaMTH 4Yepe3 BHYTPILIHbOBEHHE BBeAeHHA. Mloro He ciin
3MilyBaté abo MmpuitmMaTu pasom 3 iHmmMu jikamu. [1[06 yHUKHYTH MOMIHBOTO
3MINIYBaHHA €HOKCANApUHY HATDIIO 3 iHIIMMMU npernaparaMy, oOpaHuil JOCTYIT Jis
BHYTPIIIHHOBEHHOI'O BBEICHHS CJIi] IIPOMUTH JTOCTATHBOI KiNBKICTIO (hi3iosIoriunoro
pO34rHy abo pO3UMHY JEKCTPO3H [0 1 e BHYTPILIHBOBEHHOI'O0 OOJKOCHOIO
BBC/ICHHA CHOKCAllapMHY HATPil0. 100 OYMCTHTH MOPT MHpenapary. Enokcanapun
HATPII0 MOXHA GOE3I€YHO BBOAUTH 34 OTNOMOTON 3BHUANHOLO (i3ioa0riyHOrO
posunny (0.9%) abo 5% nexcTposu y Boji.

¢ [louarkosa Gosrocha 103a 3000 MO (30 mr).

s nowarkoBoro GomocHoro Beenenus 3000 MO (30 wmr) 3a gomnomororw
MOIIEPEIHEO HANIOBHEHOrO LINPULIA 3 IPALYIOBAHHAM €HOKCAAPUHY HATPIIO BHAAIITH
3alBuii 06°eM, w100 3aaumumTy gume 3000 MO (30 mr) y mmpwuni. [Totim mo3y 3000
MO (30 mr) moxxHa BBOIMTH 0e3rmocepeHbO B JTiHiI0 BHYTPiLIHBOBEHHOTO BBEICHHS.

® JlonatkoBuii Gomoc mis UKB, koiu ocTamHe HiJUIKipHE BBeIeHHS OYJI0
BBCJICHO OLIIbIIE HiX 32 8 oMK 10 po31yBaHHs 6al0Ha
Ianientam, ski mikyroteess 3a momomoron YKB. HEOOXIZHO BBECTH J0JATKOBY
BHYTPIIIHBOBEHHY GonrocHy 103y 30 MO/kr (0.3 MI/KT), SIKIIIO OCTaHHE BBeneHHS [1K
OyJ10 BBe/IeHO GiJIblIie HiX 3a 8 roTuH J10 HaayBaHHS OaJoHAa.
[1{o6 3abe3neuynTy TOYHICTH MaIOTO 00" eMy 114 iH €Ki, peKOMEH Iy €ThCS po30aBUTH
npenapar 10 300 MO/mu (3 mr/v).
At otpumanHs pozuuny 300 MO/ (3 MI/MJI) pEKOMEHIYEThCS BUKOPHCTOBYBATU
HOTICPEAHBO HAOBHEHMH 1unpun Ha 6000 MO (60 Mr) eHokcamapuuy HaTpil0 Ta
iHDY3iitHUN makeT Ha 50 M (To0TO 3 BHKOPUCTAHHAM OyIb-AKOTO 3BHYAHHOIO
dizionoriyHoro posunny (0.9%) ) a6o 5% meKkcTpo3u y Bo/i) TAKAM YHHOM:
HabepiTh 30 M 3 iH(DY3ilHOrO NaKeTa 3a JOMOMOrOK HINPULA Ta BUJATITh PiUHY.
BBenith 1moBHuit BMicT monepeaHso HamoBHEHOrO umpuna Ha 6000 MO (60 wmr)
CHOKCallapuHy HaTpiro B 20 MJI, 10 3aJUIIAINCS B MAKETi. Ob6epexHO mepemimaiite
BMICT ITaKera.
Habepite HeoOXignuii 06°em PO3BEICHOI0 PO3YUHY IUNPULIOM JUIS BBEJCHHS B
BHYTpIIIHBOBEHHY JiHiO.
Ilicas 3aBepiueHHs po3BeeHHsS 06 €M, Kl HEOOXIZIHO BBECTH. MOXKHA pO3paxyBaTH
3a Takoro opmyor [O6’em po3BeneHOro po3unHy (MJ1) = Bara nauienta (kr) x 0,1]
abo 3a J0MOMOrow Tabmuii Hikye. Po3BenCHHS PEKOMEHYETbCS  TOTYBATH
OesrocepeHbo nepen 3aCTOCYBAHHSIM. %
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O6’em, skmit HeoGxinHO BBECTH YE€PE3 BHYTPILIHBOBEHHY JiHIiIO ITiC/Is 3aBepIICHHS
PO3BEACHHS, cTaHOBUTE 300 MO (3 Mr)/MmyL.

Bara Heo0xigna go3a O0’em mns  inekmii
30 MO/kr (0.3 mr/kr) NpH  po3BedeHHI [0
KiHIEBOI KOHUeHTpauil
300 MO (3 mr)/ma
[Kr] MO [mr] [ma]
45 1350 125 4.5
50 1500 15 a
x| 1650 16.5 5.5
60 1800 18 6
65 1950 19.5 6.5
70 2100 21 7
75 2250 B 1.3
80 2400 24 8
85 2550 255 8.5
90 2700 27 9
95 2850 28.5 9.5
100 3000 30 10
105 3150 , 313 10.5
110 3300 33 11
115 3450 34.5 11.5
120 3600 36 12
125 3750 37.5 12.5
130 3900 , 39 13
| 135 4050 40.5 13.5
B 140 4200 42 14
| 145 4350 43.5 14.5
| 150 4500 45 15

AprepianbHa niHis iH'exuii:

Horo BBOzsTSH UCpe3 apTepialbHy JIHIIO ianizHOro KOHTYpY M1 3amobiraHHs
YTBOPEHHS TpomOy B CKCTPaKOPIIOPATEHOMY KPOBOOOITY I1ij yac reMoianisy.
Ilepexin mix eHokcamapuroM HaTpito Ta IIEPOPAILHUMH aHTUKOAT'YJISSHTAMH

e [lepexio mixc eHoKRcanapunom nampio ma anmazonicmamu simaminy K (ABK)

Kniniunmii  mowmitopunr Ta 1abopaTopHi  IOCITiIKEeHHS [poTpomGinoBHit  yac,
BUpaskeHud sk Mixunaponne Hopmanizosane Binnomenns (MHB)] HeoGxigHo
NiABUIUTH TS MOHITOpHHTY edekry ABK.

Ockinbku € iHTepBan 10 MOCATHEHHS MakcumaitbHoOro edexty ABK. ciix mposectn
TEPAIi0 eHOKCAnapHHOM HATPII0 MPOJOBXKYBATH NPUHMATH HOCTIMHY 103y Tak
AOBro. 4K wme HeoOXimHo, 106 miatpumyBatt MHB B mesxax OaxkaHOTrO
TCPAIEBTUYHAN NiaNa3soH [Ulst 0KA3aHb Y IBOX MOCTiIOBHUX TECTAX.
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Hanienranm, axi B nammit gac otpumyiore ABK. ABK cnin npununuty Ta BBeCTH
HCpIlY 103y EHOKCalapuHy HaTpito criix BBOIUTH, Koad MHB BnaB Hmnkue
TCpaneBTMYHOro Hianazony.

o llepexio  minc CHOKCanapunom  Hampio  ma  npamumu nepopansHumu
anmuxoazynanmamu (IIITAT)

[anienram,  sixi 3apas  OTPUMYIOTh EHOKCANAPUH HATPIIO, IIPHUIMHITH npuiiom
CHOKCAllapHHy HATPil0 Ta PO3MOYHITE npuiiom IMMIAI Bix 0 10 2 romun no
HaCTYIMHOro 3a1aHOBAHOTO BBEICHHS CHOKCanapyHy Hatpio 3a iHcTpykuiero [TTTAT.
[TanieHram, sixi 3apas orpumyrots IITAI, mepuy nosy CHOKCalapuHy HaTpilo CIif
BBECTH TIi /I 4ac mpuitomy HacTynHol no3u II1AT .

3acrocyBanHs i uac CIiHATBHOT/eMTi 1ypanbHoT aHecTesil 260 TOMGATEHO] IYHKITiT
Axmo ikap BupimMTE BBeCcTH AHTHKOAryJSIHT 'y KOHTEKCTI emifypaibHOi abo
CIIMHAJIBHOT

aHeCTesis/aHanbresis abo momGaibHa MyHKIIA, 4Yepe3 PpH3HK PEKOMEHYEThCS
PCTCIBHUA HEBPOJIOTiYHMIA MOHITOPHHT HeHpOaKCHAIBHUX TreMaToM (muB. posmin
4.4).

- YV oosax, wo 3acmocoeylomscs 018 npopinaxmuxu

Mix ocTanupowo 1H eKiero CHOKCallapuHy Ma€ Oyt He Menme 12 romguH 0Oe3
IIPOKOJIIB.

HATPIIO B MPODITAKTHYHKX 032X | BBCJICHHS IOJIKU 200 KaTeTepa.

Js Gesnepepsuux meroxis Iepex muMm ciif cnoctepiratd nomiGHy 3aTPUMKY
IOHalimMeHIIe 12 rogus BUiaeHHs KaTerepa.

Hns namienris 3 KITIPEHCOM KpeaTHHiHy [15-30] MI/XB posrisHETE MOMIHBICTS
HIOABOCHHS 4acy NYHKLis/TIOCTAHOBKA KaTeTepa abo BUIAJCHHSA NpHUHAWMHI Ha 24
TO/IMHHU.

ITouarok npuitomy CHOKCaltaputy HaTpito 2000 MO (20 mr) 3a 2 roausu 10 omneparii
HeCyMicHuU 3 HelipoakcialbHO anecTesicko,

- V oosax, wo BUKOPUCINOBYIOMbCA Ol 1IKYEAHHSL

Mix ocTaHHBOIO iH eKmicro CHOKCallapury mae OyTH NpPOMIKOK 63 NpoKoiB
WoHaimMeHe 24 rogunu HATpil0 B JKYBaJIbHUX 032X i BBEACHHS TOIKH abo
KaTeTepa (JIMB. TAKOXK poszin 4.3).

Has GesnepepBrux Meronis HEPEL BHUAANCHHSM CIIA JOTPUMYBAaTHCh Takoi
3aTPUMKU B 24 TOIMHY KaTeTep.

A mauientie i3 kiipencom Kpeatunidy [15-30] Ma/XB BapTo momBoitH wac
TIPOKOITY/BCTAHOBIIEHHS! aG0 BUIAJICHHS KaTerepa 1o npuHaiiMui 48 roaun. IMamienTy,
SIKi OTPUMYIOTB 103M JIBiui Ha 100y (To6T0 75 MO/kr (0,75 MI/KT) IBi4i Ha JeHb ab0
100 MO/kr (1 mr/kr) agiui na 100Y). OBHHHI IIPONYCTUTH APYTY 103y €HOKCAIlapUHy
HATPifO, W06 3a0e3MeYntn  mocTATHIO 3aTPUMKY TICpel BCTAHOBJICHHIM abo
BUJIAJICHHSM KaTeTepa.

PiBni antu-Xa Bee me moskHa BuSBHTH B Ili MOMEHTH wYacy, i wi 3aTPUMKH HE €
TapaHTIErO TOTO, IO HEHPOKCialbHy reMaToMy BAacThes YHUKHYTH.

Tax camo e Bapro BUKOPHUCTOBYBATH E€HOKCANlapMH HATPil0 NpHHAMMHI yepes 4
TOAVHU iC/Is CHIHAIBHOI/eNi Ay paibHOT NyHKIIT abo micis BUgasieHHs Karerepa.
3aTpumMKa Mae OyTW 3acHOBaHA Ha OWiHII CIIBBiJHOUIEHHsS KOpUCTEu




BPaxoByrouu sk pusmk TpoMOO3y. Tak i pusmk KPOBOTEUYI B KOHTEKCTI IpOLIEAYPH Ta

hakTopiB pusuky namienra,
4.3 lporunokasanus

Enokcanapun HATPIIO MPOTHIIOKA3AHKI NALliEHTaM 3:

* IlixBunena aytnusicts A0 CHOKCAllapuHy Hatpilo, renapuHy a6o HOro MmoxigHmx.
BKJIFOYAKOYH  iHIII HU3bKOMONEKYIApHi remapuun (HMI') a6o no Oyab-skoi 3
AOTIOMIKHUX PEYOBHH, HABE ICHMX y po3aini 6.1;

° IMyHOOHocepellKOBaHa rerapuH-iHIyKoBaHa TPOMOOIIUTOMIEHI s (I'[T) B anamuesi
IpOTaroMm ocranuix 100 guis aGo TIPH HAsIBHOCTI LIMPKYJIFOKOYMX AHTHUTLT (IHB. TAKOK
po3nin 4.4);

* AKTUBHI KJTiHiuHO 3HAYYIi KPOBOTEYI Ta CTAHM 3 BUCOKUM PU3UMKOM KpOBOTEUi, B
Pl

HCIIOMAaBHO MepeHeceHuii reMopariunmii IHCY/IBT, BUPa3Ka IITYHKOBO-KHIIKOBOIO
TPaKTy, HaSABHICTH 3JI0SKiCHOIO HOBOYTBOPCHHS 3 BHCOKMM PU3HKOM KpOBOTEYa,
HEIIONABHS omepailisi Ha MO3Ky., Xpe6Ti a6o odranbMonoriyni onepanuii, Bizomi aGo
MiO3PIOBAHI  BapUKO3He POSUIIMPCHHS  BEH  CTPaBOXOIy,  apTepiOBEHO3Hi
Manbhopmanii,  cymuumi aHCBPU3MU  ad0  BEJIMKI  BHYTDPIIIHHOMO3KOBI a0
BHYTPILIHBOMO3KOB] CYAMHY BIIXUIEHHS BiJ HOPMU;

* CniHaneHa a6o CIIypajbHa aHecTesis aGo JIOKOpETIOHApHA AaHECTE3is, KOJH
CHOKCAanapuH HaTpir0 BHKOPHCTOBYEThCS st JIKYBaHHA 32 nonepenti 24 romuuu
(mB. posnin 4.4).

4.2  Cneuniaabni 3ACTEPEIKEHHS TA 3aX0IH 1010 BUKOPHCTAHHS

® 3arajipHi

Enoxcanapun HATpil0 He MOXKHa BIUKOPUCTOBYBATH B3a€MO3aMiHHO (OJUHHULS 3a
OIMHMLEI0) 3 iHmmmMu HML. I[j JIKapehKi 3ac06u BiApisHMOTBCH 3a IIPOIIECOM
BUPOOHHUIITBA, MOJIEKYJISIPHOIO  Macoro, crenudiyHol0 aHtH-Xa Ta antu-lla
aKTHBHICTIO, OMHUIAMU BUMIDIOBaHHSI, 103yBaHHSIM Ta KIIHIYHOIO €(hEKTUBHICTIO Ta
O6esnekoro. Ile npussouTs 10 BiAMiHHOCTEH y (apmakokiHeTMIi Ta 1OB’A3aHOT
Oi0J0TiYHOT aKTHBHOCT] (HanpHKIaM. AHTUTPOMGIHOBOT AKTHBHOCTI Ta B3aeMoJil
TpoMOouutiB). ToMmy 0co6:HBa yBara Ta JOTpUMaHHS IHCTPYKLiif i3 3aCTOCYBaHHS €
CHECUUDIYHIMHE 151 KOKHOTO 3aIaTeHTOBAHOTO JIIKAPCHKOI0 3ac00y BUMAraeThes.

* I'l'T B anamuesi (>100 JTHIB)

3acTocyBaHHs CHOKCanapuHy HaTpil0 mHaiieHraMm i3 IMyHOOIIOCEPE IKOBAHOIO
TeIapHUHIHIYKOBAHOIO TpomOouuToneniero (I'IT) B aHamMuesi IIPOTAroM ocTaHHixX 100
IHIB a60 3a HasBHOCTI LHUPKYMOIOUHX  aHTHTII MPOTHIIOKA3aHO (IMBHCEH .4.3).
Hupkymoroui anturina MOXYTb 30epiraTucs Kilbka pOKiB. EHokcanapus narpiro crig
3aCTOCOBYBATH 3 0COOIHBOIO 00epexHicTIO Mali€HTaM, SKi MalOTh B aHAMHES] (>100
IHIB) TPOMOOLUTONEHIIO. CIIDHYMHEHY TeNapuHOM, 6e3 UUPKYJIOYMX AHTHTLL,
Pienns npo 3aCTOCYBAHHS CHOKCANApHHY HATPIIO B TaKOMY BUNAJKY CJIij npmﬁwﬁ’fu
L
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JIAILIE MICIs PeTeBHOT OiHKKM KOpUET Ta PH3HKY Ta MiCJI PO3IVISLY albTepHATHBHUX
METOIB JiKYBaHHS, SKi HE MiCTSTH TeNapuHy (HANpPUKIa], JaHANApOil Hatpiro abo
Jenipyaun).

* MOHITOpHHT KibKOCTi TpOMGOLUTIR

Pusuk aHTUTLI-0N0CEPE JKOBAHOT TeNApUHIHIYKOBAHOK)  TPOMOOLUTOIEHIE0
(I'TT) Takox icHye 3 HMI'. V pasi BUHHKHEHHs TPOMOOIMTONEHIT BOHA 3a3BHuaif
3" SABISIETBCS MiX 5-M i 21-M JHEM IIiCJIsl TOYATKY JTiKyBaHHS €HOKCaIlapMHOM HaTilo.
Pmsuk TIT  Bumuii y micasonepauiifHUX —mamiedTiB i IIEPEBAXKHO  ITiC/IA
KapioXipypriyoux BTpyyan» Ta Y mamieHTiB 3 pakoM. ToMy pekoMeHIyeTbes
BUMIPIOBATH KiLKICTh TPOMGOIHUTIR 10 MOYATKY Teparii eHOKCallapyHOM HATpiko, a
HOTIM PETYJISPHO I yac JUKYBaHHA. SIKIIO € KTiHiYHI CHMIITOMHU, MO CBixYaTh po
I'IT (Oynb-sikuii HOBHI emizon apTepianbHOi Ta/ab0 BEHO3HOT TpOMGOeMOOIii, Oynb-
AKE XBOPOOIMBE YpaKeHHsS WIKipM B Micli iH’ €Ki, Oyab-siki anepriuni a6o
aHadinakToinHi peaxii mix yac JIKYBAHHSA). CITiJl BUMIPATU KiIbKiCTh TPOMGOLMTIB.
Manienty moBunHi 3HaTH, WO Wi cHMITOMMU MOXKYTb BUHUKHYTH, 1 SKIIO TaK, BOHU
[OBUHHI IIOBIIOMHTH CBOTO JiKapsi NEepBUHHOI JaHKU. Ha mnpaxrtuui, s[xmo
CIIOCTEPIraeThes i ATBEpIIKEHE 3HAUHE 3HUIKEHHS KUIbKOCT TpomOouwutiB (30-50 %
BIJl I0YAaTKOBOTO 3HAYCHHS), JIKYBaHHS €HOKCAIlapUHOM HATPII0 HEOOXiAHO HeraifHo
TIPUIMHATH Ta NEPEBECTH NAllieHTa Ha iHIIMi HerermapHHOBHUIA AHTUKOAryJISHT,

* KpoBoreui

Sk i npu 3acrocyBanHi iHmmx aHTUKOATYJISHTIB, KPOBOTE€Ya MOXKE BMHUKHYTH Ha
Oyab-sxoMy Micui. SIKimo BHHHKae KpOBOTCYA, MOXO/UKEHHSA CJiX OOCTEXKUTH
KPOBOTETY Ta NMPU3HAYNTH BilIOBiHe iKyBaHHs. EHOKcamapuH Hatpiio, sIK i Oynab-
AKY IHUIY aHTHKOArYIISHTHY TEPAIIIO, CIIi/l 3aCTOCOBYBATH 3 OOEPEKHICTIO MpH
CTaHax 3 I1iABUIIEHOI HMOBIPHICTIO KpOBOTEYi. HANPUKJIAT:

- IOPYLICHHS FeMOCTa3y,

- BUPa3KoBa XBOPOOa B aHAMHE31.

- HCIOABHO NIepeHeceHuH imeMiuHuii incypT,

- TSUKKa apTepiajibHa rinepreHsis.

- HeNIOAaBH nia0eTHyHA peTUHONATISI.

- HEHpo- abo odraasmonoriyga Xipypris.,

~ OMHOYACHE 3aCTOCYBAHHs IPENApATiB, MO BILUIMBAIOTH HA IeMOCTa3 (JIUB. po3nin
«Oco0mBocTi 3aCTOCYBAHHS» ).

* JIabopatopni nocimkenns

Y noszax, mo BHKOPHCTOBYIOTbCA JUISL IPOQINAKTHKHA BEHO3HOI TpoMGoemGouii,
CHOKCAMapuH HATPilO He BILTMBAE CYTTEBO Ha Yac KPOBOTEYi Ta INTOGAIbHI TeCTH Ha
3rOPTaHHS KPOBI, a TAKO) HE BIUIMBAE Ha arperaito TpoMOOLUTIB 260 3B’A3yBaHHI
}ibpunoreny 3 TpomGormTamuy. Ilpu 3acTocyBaHHi GiNbII BHCOKHX 103 MOXKE
CHOCTepiraTucs 3GiIbINEHHs] aKTHBOBAHOIO YaCTKOBOLO TPOMOOILTACTUHOBOTO 4acy
(aPTT) i aktuBoBanoroO dacy sropranHs Kposi (ACT). ITigsummenus aPTT ta ACT He
KOPEJIIoE JIHIHHO 3 MiABHINEHHSIM AHTUTPOMOOTHYHOI aKTUBHOCTI CHOKCaIlapuHy
HATPIIO, TOMY € HeNpUAATHHUM | HeHAZiHHAM JUI1  MOHITOPHUHTY = aKTHBHOCTI
CHOKCanapuHy HaTpiro.

* CriinanbHa/enijlypaiisHa aHecTesis a60 TIoMOaTEHA ILYHKIIISI




Ipotsrom 24 roaun IICIIS BBEACHHS CHOKCAallapUHy HATPIIO B TepaneBTHYHMX J103ax
HE MOXHa mpoBoUTH CIIMHHOMO3KOBY/€NlilypanbHy aHecTesiro a6o TIOMOaIbHY
IMYHKIIO,

IToBinomustocs MpO  BUMAIKK HeHpoakcialbHUX remaroM IIpH  OIHOYACHOMY
3aCTOCYBaHHi CHOKCaIapuHy HaTpiio Ta CIiHATBHOI/ e ypatbHoi aHecTesii a6o
CIIMHHOMO3KOBOT IMYHKIIT, 110 HPU3BOAMIO 10 TPUBAIOro abo MOCTIHHOrO napasiuy.
i sBuma TparsioTeey PiIKO Mpu peskumax A03yBaHHSA €HOKCalapuHy HaTpito 4000
MO (40 wmr) oaun Pa3 Ha 100y abo MeHme. Pusuk 1mx SBUL BHIIMHA TIpH
3aCTOCYBaHHI  micigomepariiumx NOCTIAHMX  emigypaabHuX KaTeTepiB, mpu
OZIHOYAaCHOMY 3aCTOCYBAHHi JOJATKOBHX NPEIApaTiB, UI0 BILIHBAKOTH HA TeMOCTa3,
TaKkuX sIK HecTepoinHi nporusanatsmi 3acodu (HII3II), npu TpaBMaTU4Hiif a6o
NOBTOPHI# eminypanshiii aGo CIIMHHOMO3KOBI# MyHKLii, a00 y mamieqris 3 omnepariero
Ha Xpeo6Ti abo nepopmanicro XpeOTa B aHaMHe3i.

[ITo6 3MeHmUTH NOTEHLIHHUE  PU3HK  KpOBOTewi, MOB’S3aHMIA i3 ogHOYacHHM
34CTOCYBAHHAM  eHOKCamapuHy HAaTPilO  Ta  emigypadsHOi a60  CHUHATEHO]
aHecTesii/ananbresii ago CIIMHHOMO3KOBOI IyHKIii, pO3IJISHBTE papmakoxineTHYHMI
npodine CHOKCamapuny uatpiro. Posmimenss aGo BUJAJICHHS  €MiAypaabHOro
Karerepa abo moMbanbpHOT MYHKUI] Halikpamie BHKOHYBATH, KOJIM aHTUKOAry/JISHTHHUI
edekr CHOKCaNapuHy HaTpil0 HU3BKMIL; OMHAK TOYHHH yac JNOCSATHEHHS TOCTATHHO
HHU3BKOTO  aHTHUKOAryJIHTHOI'O epeKTy y KOXHOro mamieHTa HeBimomuil. Jns
MAUi€HTIB i3 KIipercom KpeatuHiny [15-30 Mi/XB] HeOOXinHi 101aTKOBI MipKyBaHHS,
OCKIJIbKY BUBEJIEHHS CHOKCAIlapuHy HaTpilo € GiibLI TPUBATUM.

Axwo nikap BupimmTe 3aCTOCYBATH AHTUKOAT'YJISHT Y KOHTEKCTI eNigypaibHoi abo
CIIMHHOMO3KOBOi  aHecresii/amambresii  ago JIOMOAIBbHOT  MyHKIIl, HEOGXiaHO
NPOBOXUTH YaCTUif MOHITOPHHT 11 BUSIBICHHS OyIb-sKMX O3HAK i CUMIITOMIB
HEBPOJIOTiYHOrO MOPYINEHHS, TAKHX K Bk Y CIHHi, CCHCOPHi Ta PyXOBi HOpyLIeHHs
(oHIMIHHA a60 crabkicTs Y HWKHIX KiHIIBOK), AMCOYHKIIT KHmedHmka Ta/abo
ceqoBoro mixypa. I[lonpocite mamientin HETaifHO IOBIZOMJIATH, SKIIO Y HUX BUHMKJIHA
OyIb-sKi 3 TICPEPaxXoBaHUX BHIIE 03HAK a60 CHMITOMIB. SIKIIO € IiI03pa Ha O3HAKU
abo CUMITOMM CHMHANBHOT TCMaTOMH, pO3NOYATH HEBiAK/IAAHY JIarHOCTHKY Ta
JKYBaHHSI, BKIIOYAI0YH POSIIIAIL IEKOMIpECii CIMHHOrO MO3KY, HaBiTh SKIO Take
JMKYBaHHS HE MOXE 3a106irTy a0 NOBepHYTH Hazax HEBPOJIOTiYHI HACJIiIKH,

* Hexpos mkipu / WIKipHHI BacKyIiT

[oBinommsiocs mpo HEKPO3 WIKiPH Ta MKIPHUI BACKYIiT Ipu 3actocyBanHi HMI', ski
MIOBUHHI NIPU3BECTH 10 HETAHHOrO OPUIIMHEHHA TiKYBaHHS,

* Yepestkiphi TIpoNenypH KOpoHapHOT peBacKy.apu3aii

{06 3BecTH H0 MIHIMyMY PHU3HK KpoBOTeui rricis CYOMHHOIO iHCTPyMEHTAapilo mij
4ac JIKYBaHHS HeCTaGiLIBHOL cTeHokapail, NSTEMI ta roctporo STEMI, uiTko
AOTpUMYHTECh  iHTEpBaIiB, PCKOMCHIOBaHMX MK  iHeKuiffHUMH  f03amu
CHOKCanapuHy HaTpiro. Bamino nocsrtu reMocrasy B Micli npokosy micias YKB. V
pasi BUKOpUCTaHHS 3aIPHOTO  HPUCTPOIO 0DOJIOHKY MOXHA HeraiHo 3uATH. SIKWIO
BUKOPHCTOBYETLCA METO pydHOT KOMIIpecii, 000I0HKY cJti BuaaIuTH qyepes 6 roaun
HICI  OCTAHHBOT BHYTPIIIHBOBEHHOT/Ti AMIKipHOT ekl eHOKcamapuny ‘HaTPiIO.




SIKmo  sikyBanmsg CHOKCAIlapuHOM  HATPil0 HEOOXiAHO [IDOJIOBXUTH, HACTYIIHY
3allIaHOBaHY 103y CJ1i BBECTH He paHille HiX uepe3 6-8 romum mics BU/TaJIEHHS
000J10HKH. Micize IPOLCAYPU CITIA OINIAHYTH Ha HAsBHICTH O3HAK KpoBoTeui abo
YTBOPCHHS reMaTOMH.

* loctpuii indexmiiinmii CHAOKAPIUT

3acTocypanus FeNapuHy 3a3BUYaii He PCKOMEHIYEThCA MALli€HTAM 3 TOCTPHM
iHbekuiiHmm CHIOKapIUTOM uepe3 pusmk KPOBOBWJIMBY B MO30K. SIKINO Take
3aCTOCYBAHHS BBAKACTHCS abCOTIOTHO HEOOXIJHUM, pilIEHHS Mae OyTu mpuitHsaTE
JIIE MIC/IA PETENbHOT OI[iHKH IHIMBiKY anBHOT KOPUCTi Ta pU3MKy.

* Mexaniusi nporesu kirananis cepus

3acTocyBanus CHOKCanapumy HaTpiro HEIOCTATHBO BUBYEHO JU1SL
TpombonpodinakTukn y manienrip 3 MEXaHIYHUMH TPOTe3aMU KJIalaHiB CepIi.
Tosinommsinocs mpo moomuHoKi BUITAZIKU TPOMOO3y MPOTE3HOrO KJIamaHa cepus y
TNALIEHTIB 3 MEXaHIYHUMHU TPOTE3aM1 KIIANaHIB CepILsL, SIKi OTPUMYBaIH CHOKcanapuH
HaTpIlO 15 TpomOGonpodinakTuky. SMILIYIOTE  (akTopH, BKIIOYAIOUM OCHOBHE
3aXBOPIOBAHHS Ta HEIOCTATHIO KUTBKICTD KIIHIYHUX JaHUX. OOMEKYIOTh OLHKY LHX
BUNAJKIB. Jlesiki 3 mux Bunankin OyJI¥ BariTHUMU KiHKaMmu. Y AKUX TpoMOO3 Npu3BiB
A0 CMepTi MaTepi Ta oA,

* Barithi 3 Mexaniunmvu NpOTe3aMu KiIalaHiB ceprs

3acTocyBanHs CHOKCAlapuHy Hatpio s TPOMOOTIPOGINAKTUKH Yy BariTHUX 3
MEXAHIYHUMH TPOTe3aMH KialaHip CCpUd HENOCTAaTHBO BHBYEHO. Y KJIIHIYHOMY
AOCIIKEHH]  BariTHUX KIHOK i3 MeXaHiYHHMU [poTe€3aMu KJalaHiB cepus, sKi
OTPUMYBAJI €HOKCATapHH Harpito (100 MO/xr (1 MI/KT) 1Biui Ha neHs) mus
SHIWKCHHS PU3UKY TpoMGoemGoyiil, y 2 3 8 xiHoK yTBOpHIHCS TPOMOH, 110 IPHBETH
M0 OJIOKYBaHHS KiamaHa Ta A0 CcMepTi Marepi Ta miIoxa. bymn  oxpemi
IIOCTMapKETHHIOBI I10BiTOMJICHHS PO TPOMOO3 KIIaNaHiB y BAriTHUX 3 MEXaHIYHUMI
pOTE€3aMK  KTamaHiB  cepus,  ski OTPHMYBAJIM  CHOKCAllAPUH  HATPIirO st
TpoMmbonpodinaktuky. Barithi KIHKH 3 MEXaHIYHUMHU [IpOTE3aMU CEPLIEBUX KJIallaHiB
MOXYTB MaTH NIBUILECHAH pH3MK TpoMOoeMO oI,

* JIroqu noxustoro BIKY

Y nauientiB  mitaporo BIKY TP  3acTOCyBaHHi NPOQIIAKTHYHUX 103 He
CIOCTepiraeTbes i ABULIEHO] TEHACHUIi 10 KpoBoTeui, [Tamienty nmiTHBOrO BiKy
(0c06MMBO manieHTH BikoM Bix 80 pokiB i cTapme) MOXYTb MaTH HiJBUILEHHUN PU3HK
YCKIAOHCHL  KpOBOTEYi Ipu 3aCTOCYBAHHI ~ TEpameBTMYHHUX JianasoHis J103.
Pexomennyernes PETeIbHUI  KITiHIYHMIA MOHITOPHHT i MOKe OyTH pO3risHyTO
SHIKCHHS 103U Y NAL[i€HTIB cTapiie 75 pokiB. siki J1ikyioTbes Bix STEMI.

* llopymenns ¢pyukuii HUPOK
Y nauieHTiB 3 HHpKOBOIO HEJIOCTATHICTIO CHOCTEPITracThes 301IBIICHHS €KCIIO3UIIL]
CHOKCAlapuHy Hatpiio, Mo MIABHILYE PU3MK KpPOBOTeul. TaKim nanieHTam
PCKOMCHIYETbCA peTenbHUN KiliHiubmit MOHITOPUHT, & TaKOX MOKHA PO3IIISIHY TH
Oiororiunmii MOHITOPMHT 33  JOTIOMOrOK0 BUMIPIOBAHHS aKTHBHOCTI aHTP%a.




Enokcanapun HATPII0 HE PeKOMEH1yeThes MallicHTaM 3 TepMiHATBHOIO CTamieio
HUPKOBOI HETOCTATHOCT (xnipenc kpeatmuiny <15 MJI/XB) 4epe3 BiACYTHICTh qaHHX y
Wi momymanii nosa npodinakrukoro TPOMOOYTEOPEHHS B €KCTPaKOPIOpanbHOMY
KpPOBOOOITY i yac remonianisy. INamieram iz TSOKKOIO HUPKOBOK HEIOCTATHICTIO
(xitipedc KpeaTuHidy 15-30 M/XB). ocKijipku CKCIIO3MILisl CHOKCANapuHy HATpito
3HAYHO 30UIBIIYEThCY, PCKOMEHJYEThCS KOPUTYBATH M03YBAHHS JIs TEPAINeBTHYHOrO
Ta NpOoGITaKTHYHOTO [ianasonis 1o3. Iauienram i3 nomipaum (KJTipeHC KpeaTuHiHy
30-50 mu/xB) Ta  merkuwm (kripenc  kpeatuniny 50-80 MJI/XB)  HUPKOBOIO
HCZIOCTATHICTIO KOPUT'YBAHHS 103K He PEKOMEHAYEThCA.

* Hopymenus dbyuxkuii neuinku

Enoxcanapun HATPIIO CJIia 3acTOCOBYBaTH 3 OOEPEKHICTIO MAlliEHTAM 3 TIE4iHKOBOO
HEJIOCTATHICTIO uepes I ABUINEHY HMOBipHicTH kpoBoteui. Kopekis no3u Ha ocHoBi
MOHITOPUHTY piBHIB aHTH-Xa € HEHaliHHOK Y INallieHTiB 3 UPO30M IIE€YiHKM i He
PEKOMEH Ty €ThCS. '

* Masa Bara

30inbIneHHs  BruIMBY CHOKCAnapuHy Hatpiio y npodinakruunux nosax (6e3
KOpUTYBaHHS Baru) CIIOCTEPIranocs y kiHOK 3 HH3BKOIO Macorw Tina (<45 xr) i
HOJIOBIKIB 3 HM3BKOK MAaco Tija (<57 xr), o moxe TIPU3BECTHU 110 OLIBIIOTO PU3MKY
KpoBoTeui. ToMmy TakuMm marienrtam PCKOMEHIYETbCS  peTeNbHUNA  KIiHiYHHI
MOHITOPUHT.

* IauienTu 3 oxupinaIM

Mauienty 3 oxupisaaM Marors Gizsm BUCOKUH pusHK TpomGoeMOoutii. Besneka Ta
e(eKTHBHICTE MPODUIAKTHYHEX 7103 MallicHTaM 3 oxkupiHHaM (IMT >30 kr/m2)
TMOBHICTIO He BH3HAYEHi, i Hemac KOHCCHCYCY OO0 KOPUTYBaHHS O03M. 3a LUMU
NaUIEHTAMH CITiJl YBaKHO CIIOCTEPIraTH 1010 03HAK Ta CUMIITOMIB TpoMOoeMO0oii.

* I'inepkaniemis

lenapunn  moxyrs NPUTHIYYBAaTH CEKpeELito aTbIOCTEPOHY HAJHUPHUKAMH, L0
NPU3BOMUTE JI0 TimepkantieMii, 0coGIuBO Y MAalli€HTIB i3 IyKPOBHUM I[iaﬁeTOM.,
XpOHi‘IHOIO HHUPKOBOKO HGILOCTaTHiCTIO. HasiBHUM MCTaGOHi‘IHI/IM alluJ030M, SKl
MPUHMAKOTh JTiKapChKi 3ac00M, IO [T ABUILYIOTh piBeHb Kamiro. Heo6xinHo pEeryJsipHO
KOHTPOJIIOBATH PiBEHB KaIil0 B IIa3Mi. 0COBIIMBO Y NALI€HTIB i3 TPy pu3uKy.

* BiacrexysanicTs
HMI e 6Gionoriunumu JIKapCHKUMHU 3ac05aMil. 106 nokpamuTu BiJICTE)XYBaHiCTh
HMI', ™mennunum NPALliBHAKAM PEKOMEHIYEThCS 3aIMCyBaTH TOPIrOBY HasBy Ta
HOMEp naprii BBeieHOro [penapaTty B KapTOTEKy Mami€eHTa.

* Hatpiii

s manientis, ki OTPUMYIOTH 103H Bulle 210 Mr/aoby, eii Openapar MiCTHTB
TIOHAZ 24 MT HATPiIO B KOXKHiii nosi. Lle exsiBanentHo 1,2% pexkomenaoBanoro BOO3
MaKCHMalbHOTO 1OGOBOIO CIIOKUBAHHS 2 T HATPIIO U1 TOPOCIIOT JIFOAMHH. %

=



4.5 B3aemonist 3 inmumu JIKapcLKUMH 3ac06amMu Ta iHwi ¢opmu B3aemopnii

OunHovacHe 3acTocyBanus He PEKOMEHAYETLCA:

* Jlikapcoki 3acobu, o eniusarome na cemocmas (Ous. po3oin 4. 4)

Hepen 3acrocyBanmsm CHOKCAIlapuHy peKOMEHIYEThCS HNPUMHHUTH TIPUIOM JIESIKHMX
3ac00iB, WO BILVIMBAIOTH Ha TeMOCTa3 Tepamisd HaTpieM. SKIO HeMae CYBOpHUX
TI0Kasanb. Skmo xomGiHamis TIOKasaHa. CIil 3acTOCyBaTH CHOKCANapuH HaTpilo 3
PETEIBHUM KJTIHIYHUM Ta 1ab0PAaTOPHUM MOHITOPHHIOM, SIKIIO Iie HeoOXigHo. o
TaKuX 3aco0iB HaJIeKATh JTiKapChKi 3aco6u Taki AK:

- CHCTeMHi calilwiaru, anetwicaimmiosa KHCJI0Ta B NpPOTH3aNajbHUX q03aX i
HIT3I1, Brkmoyaroun KETOpouiak,

- iHOH  TpoMGoOMiTHKH (HalIpUKIaj,  albTemiasa, peTemiasa, CTpenToKiHaza,
TEHEKTeIIa3a, ypoKinasa) Ta AHTHKOATYJIAHTH (IUB. pO3il 4.2).

OnHoyacHe 3acTocyBanus 3 00€epexHICTIO:

OnnovacHo 3 CHOKCANapuHOM HATpil0 MOXKHA 3 0GEPEKHICTIO [IPU3HAYaTH HACTYIIHi
JIKapehKi 3aco6u:

* [Hwi nikapewki 3acobu, Yo sniuearomo Ha cemocmas, maxi ax.

- InribiTopu arperarii TPOMOOLMTIB, BKJIFOUAOUM alETUICATILMIOBY KHCIIOTY,
IO BUKOPUCTOBYETHCA B QHTHATPETaHTHHUX 034X (KapionpoTeKLis), KIOMmizorpess,
TUKJTOMIANH Ta AaHTAMOHICTH rnikornporeiny IIb/Illa, noxasani P rOCTpOMY
KOpOHApHOMY CHHIPOMI Yepes pusHK KpoBoTeui,

- Hekcrpan 40,

- Cucremni rioxokopTHKOi M.

* Jlikapcoki 3acobu, wo niosuyyiome pigens kaniro:

Jlixapceki 3acobm. siki Mi/IBULLYIOTh PiBeHb Kaliio B CUpPOBATLi KpOBi, MOXKHa
3aCTOCOBYBAaTH OJHOYACHO 3 CHOKCAIapMHOM HATPIIO IiJi PETEIBHUM KIiHIYHUM Ta
Ta00PATOPHUM KOHTPOJIEM.

4.6 ®epTUAbLHICTD, BAriTHICTD Ta JIaKTauis

Barirnictp
Y mogelt Hemae nokasis Toro, IO CHOKCarapuH NpPOHMKAE Yepes ILIalleHTapHHIA
Oap’ep y apyromy ra TPETbOMy TpumecTpi BaritHoOCT. Indopmanii momo IIEPLIOTO
TpUMeCcTpy Hemae. JlocnimokeHHS Ha TBADUHAX HC BUABWIH JKOIHHUX O3HAK
eToTOoKCHUHOCTI 260 TepaToreHHocTi. Jlani Ha TBapuHAX rOKAa3aH, 110
TIPOXOMUKCHHSA CHOKCAIapuHy dYepes IIIAUCHTY MiHiMallbHe. EHOKcamapun Hatpiro
CIII 3aCTOCOBYBATH Mix wac BATITHOCTI JIMIIIE 33 HASBHOCT SBHOI 1oTpedu Jiikapd.
BaritHux xiHok, gki OTPHMYIOTH €HOKCAIIapUH HATPIIO, CIIiJl PETENBHO CIOCTEpIraTu
Ha IIpEIMET HasBHOCTI KpPOBOTeui abo HA/IMIDHOI aHTHKOAryJISSHTHOI Tepamii Ta
TIONEPEIKATH PO PU3UK remMoparii. 3aragom. naui CBiMYaTh MPO BiACYTHICTH HOKa3iB
NiIBUIIEHHS PU3UKY KpOBOTEui. TpomOounTonenii a6o octeonoposy IOPiBHSHO 3
PHU3HKOM, IO CIIOCTEPIraeThes y HEBariTHUX ’KIHOK, KpiM TOT0, 110 CIIOCTEPIraeThes y
BariTHUX 3 MPOTe3aMU KJIalanip cepus. SKmo mmaHyeThes emimypanbha aHecTe3is,
PCKOMEHIY€ETbCS paHinle BiAMIHUTH JTiKyBaHHs €HOKCaIlapyHOM HATPilo.




LonyBanns rpyamo

Hesinomo, un Buningerscs HE3MIHEeHNH eHOKcanApuy Y IpyZIHE MOJIOKO ToauHu. Y
LIyPiB, IO TOAYKOTh, IIPOXOMKCHHS CHOKcanapuy abo #oro mMetraGouIiTiB y MoI0KO
Ayxe nusbKe. Ilepopanbha aGeop6uis CHOKCANapuHy HaTpilO0 MaloMMOBipHa.
Hapomkysanicts

Kminivaux  nampx  mono CHOKCallapuHy HATpil0 IIpU (GepTHIBHOCTI HeMae.
Hocaikenns na TBApUHAX HE BUABU/IM BILVIUBY Ha (GepTUIBHICT (IUBUCH n.5.3).

4.7 Bnoius Ha 3paTHicTs KE€PYBaTH aBTOMO0i1eM Ta KOPHCTYBATHCH MAIHHAMH:
Enokcanapun Hatpito me Brimisac ago Ma€ He3HAYHUM BIUIUB HA 31aTHICTH KepyBaTH
TPAHCIIOPTHUMHU 32C00aMH Ta IHIINMH MeXaHI3MaMIL.

4.8 Hebamani aiv

Pesrome npodinio Gesmexu

Enokcanapun HATPIIO ONiHIOBaBCA y Gimbmr Hik 15 000 NALI€NHTIB, K OTPUMYBaIH
CHOKCalapvH HATpil0 y KIHIYHUX JOCTIIKCHHSX. Cepen wHux 1776 s
npodinakTiku TpomMOO3y

ITMOOKUX BEH Tic/s OPTONEANYHUX ab0 abAOMiHAIBHUX Xipypridamx BTpy4YaHb y
NAMIEHTIB 3 pU3HKOM TpoMOOeMOOTiYHIX yeKTanHeHs, 1169 mis IpOMLIaKTHKU
TpomMO03y

TJIMOOKUX BeH

Y TOCTPOXBOPUX MEAMYHMX MALICHTIB i3 CEPHO3HIUMU OOMEKEHHAMH PYXIUBOCTI, 559
Anst aikyBaHHs TI'B a6o 6e3 uux 785 JUISA JIIKYBaHHS HecTabiTbHOI CTEHOKapAii Ta
iHpapKTy Miokapza Ge3 3youst Q ta 10 176 ans TiKyBaHHS roctporo STEMI.

Cxewma ripuitomy CHOKCAIIapUHy HATPIIO MiJ Yac LUX KIiHIYHUX JOCTLDKEHD 3aIeKHUTh
BiJl TIOKa3aHb. J{o3a CHOKCarapuny Harpito ctaHosuia 4000 MO (40 mr) MiALIKIPHO
OIMH pa3 Ha A00y A npoditakTUKu TpoMOO3y IIMOOKHUX BEH Miciis XIpypriy”oro
BTpY4aHHs ab0 y TOCTPOXBOPUX MALiCHTIB i3 CEPHO3HUMH OOMEKEHHSIMHU PYXITHBOCTI.
Ilpu nikyBanni TI'B 3 TEJIA aGo 0e3 Hel matientu, ski oTpumyBasu €HOKcanapuH
HaTPII0, OTPUMYBATIH miawKipay o3y 100 MO/kr (1 MI/KT) KOXHi 12 romuH aGo
MALIKIpHY nosy 150 MO/kr (1,5 wr/xr) omun pa3 Ha n00y. . VY KIiHIYHUX
TMOCII/DKEHHSIX IS JIKYBaHHS HeCTaOLIbHOI CTEHOKapii Ta indapkry MioKapna 0e3
3yous Q no3u cramoswim 100 MO/kr (1 mr/kr) MIIIKIPHO KOKHI 12 roauH, a B
KIIHIYHOMY J[0CTiIKeHHi JiKyBaHHS roctporo IMIIT CHOKCanapHuHy HaTpil0 cxema
npuitomy Gys1a 3000 MO (30 MI') BHYTPIilIHBOBEHHO GOMIOCHO, moTiM 100 MO/kr (1
MI/KT) TI/K KOXkHi 12 roaum.

3BeseHnH B Ta6auII Nepetik N0GidHmIx peakiiii

[Hmi no6iuni peaxmii, saxi CIocTepiraaucs B Xoai KIHIYHUX HOCTLIKEHD i po AKi
MOBIZOMIISLIOCS B TIOCTMAPKETUHIOBOMY IIOCBifi (* BKasdye Ha peakiiii, OTpUMaHi B
PE3YJIBTaTI OCTMAPKETHHIOBOIO JOCBIY), HABEIEHO HIDKYE.

HacToTn BU3HAYAIOTHCS TAKIM YHHOM: ayxe qacto (= 1/10); noumpeni (> 1/100 go <
1710); mewacto (>1/1000 mo < 1/100); piaxo (> 1/10 000 go <1/1 000); i oyxe pinko
(< 1710 000) a6o HEBIZIOMO (HEe MOKe OyTH OLIHEHO 3a HASBHUMHU JaHUMU). Y
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KOJKHOMY KJaci cuctem oprauis 1o6iumi peakii pe/cTaBieHi B MOPAAKY 3MEHIICHHS
CEPHO3HOCTI. :

opywienns 3 6oxy Kpoei ma nimamuunoi cucmemu

- Yacto: xpooTeua, reMopariaxa aHemis*, TPOMOOLMTONEHIs, TPOMGOIUTO3

# Pimo:  eosmuoginis*, BUNAIKH  IMyHOAnepriunoi TpomGomuTomeHii 3
TPOMOO30M; B ESIKHX 3 HHX TpoMO03 ycKIanHuBes indapkTom opraniB a6o imemier
KIHIBKH (1UB. po3is 4.4).

Hopyuienns IMYHHOI cucmemu
- Hacro: anepriuni peakmnii
- Piaxo: aHaQinakTHyHi/anadinakToiui peaxuii, BKI0Yarouy mok*

Posnaou Hepeo6oI cucmemuy

- YacTo: ronoBuuit Ginp*

Cyounni nopyuienns

= Pinko: remaroma xpeGra* (abo HelipoakcianpHa remaroma). i peakuii mau
PI3HHH CTymiHE HEBPOJIOTIYHUX YUIKOKEHbD, BKIFOYAI0UK TpUBAJIUNA ab0 MocTiHHUMI
napajiy (1uB. posiin 4.4),

Tenamo-6iniapni nopyutenns

- Hyxe wacro: mninsumenus PIBHSL Te4iHKOBHX (epMeHTiB (nepeBaxHo
TpaHCamiHa3 >y 3 pasu TICPEBUIYE BEPXHIO MEKY HOPMH)

- Heuacro: renaronemonspue YPa’KeHHSI euiHKu*

- Pinko: xonecratuyne YPaXKEHHS MeYiHKu*

Llopywenns 3 OoKy wiKkipu ma NIOWKIPHOT KNimKosuHU

- HacTo: kponus’sinka. CBepOLK, epurema

- Heuacro: 6ynp03uuii J€pMaTuT

- Pinko: anomeris*, WKIPHAH  BacKyTiT*, HEKpo3 wIKipu*, sKki 3a3RuUuai
BUHHUKAIOTL y MicHi iH’eKWil (UUM sSBHINAM 3a3BHYali nepeayBaita mypmnypa abo
CPUTEMATO3HI OnsmKy, iHdinsTpoBani Ta Oomtoui). Bysmmku B Micui in’ekmii*
(3amanbHi Bysnu, siki He BN CO00I0 KicTO3HY 000JIOHKY C€HOKCallapuHy ).

- Bonu 3nukaiors wepes kinpka JIHIB | HE HOBMHHI NPU3BOAUTH 10 IIPUITMHEHHS
JIKYyBaHHS.

3axeoprosanns ONOPHO-PYX06020 anapamy, CROIVYHOT MKaHUHY Ma Kicmox
- - Pigko: ocreonmopos* micss TpuBajoi tepanii (6inbiue 3 MicAwiB)

3azansni posnaou ma sminu Y micyi 66e0enns

- Yacro: rematoma y Micui in’exuii, 6i1s y micni iH'exuii, iHmi peakuii y micui
1H ekt (Hampukaj, HaOpsIK, KpPOBOTeua, TiNepUyT/IUBICTh, 3amajIeHHs, YTBOpPEHHS,
Oinb abo peaxuis)

- Heuacro: micuese TOApAa3HEHHS, HEKPO3 WIKIpH Y MicHi il ekl

Poscnioyeanns




- Pinko: rinepkaniemis* (1UB. po3inu 4.4 ta 4.5).

Onuc okpeMux noGiunmx peaKIiit

Kpoesosunueu

Bonu Brmovanu senuxi KpOBOTEUI, II
MALIEHTIB (OmepoBaHux). Hesixi 3 uu
NALEHTIB yCKIIaIHEHHS KpOBOTEUl BBAKAIUCH C
BUKJIMKAB 3HAYHY KIHIYHY mozio, aGo (2) fKIo
/101 abo nepenuBaHHSIM 2 260
Perponepuroneansui Tta BHYTPIIIHbOYEPEITHI

FOJIOBHUMU. SIK i npu 3acTocyBanwui

reMorjiooig

BUHUKHYTH
SIKI

Yy =22

X BUII4JIKIB

1L

PO SKi MOBiZOMIIAIOCS IOHANHGLTBIIE y 4.2 %
Oyau neTansHuMu. Y Xipypriuaux
epHosHuMH: (1) SKIIO KPOBOBHJIMB
BiH CYNPOBOKYBABCS 3HIKEHHIM
OLIbIIE OJMHMIE MPOAYKTIB KPOBI.
KPOBOBUJIMBU 3aBXKIU BBAXKAJIUCH
IHIINX AHTHKOATYJISHTIB, KPOBOTEYA MOMKE

3a HasABHOCTI CyNyTHIX (akTopis PU3HKY, TaKUX sIK: OpPraHi4Hi ypa)KeHH,

IO BILTHBAKOTE TEMOCTA3 (AMBUCH po3ainu 4.4 i 4.5).

MOXKYTb KPOBOTOUMTH, iHBA3HBHI IIPOIEypH a00 OJHOYACHE 3aCTOCYBaHHA JIKIB,

Cucrema Hpodinakruka y | Ipodinakt JIikyBaHHs y | JlikyBauHs JlixyBaHHS
Opran XIpypriuaux uKa y | mauientis 3 TI'B | mamiecuTip 3 | maieHTiB 3
Knac XBOpHUX ITaI[I€HTIB, 3 TEJIA a6o 6e3 | HecTabiIbHOIO FOCTPUM
110 Hel CTCHOKapaiero Ta | STEMI
JTKYIOThCS IM 6Ge3 3y6us Q
Kpos ma | dyxce yvacmo: Yacmo. Hyarce yacmo: Yacmo: Yacmo:
Poz1adu Kposoreui* Kposoreui | Kposoreui* Kposorteui* Kposoreui*
ispamuunoi Hevacmo: Pioxo: Hevacmo:
cucmenu Pioko: Buyrpimnbsoue | Perpomepurone Buyrpimuabsou
Perponepurone penHui aJIbHI KPOBOTeYi | epenHmii
AJIbHi KPOBOBH.IHB, KPOBOBHINB,
KpoBoOTeYi Perponepurone Perponepuro
aNbHUI HeaNbHUi
L KpOBOBHJIUB KPOBOBHJIMB
* Taki SK remMaroMa, eKximos, BIAMIHHHH Bin Micus id'ekuii, remaroma paHu,
TEMaTypisl. HOCOBA KPOBOTEYA Ta IITYHKOBO-KHUIIKOBA KPOBOTEYA.
Tpomboyumonenis i MpomMooyumos
Cuctema Ipodinaxt | IIpodinaxtuka JlikyBaHHS y | JlixyBanus JlixyBaHHs
Opran uKa Y|y  nanmieHTi, | mamientis 3 TI'B 3 | mamientis 3 | mamientiz 3
Kitac Xipypriuay | mio mikyiotses | TEJIA a6o 6e3 Hel | HeCTalbiTBHOI | rocTpuM
X XBOpHX cTeHokapaiero | STEMI
Ta IM ©Ge3
3yous Q
Kpoe ma | Hyace Heyacmo: Hyonce yacmo: Heuacmo. Yacmo.
PO31doU uacmo: TpomGounton TpomoéounTo3* TpomoouuTon TpomoounTos
nim@amuynoi TpomGoun | enis Yacmo: eHis TpomoounTon
cucmemu TO3* TpomGounTonenis eHin
Hyoice pioko:
Yacmo: Imynoa priv
TpomGonn M"
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i ' |

eHis

TpOMﬁOHHTOﬂ

* 36i1b1IeHHs TpOMGOLHTIR >400 /7

Heniatpuune nacenenns

besneka rta edexrupmicrs 34CTOCYBAHHA CHOKCAallapUHY HATPil0 y jirell He
BCTaHOBJICHI (IUB. po3ain «Oco6IuBoCT 3aCTOCYBAHHA»).

IoBifomnenns npo ninosprosani 001YHiI peakuii

Hosinomienns mpo Mi03pIoBani mo6iuni peakuii micis peectpauii Jikapcskoro
3ac00y € BaxuimBuM. Lle 103BONSE [IPOJIOBIKUTH MOHITOPHHI  CIIiBBiTHOIIECHHS
KOPUCTB/PU3UK JIIKAPCHKOTro 3ac00y. MennuHuX rpariBHUKIB NPOCSTH MOBIJOMIISTH
PO Oynb-aKi Migo3proBani mMo6iumi Peakuii Yepe3 HalliOHANbHY CHCTEMYy 3BiTHOCTI,
HaBeneHy B Jlogatky V.

4.9 llepenosyBauns

O3Haky Ta cuMITTOMU

Bunankose nepenosysanus CHOKCArapuHy HaTpil0 MiC/ BHYTPiLIHBOBEHHOTO,
CKCTPAKOPMOpanbHOTO  ab0  HiAIIKIPHOTO BBEdEHHS  MOKe IPU3BECTH IO
TEMOPAriYHUX YCKIaHeHb. Ilicis [ICPOPAIILHOIO MPUHOMY HaBiTh BETUKHX 103
MaJIOHMOBIPHO, 0 eHOKCAMapHUH HaTpil0 BCMOKTYETHCS.

JlikyBaHHs

AHTUKOATYJISIHTHY 1iF0 MOKHA 3HAYHOIO MIpOIO HEHTpasi3yBaTH LIIIXOM MOBLIbHOT
BHYTDIIIHBOBEHHOT 1K’ €Kil npotaminy. Jlosa mporamiHy 3aiexuTe Bix 103U
BBEJICHOIrO CHOKCamapuHy Hatpito; 1 mr IPOTaMiHy HEHTpali3ye aHTHKOATYJAHTHY
aio 100 MO (1 wr) CHOKCanapnHy HaTpilo, SKIIO SHOKCANapvH HATPIl0 BBOMHIK
poTsroM nonepeaix 8 romud. Indysito 0.5 mr nporaminy Ha 100 MO (1 wr)
CHOKCAIlapuHy HATPil0 MOXKHA BBOAUTH. SKIO C€HOKCaapyH HATPir0 BBOAWIM OiIbIIe
HIK 32 8 roaun 10 BBeAeHHS [poTaMiHy a0 SKIIO OYJI0 BU3HAYEHO, IO norpiOHa
Apyra nosa mpotaminy. Yepes 12 romgmu micis in’exuii eHokcanapuHy HaTpiro
BBC/ICHHS IMIPOTaMiHY MOKEe He 3HagoOuTucsa. OnHAK HaBiTh IIpU  3aCTOCYBaHHI
BHCOKHX 1103 MNpOTaMiHy aHTH-Xa aKTUBHICTH CHOKCanmapuHy HATpil0 HIKOIM He
HEUTpali3yeThCs MOBHICTIO (MakcumyM Gimspko 60%) (auBHCH indopmarniro mpo
IIPU3HAYEHHS COJIel mpoTaminy).

-8 PAPMAKOJIOTTYHI BJIACTUBOCTI
5.1  ®apmaxoaunamiuni BracTuBoCTI

DPapmaxoTeparesTuyna rpyma: aHTUTPOMOOTHYHMIA 3acif. rpyma remapuHy, Koj
ATX: B01A B05

dapmakoauHaMiymi edhexTn




Enoxcanapun ssage coGoro HMI i3 cepeanboro MOJICKYJIAPHOI) Macor MpUOIU3HO
4500 nanerom, B AKOMY  aHTUTPOMOOTHYHA Ta aHTMKOATYJISIHTHA AKTUBHICTE
CTAHIAPTHOTO IeNAPHHY PO3MEIKOBAHA. JIikapchbKOO pedoBHHOKO € HaTpi€eBa CiJb.

B ounmeniii cuctemi in vitro CHOKCAIlapVH HATPil0 Ma€ BHCOKY aHTH-Xa aKTUBHICT
(mpubausno 100 MO/mr) i HU3BKY aHTH-1la abo AHTUTPOMOIHOBY aKTHUBHICTH
(npubnuzno 28 MO/mr) i3 cniBBizHOWEH M 3.6.

List anTuKoarynsaTHa akTHBHICTS OTOCEPEIKOBY €ThCA Yepe3 anTuTpomOin 111 (ATIII),
IHO MPU3BOIUTE 10 aHTUTPOMOOTHYHOT AKTHBHOCT] y JIrofeit

Kpim anTtu-Xa/lla AKTHUBHOCTI, JOJaTKOBIi AHTUTPOMOOTHYHI Ta NPOTU3AMAIBHI
BIIaCTUBOCTI €HOKCANapuHy GyIH BHABICH] Y 310pOBUX T0OPOBOJIBINB 1 MALli€HTIB, a
TaKOXK y TOKIIHIYHUX MOJEISX.

Bonu Brmouarots ATII-3a1e5kHe iHribyBanHs iHIIMX (bakTopiB 3ropTaHHs, TaKux sK
¢aktop Vlla, IHIYKIi0 BUBLILHEHHS CHJIOTEHHOTrO iHribiTOpa HUIAXY TKAHWHHOIO
daxropa (TFPI), a Taxosx 3MCHIIEHE BUBLIBHEHHS (hbakTopa ¢on Bimnebpanma (vWF)
3 CHIOTEIIIO CyNHH y KpoBooGir. Bigomo, IO i (akTOpH BIUIMBAIOTH HA 3aTalbHMUIL
AHTUTPOMOOTHYHUI eeKT CHOKCAIlapHHYy HaTpilo.

Ilpu 3acrocysanni B sxocri NPO(IIAKTIYHOrO JTiKyBaHHS CHOKCallapyH HaTpilo He
BILUIMBa€ CyTTeBO Ha a4 TB,

IIpu 3acrocysanni sk JNiKyBadbHMI 3aci6 aUTB MoxHa noaoBxuTu B 1,5-2,2 pasu
OlnbIIe, HIX KOHTPONBLHMIA Yac Ha iKYy aKTUBHOCTI.

KuiHiyna edexTuBHiCTE i Oe3mneka

IIpoginaxmuxa eenosnoi mpomboembonii, nos'szanoi 3 XIpYp2iuHUM 6MPYYaHHAM

Posmmpena npodinakruxa BTE micis OPTOINEIUYHUX ONepariii

Y nozsiitnomy CJIIOMY OCITiIKEHHI PO3IIMPEHOT MPOGITAKTUKY A/ MALEHTIB, AKi
TIEPEHEC/IH ONepalliio 3 eHIONPOTE3yBaHHS KyJIBIIOBOrO cyrioba, 179 mawieHTiB 6e3
BCHO3HOI TpoMboeMOotil, gki CIIOYATKY JIIKYBaJIUCh, MEpeOyBalOYH B CTalioHapi, i3
3aCTOCYBAaHHAM €HOKCAllapuHy Hatpio 4000 MO (40 wmr) mimmkipho, 6ymu
PaHIOMI30BaHi 10 pexumy JIKYBAHHS CHOKCANAPHHOM TTiC/Is BHITUCKIL Hatpio 4000
MO (40 mr) (n=90) 1 pa3 Ha aeHs M/ aGo m1ane6o (n=89) mporsarom 3 TKHIB.
3axBoproBasicTs Ha TI'B mij uac TpUBasIOl NpodinakTHKy Gya 3HAYHO HIKYOKO IS
CHOKCanapuHy HaTpilO MOPIBHAHO 3 uiane6o. 1po IIE He nosinominsiiocs. CepiiosHoi
KpoBOTEY1 He GyJI0.

Mani npo edexTuBHiCTH HaBeeH] B TaOJINII HUKYeE.

Enoxcanapus marpito 4000 ITnane6o
MO (40 mr) 1 pa3 na 106y oJuH pa3 Ha 100y CK
/K n (%)
n (%)

Yei manienTy, gxi NpOHIIIN 90 (100) 89 (100)
PO3MKUpPEHY MpodinakTuky
Beworo BTE 6 (6.6) 18 (20.2)
3araneuuiit TI'B (%) 6 (6.6)* 18 (20.2)
[Ipoxcumansuuit TTB (%) 5(05.6)# 7 (8.8) L
* 3HAYEHHs P y NOPIBHAHHI 3 wiane6o = 0.008 R
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@HBHCHHH P Y IOpiBHSHHI 3 m1ane6o = (1,537 ]

Y apyromy NOIBIHHOMY CIHIIOMY 0CTiIKCHHET 262 narientu 6e3 3axBoproBanus BTE
Ta SAKi TepeHecau ONepaNifo 1O 3aMiHi KyIbLIOBOTrO cyri1oba, ski cmodartky
OTPUMYBAIIM JIIKYBaHHS SHOKCATIAPHHOM Hatpito 4000 MO (40 mr) I TIIKIPHO TTi yac
rocriTamizamii.

paHIoMi3oBaHO 0 PEeXKUMY IICJIS BUMTUCKH CHOKCamapuHy Hatpiro 4000 MO (40 mr)
(n=131) onuu pa3s na nens NiAWKIpHO a6o 10 mIaue6o (n=131) npotsirom 3 THKHIB.
[Toni6uo no [IepIoro pociimkenHs, yactota BTE mix uac TPUBAJIOL IpoGiTaKTUKU
Oy/la 3HAYHO HMKYOKO s CHOKCarapuHy HaTpilo MOPIBHAHO 3 Imame6o fK s
3aranpHol BTE (eHokcanapun Hatpito 21 [16%)] npotu mwiaue6o 45 [34.4%]; p=0,001)
1 npoxcumansroro TI'B (eHOKCanapuH). HaTpito 8 [6,1%] nipoTu miane6o 28 [21.,4%];
p=<0.001). Mix rpynoro CHOKCanmapyHy HATpil0 Ta IPyIo IUanebo He BHABICHO
PI3HHII B CUTbHUX KpPOBOTeyYax.

Posmpena npodinaxruka TT'B micas onepartii Ha pax

Y noxsiiinomy clrinomy 0araTtoLeHTPOBOMY  OCIiKEHH] NIOPiBHIOBAIN
HOTUPUTHKHEBUH Ta OJHOTIKHEBUIH PeXKUMU NPOQITAKTHKN €HOKCAlIAPUHOM HATPIIO
3 TOYKM 30py O€3IEKH Ta e(heKTHBHOCT] y 332 nauieHTiB, siki nepeneciu IUIAHOBY
OINEpalliio 3 HpUBOTY PaKy 4CpeBHOI MOpoxHUHYU abo Tasy. Ilarmientu OTpPUMYBaJIH
CHOKCanapun Hatpito (4000 MO (40 mr) MIUIKIPHO) WoAHS npoTtsrom 6-10 nuiB, a
NOTiM OyJIM BHITAIKOBUM YHHOM PO3MOLIIeHI HA PUHOM CHOKCAApUHY HaTpio abo
wianebo npotsrom me 21 gms. JIBOcTOpOHHIO BeHorpadiro mpoBoama 3 25 1o 31
ACHb a00 paHille, SKII0 BHHUKTH CHUMITOMI BEHO3HOI TpomboemObomii. 3a
MALIEHTAMU CHOCTEpirany [POTArOM TppOX MicAwiB. [Ipodinaxrika CHOKCarapuHOM
HATPIIO HPOTArOM YOTHPHOX THIKHIB Ticis omepanii 3 NMPUBOAY pPaKy uepeBHOT
MOPOKHUHN a00 paKky Majoro Ta3y 3HA4YHO 3MEHIIyBala 4acTOTy BEHOrpadiuHo
TIPOICMOHCTPOBAHUX TPOMGO3Y IIOPIBHSHO 3 NPO(IIAKTUKOI0  eHOKCAapHHOM
HATPIIO IIPOTArOM OXHOTO THIKHA. Yactota BeHO3HOT TpoMGoeMBomii HaIPUKIHI
NOABIAHOT cn1inoi ¢pasu cranosuna 12.0 % (n=20) y rpyni miane6o ta 4,8 % (n=8) y
IpYIi €HOKCanapuHy Hatpiio; =002,

L pisanus s6epiranacs IPOTATrOM TPhOX Micsuis [13,8% mpotu 5,5% (n=23 IpOTHU
9). p=0.01]. Ilin yac moasiitoro ciinoro nepiofy abo mepiomiB crocTepesKeHHs He
0yJ10 JKOHMX BiaMiHHOCTE Y YacTOTi KpoBOTEY ab0 iHIIMX YCKIaAHEHb.

Ipoginaxmura eenosznoi mpomboemoonii- 'y meduunux nayienmie i3 2ocmpum
3aX60pI06aHHAM, sKe, SIK OUIKYembCs, CRPUMUH UMb OOMENHCEHHS. PYXIUBOC]

Y noagiitnomy cIlinomy 0araToLeHTPOBOMY napajelbHOMY I'DYIIOBOMY JOCIIiIKEHHI
CHOKCarnapuH Hatpito 2000 MO (20 wmr) ado 4000 MO (40 mr) 1 pa3 ma m00y
MiALWKIPHO TOPiBHIOBATH 3 MmianeGo s npodinaktuxu TI'B y MequuHUX MamieHTiB
13 pi3K0 0OMeKEHOKO PYXJHUBICTIO MiJl YaC FOCTPOTO 3aXBOPIOBAHHS (BU3Ha4YEHO 5K
BIACTaHb mimku <10 MeTpiB rporaroM <3 gmis). Ile AOCTiIKEHHS BKIHOYANO
TNALIEHTIB 13 CEPLIEBOIO HeI0CTATHICTIO (xmac I a6o IV 3a NYHA); roctpa auxanbHa
HEJIOCTATHICTh a00 ycKnagHeHa XPOHIYHA JUXalbHA HEJOCTATHICTD, a Talc%roc pa
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IH}eKwis abo FOCTPUH PEBMATHYHMIA; SKIO 0B SI3aHUI XOua G 3 OJHUM (haKTOpOM
pusuky BTE (Bix >75 pokis. pax. nonepenna BTE, oxupinasa, Bapukose
POSIINPCHHS BEH, rOpMOHAIbHA Tepamis Ta XpoHiuHa cepueBa 260 AUXAIBHA
HEJIOCTAaTHICTE).

Beboro B noctimprenni Oyno samyweno 1102 mamienra. a 1073 HALi€HTH TPOHIIIHN
JIKYBaHHS. JlikyBanus NPONOBXKYBaIH BiA 6 10 14 HiB (cepens TPUBANICTh 7 JHIB).
Ilpu BBenenni CHOKCanapuHy Hatpitio B 1031 4000 MO (40 mr) 1 pa3s Ha m06y
MINIKIPHO 3HAYHO SHIKYBaB yactotTy BTE nopisusHO 3 miane6o.

Hawui ripo edexrusnicts HaBeJIeHI B Tab/ ML HIbKYE.,

o | EHoxcanapun narpiro EHoxcamapun [Inane6o
2000 MO (20 mr) 1 HaTpio 4000 OJVH pa3 Ha
pa3 Ha 100y n/k MO (40 mr) 1 106y CK
! n (%) pa3 Ha 100y 1/k n (%)
n (%)
Yei  nanientw,  sxi 287 (100) 29 (100) 288 (100)
poILIH po3lupeny
NpodinakTuxy
Bcesoro BTE (%) 43 (15.0) 16 (5.5) 43 (14.9)
3aransuuii TI'B (%) 43 (15.0) 16 (5.5) 40 (13.9)
Ilpoxcumanbuuit  TI'B 13 (4.5 5(1.7) 14 (4.9)
(%)
BTE = Benosni tpomGoemboniani noxii, sxi Bkmovamu TI'B, TEJIA Ta CMEpPTh, SKi
BBAKAIOTBCA TPOMOOEMOOIIYHIM 38 MOXO0IKEHHSM
¥ 3HAYEHHS P Y IOPIiBHSHHI 3 wianedo = 0,0002

Ipubmmsuo wepes 3 micsui micng 3apaxyBaHHs yactota BTE 3anmumanacs 3mayno
HIDKYOIO B TPy JIIKyBaHHS CHOKcarapuHom Hatpiro 4000 MO (40 mr) MIOPIBHSHO 3
IpyToro maneso.

IlosiBa 3aranbHOI Ta Beukof KpOBOTEUI CTAHOBMIIA BiAIOBiIHO 8.6% Ta 1.1% y rpymi
nauebo, 11,7% rta 0,3% y rpymi CHOKcanapuHy Hatpito 2000 MO (20 mr) ta 12.6%
Ta 1.7% y rpyni eHokcanapuny Hatpito IU (400 mr). ) rpymna.

Mixyeanns Mpomo0o3y enuboKux 6eH 3 mpomooemooniero 1eceHesoi apmepii abo 6e3
Hel

Y GaratouentpoBomy apajiebHOMY TpynoBoMy nociimpkenHi 900 mamieHTiB 3
roctpum TI'B nmkHiX KiHIiBOK 3 a60 6e3 TEJIA Oyyu paHIOMi30BaHi Ha CTalioHapHe
(ikapHsiHe) JikyBaHHS 260 (1) eHokcarmapusom Hatpiro 150 MO/Kr (1,5 mr/kr) onun
pa3s Ha 100y mimmkipHo, (ii) CHOKcanapun Hatpito 100 MO/kr (1 mr/xr) koxmi 12
FOJVH MiJIKipHO a6o (iii) remapun BHYTPIIIHBOBEHHO OOJIIOCHO (5000 MO) 3
ONAMBIIOKO Ge3nepepBHOIO iHBY3ieio (BBOIMTLCS Mg pocsirueHds a4TB Big 55 no
85 cekynm). 3araiom Y mocmimkeHHi 6yao panmomizoBano 900 NALi€HTIB, i BCi
NALIEHTH POXOUIN JMiKyBaHHSA. YCi NalienTy Takox OTpUMYBaIU BapdapiH HATPikO
(1103y ckOpHryBany BiamoBinHo A0 IpOTPOMOIHOBOTO Yacy juis gocsrHeHns INR 2,0—
3.0). mouunarowu mporsrom 72 TOMMH TICJIS IHOYATKy JIiKyBaHHs CHOKCamapuHOM

HATPit0 abo CTaHAAPTHOO TEPAIICIO TeMapuHOM i MPOIOBKYBAIIU IIPOTATOM ﬁ JIHIB.
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EHokcanapun natpiro a6o CTAHAAPTHY TEParito renapuHoM MPU3HAYAIN MPOTATOM
MIHIMYM 5 1HiB i 0 ToCAIHEHHS uinsororo MHO Bapdapuuy HaTpiro.

O6uasi cxemu NMPUHOMY €HOKCAIapuHy HaTpito Oy eKBiBATEHTHMMHM CTaHIAPTHilA
Teparii renapuHoM MO0 3HIDKEHHS PHU3MKY TMOBTOPHOI BEHO3HOI TpoMOOeMOoIIii

(TI'B Ta/abo TEJIA). Hani rnpo epexru

BHICTb HaBe/IE€HI B TaGJINI{ HIDKYe.,

"\ EHokcanapun Hatpio Enokcanapun I'enapun aUTB
150 MO/kr (1.5 HaTpito 150 Kopuroaana
Mr/kr) 1 pas3 Ha 106y MO/kr (1.5 Teparis [V
/K Mr/kr) 1 pas Ha n (%)
n (%) 100y 1/k
n (%)

VYc¢i manientn 3 TIB. 298 (100) 312 (100) 290 (100)
AKI IIPOMIILIH
nikyBauus, 3 TEJIA aGo
0e3 mei
Beroro BTE (%) 13 (4.4) * 9 (2.9)* 12 (4.1)
Tineku TI'B (%) 11 (3.7) {2 8 (2.8)
[lpoxcumansruit  TI'B 9 (3.0) 6 (1.9) 7(2.4)
(%)
TEJIA (%) 2 (0.7) 2 (0.6) 4(1.4)
BTE = BeHo3na TpomOoemboist (TT'B ta/abo TEJIA)
* 95% nosipui IHTepBasu 11 BigMiHHOCTEI] nikyBauus 3aransuoi BTE 6yuu:
- CHOKCAIlap1H HATPilO OJMH pa3 Ha JeHb npotu remapuny (-3.0 10 3.5)
- CHOKCANApUH HATPiO KOKHi 12 rogus npotu renapuny (-4,2 no 1,7).

Besuki kpoBoreui cramopmiu BiANOBiHO 1.7%
MO/kr (1.5 mr/kr) omun pa3 Ha 100y, 1,.3%
MO/xkr (1 mr/kr) aBiui Ha nens i 2.1

Jixysannsa necmabinonor CMeHOKapoil ma ix
Y Bemnkomy 0araToLeHTPOBOMY j10C
roctpiit $hasi HecrabinpHOT CTEeHOKap i
paHIOMi30BaHi a5 IPUIAOMY aneTuic
pa3 Ha 100y), abo n/k CHOKCalapuHy
abo BHYTPIlIHEOBEHHO He(pPaKIioHOB
Ianientn nosuuni Gymnu TiKyBaTHCS
J0 KIHIYHOI cTabimizauii, IIPOBEJCH
mikapHi. TlamieHTH mMOBHHHI

rerapuHOM

CHOKCAIlapiH  HaTpilo
BUHUKHCHHS CTeHOKapJii, iHpapkry
16.6% (BinHOCHE 3HMKEHHS PU3UKY
Lle sHmKeHHs kOMGiHOBAHOT 3aXBO

19.8%; BigHoCHE 3HWKEHHS pu3uKy Ha 15%).

HocToBipuux BigminzOCTEl Y 3HAYHUX Kp

Micni manKipHOT s’ exirii OyB O11b1I YacTHM.

3HAYHO 3HM)KYBaB

Y TPy €HOKcarapuHy Hatpiro 150
Y Tpymi €HOKcanapuHy Hatpito 100
% y rpymi rpyna renapusy.

paprmy miokapoa 6e3 niotiomy ST
JdikerHi 3171 pauwienr, 3apCeECTpOBaHU Y
1 abo indapkry miokapma Ges 3y6us Q, Oyiau
aTinuaoBoi Kucnotu (Big 100 10 325 mr OIWH
Hatpito 100 MO/kr. (1 mr/kr) xoxHi 12 rOJUH
aHMH renapuH, CKOPUTOBaHUH Ha ocHOBi aUTB.
B cTauioHapi MiHiMyM 2 nHi i MaKkCuMyM 8 JiHiB
HSl TIPOLICAYp peBacKy/sgpusanii abo BUITHCKH 3
Oyam cnocrepiratucss go 30 AaHiB. IlopiBHAHO 3
KOMOIHOBaHy 4acToTy
MiOKapJa Ta cMepTi 31 3HWKEHHAM Ha 19,8—
Ha 16,2%) Ha 14 neus.
proBaHocTi 30epiranocs 4epes 30 auie (3 23.3 10

OBOTEYaX HE OyJ0, X04a KPOBOBWIIMB Y

ey



Jixysanus 2ocmpozo iHghaprmy mioxapoa 3 nidtiomom ceamenma ST

Y Benmrkomy bararoueHTpoBOMY noCTimKeHHI 20 479 nauieHTiB 3 IMnST, sxi manu
paBo  Ha  (ibpuHotiTHUHY Teparmiio, Oy/M paHIOMi3OBaHi [ OTPHMAHHSA
CHOKCanapuHy HaTpilo y BUMIAAI 0JHOPA30BOTO BHYTPIllIHLOBEHHOT0 Gommocy 3 000
MO (30 mr) mmoc MiAWKipHy 103y 100 MO/Kr (1 MIVKT) 3 momasismmm ITiqmkipaa
in'ekuis 100 MO/kr (I mr/kr) koxkni 12 roaun a6o BHYTPIIIHFOBEHHE BBEICHHS
He(paKIioHOBAHOT O Tenapuny 3 KopuryBanusaM Ha ocHoBi aPTT mpotsrom 48 romum.
Y¢i nauientu takosx OTPUMYBAJIN ALETHICATILMIOBY KHCJIOTY POTATOM MiHIMyM 30
nHiB. Crpareris n03yBaHHs CHOKCanapuHy Harpiro Oysa CKOPMIOBaHA VIS MALiCHTIB
13 TKKOIO HHUPKOBOK HEIOCTATHICTIO Ta [ JiTHIX JIOjCH BIKOM He Menime 75
pokiB. ITigmkipni in’exmii CHOKCAllapuHy HATPil0 POOWINCA 1O BHIUCKH 3 JiKapHi
a0o nporarom MAKCUMYM BOCBMU [HIB (3aJI€XKHO Bij TOTO, 1[0 HACTAIO paHiie).

4716 nauientis npoitmnm YEpEesIIKIpPHE KOPOHApHE BIPYYaHHS, SKi OTpUMYBAIU
aHTUTPOMOOTHYHY IiATPUMKY 3a JOTMIOMOTOI0 CJIMOro JOCIIKYBaHOTO Ipernapary.
Tomy nmauienram, sxi NpUHMarOTh eHOKcanapuH Hatpio, YKB cig OyJIO BUKOHYBaTH
CHOKCamapuH Hatpito (6e3 3aMmiHM) i3 3acTOCYBaHHAM CXEeMHM, BCTAaHOBJEHOI B
MONEPEHIX JOCHIUKEHHAX, TOOTO 0€3 J0MaTKOBOIO NO3YBaHHS, SKIIO OCTAHHE
MiJUIKIPHE BBEJICHHS Y10 BBEICHO MEHIIe HiK 33 8 TOJMH 10 PO3TyBaHHs 0aJIOHA,
BHYTPILIHLOBEHHO 60mocHo 30 MO/kr (0.3 MI/Kr) eHOKcamapuHy HaTpio, SKIIO
OCTaHHE MiJIKipHE BBEAEHHS 0y/I0 BBEAEHO OLIBIIE HiK 32 8 TOJUH 10 pO3yBaHHS
OasloHa.

EHokcanapun natpiro nopisusso 3 He(PaKLiOHOBAHUM I'elIADHHOM 3HAUHO 3HIDKYBAB
1acToTy NEPBUHHOI KIHUEBOI TOYKHU, CYKYIHOCTI CMEpTi BiJ Oynb-SIKOI MPUYUHHU 260
[OBTOPHOTO iH(APKTY MioKapaa NpoTirom nepmux 30 AHIB micis padpomizanii
[9.9% y rpyni CHOKCAllapUHy HATpito. mnopiBHAHO 3 12.0% y Tpym rpyna
HeppaKLioOHOBAHOI O renapuHy| i3 17-BiICOTKOBUM 3HIKEHHSM BilIHOCHOIO pU3UKY
(p<0,001). A

[lepeBaru nixyBanus CHOKCAllapMHOM HATpilO, OYEBHIHI UL HU3KH pPE3y/IbTATIB
eheKTHBHOCTI, 3'sBUMMCA Uepes 48 rouH. y Liell yac criocrepiraiocs 35-BicOTKOBE
SHHIKCHHS  BIIHOCHOTO PHU3MKY IOBTOPHOIO iHhapKTy MioKapaa B TOPIiBHSHHI 3
JIKYBaHHSM He(PaKI[iOHOBAHIM remapusoM (p<0,001).

CrnpustiuBuii Brutns CHOKCAIlApUHY HATPil0 Ha NEPBMHHY KIiHLEBY TOYKY OYB
ONHAKOBUM y KIIIOYOBHX I/IrPYIIaX. BKAIOYAIOUM BiK, CTATh, JIoKai3auito iHpapKTy,
OYKpOBUH 1iabeT B aHaMHeE3l. NONepenHid iHQapKT MioKapaa, THI BBEIEHOTO
¢idpunoniTHKA Ta Yac 10 JKYBaHHS JAOCJIIKYBaHIM IIpenapaToM.

Y nauieHTiB, sixkum Gyi1o NPOBEICHO UYEPE3IIKIPHE KOPOHAPHE BTPYYAHHS NPOTATOM
30 nmiB micns panmomizamii (BHWKCHHSA BIZHOCHOTO PU3HKY Ha 23%) abo sxi
TMPOXOMIIN MEIMKaMEHTO3He JIIKYBaHHS (3HIJKEHHS BiZHOCHOTO pusuky Ha 15%),
CIIOCTepiragacs 3Ha4yHa nepepara JIKYBaHHs EHOKCAIlAPMHOM HATPItO IIOPIBHSHO 3
He(PaKIiOHOBAHUM IenaprHOM p=0.27 ana B3aemonii).

Hactora 30-1eHHOT KOMOIHOBaHO] KIHIEBOT TOYKH CMEpTI, IIOBTOPHOI'O iH(apKTy
Miokapaa abo BHYTPIIHBOYEPEITHOTO KPOBOBHIMBY (IIOKA3HUK YHCTO KIHIUHOL
KOPHCTI) OyJia 3HAYHO HIIKYOO (p<0.0001) y rpymi eHokcanapusy Hatpiro (10,1%)
TOPIBHSIHO 3 IPYIOI0 renapuny (12,2%), mo o3Hayae BiTHOCHE 3HMIKEHHS PU3UKY Ha
17% na xopuers nikyBanmns CHOKCAIapuHOM HaTpilo.

o
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Hacrora cepitosnux KpoBoTed yepes 30 nHiB Gyiia 3HAYHO BHILOIO (p<0,0001) y rpymi
CHOKCanmapuHy Hatpiro (2.1%) TMIOPIRHSHO 3 TPVIIOIO renapuny (1,4%). V rpymni
CHOKCamapuHy —HaTpilo crocTepiraiacs Buina 4acToTa LTy HKOBO-KHIIKOBHX
kposoreu (0.5 %) mopiBHsiHO 3 rpymOIO renapuny (0,1 %). Tomi sx wacrora
BHYTPIIIHEOYEPEITHUX KPOBOTEY Oyna OJHaKOBOIO B 000X rpynax (0.8 % miua
CHOKCanapuHy Hatpito npotu 0.7 % s relapuny).

Copusitausnii B CHOKCanapuHy HaTpil0 Ha INEPBHHHY KiHIEBY TOYKY, LIO
CIIOCTEpIraBcs NPOTArOM nepuwmx 30 guiB, 36epiraBcs mpoTsrom  12-Mics4HOro
Nepiofy crocrepexens.

Hopywenns gyuxyii nevinwu

3riiHo 3 stiTepaTypHUMY AdHUMU. 3aCTOCYBAaHHA CHOKCANapuHy Hatpiro 4000 MO (40
MI) Yy Malli€HTiB 3 LUPO30M I1eviHKU (kiac B-C 3a Haitinom-IT"10) € Ge3neuynum Ta
eQeKTUBHIM I 3amoGiraHms TpoMOO3y BOpiTHOI Benu. CHix 3a3HAYHTH, IO
JUTEPAaTYyPO3HABCTBO MOXKE MAaTH oomexeHHs. [lanientam 3 NOPYIICHHAM (DYHKILT
MEYiHKK CTix GyTH 06epeRHUMH, OCKLIBKH Y WX NAli€HTIB NiJBULICHA HMOBIpHICTD
KpOBOTEYI (AMB. PO3in 4.4), a odiuiiiHi nociimKeHHS IIOJO0 BU3HAYEHHS JO3U Y
NAL€HTIB 3 IUPO30OM TTEYiHKH (k1ac A. B a6o C 3a Yaitmaom I1'10) ne IIPOBOIUIHUCAL.

5.2 ®apmakokiHeTHYHI BAaCTHBOCT]

3arajgbHa XapaKTepucTHKa

DapmakoKiHeTHYHi [IapaMeTpu €HOKCAIlapuHy HATPil0 BUBYAIHCH B OCHOBHOMY 3
TOUKH 30py TPUBAIOCTI aKTMBHOCTI aHTH-Xa B IU1a3Mi, 4 TAKOXK anTu-Ia aKTUBHOCTI B
PCKOMCHIOBaHMX JiamasoHax 03  Micis OJHOpPa3oBOro Ta GaraTopasoBOro
MIIKIPHOTO BBeJEHHS Ta mmicis ‘OZIHOPA30BOI'0 BHYTPIIMIHBOBEHHOI'O BBEICHHS.
Kintbkicne Busmauemns amrtu-Xa ta aHtu-Ila  papmakokiHeTH4HOT aKTHBHOCTI
IPOBOIMIIN 3a JOIOMOTOIO NIEPEBIPEHNX aMiTOTiTHYHIX METO/IB.

[ornunanus

AlcomoTHa  GiogocTymHiCTS CHOKCalapuHy HaTpil0 Micas MimmKipHOT iH’ €Ki,
BUXOIAYM 3 aHTU-Xa aKTMBHOCTI. HaGImKaeThe 10 100%.

Mo:xyTh BHKOpHCTOBYBaTHCS Pi3Hi 1034 Ta GpopMu Ta cxemu JI03yBaHHS.

Cepenniii makcumanpHuii PiBeHb aHTH-Xa aKTUBHOCTI B IUIa3Mi CIIOCTEPIraeThest
4epe3 3-5 roauH micig OiIUIKIpHOT iH'ekuil i mocsrae npuommsuo 0,2, 0.4, 1,0 i 1,3
anTu-Xa MO/mn nicas ogHOpasoBoro mawkiproro BBexenns 2000 MO, 4000 MO.
100 MO/kr i Jo3u 150 MO/xr (20 mr. 40 mr, 1 mr/kri 1.5 MI/KT) BiIIIOBiIHO.

3000 MO (30 wr) BHYTDIIIHLOBEHHO GOMIOCHO, a moTiM 100 MO/xr (1 wmr/kr)
MAUKIPHO KOokHi 12 roamH 3a6e3meqmiy NIOYaTKOBUI MaKCUMaJIbHWUN DiBEHb aHTH-
Xa aktmBHOCTI 1.16 MO/MI (n=16) i cepeanro excro3uwio, BiANOBiAHY 88%
CTaLliOHAPHUX PiBHIB. PIBHOBAXHMIA cTan AOCATAETBCS. HA APYTHIT A€Hb JiKyBaHHS.
ITicis mosropHoTO niaumkipHoro Beenexus 4000 MO (40 Mr) oaun pas Ha 06y Ta
150 MO/kr (1.5 mr/kr) omun pa3 Ha 100y 3710pOBHM I[06p0BOJII)LISIM;;pi?BHQ'l‘Za)KHI/II\/’I
CTal JocdraeThest Ha 2 JeHb i3 cepejHiM KoepiieHTOM CKCIO3ULT IPHGIH3HO Ha

15% Bune, Hix micng OZHOPa30Bol j103u. Ilicast moBTOpPHOrO niﬂmKipHoro BBE/ICHHS

/

pexumy 100 MO/kr (1 Mr/kr) nsiui Ha 100y piBHOBaXKHHI1 cTaH nocaraenc;r?’g oA
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JICHb 13 CEPEIHBOIO EKCTIO3ULLEI0 NpUOJIM3HO Ha 65% BHILOK, Hi% ICIIS OJHOPA3OBOT
A03U, 1 CepelHiM MaKCHMAIbHUM- i MIHIMATBHUM 3HAYEHHIM aHTH-Xa piBHIi
aKTHBHOCTI Ipu6u3Ho 1.2 1 0.52 MO/mi BIANIOBIAHO.,

O6°em iH ekl Ta KOHICHTpalis X034 B aianazoni 100-200 Mr/mur He BILIMBAIOTH HA
(apmakokineTuymi IapaMeTpH y 310pOBUX T0OPOBOJIBLIB.

DapmakokineTHka CHOKCanapuHy HaTpilo € NiHIMHOW Y peKOMEHIOBAHMX 1iala30Hax
J03.

BapiaGenbhicts y mauientis Ta ik nauieHramu Huspka. Ilicias moBTOpHOrO
T AWKIPHOTO BBEIEHHS HAKOIHYCHHS He B110YBa€THCA.

Auru-Ila akTuBHicTs MuasMu micas MIAIWKIPHOTO BBEAEHHS MNPUOINU3HO B IECATH
pasiB HMKYA 3a aKTHBHICTL aHTU-Xa.

Cepenniit MakcumansHuii piBeHb antn-Ila akTMBHOCTI crocTepiraeTsbes IPUOIU3HO
4epe3 3-4 rOAMHM Mmicas miMMKIpHOT iH’eKIii i gocsrae 0,13 MO/ma i 0,19 MO/ma
M/ MOBTOPHOTO BBeAeHHs 100 MO/KT (1 mr/kr) nBiui Ha nenb i 150 MO/kr ( 1.5
MI/Kr) 1 pa3 Ha 106y BiAmoBigHO.

Posnojin
O6’em posnoniny anTH-Xa akTUBHOCTI CHOKCaINapuHy HaTPil0 CTAHOBUTH GIU3bKO 4.3
I 1 O/M3BKMI 110 06" emy KpOBI.

biorpancdopmariis

Enokcanapun  marpio METabOIi3Y€ThCA TOJOBHMM WYHHOM Yy II€YiHIi [UIAXOM
aecynbdaranii Ta/a6o JETOoNiMepu3alil 10 HU3bKOMOEKYISPHUX BUIIB i3 3HAYHO
3HIXKEHOI 0i0JIOTIYHOIO JTi€lO.

BuBeaenus

Enoxcanapun matpiro e TperapaToM 3 HU3bKUM KIIIPEHCOM i3 CepeiHiM KiIipeHcoM
anTu-Xa B masmi 0.74 n/rox micns 6-roguHHOL BHYTPIIIHBOBEHHOI iH(DY3ii 150
MO/xkr (1.5 mr/kr).

Busenenus nposisiserses MOHO(A3HUM 3 MEPioI0M HaIiBBUBEIEHHS BiJ MPUGIU3HO
5 TONMH TMiCas OAHOPA30BOT NiIUKIPHOT 103¥ 10 NpHOTM3HO 7 TOAMH Micis
IIOBTOPHOT'O MpHUAOMY.

Hupkosuii kitipenc akTuBuux parmenTiB cTaHOBUTH 6:1M36K0 10 % BBeEHOT 103H, a
3arajibHa HUPKOBA €KCKPELlisi aKTUBHUX | HeaKTUBHUX (parMeHTiB cTaHOBUTH 40 %
JI03H.

Oco01MBI rpyIy Hace e s

JIoou noxunozo sixy
Ha ocnosi pesynpraris monyasuitinoro (papMaKOKiHETUYHOTO aHaNi3y KiHeTHYHHIA
NpOQLTh EHOKCAIAPUHY HATPIIO

HE BIIPI3HAETBCA Y MALIEHTIB JITHBOIO BiKy IOpPiBHSIHO 3 MOJIOIUMH. AKLIO QYHKLiA
HUPOK € HOPMAaJTLHOKO. ;

OmHak, ocKinbku Bigomo. o (yHKIS HUPOK 3HHXKYETbCA 3 BiKOM, ¥y nauicHTiB
JITHBOTO BIKY MOJKe CIIOCTEPIraTUCsl 3HMIKEHHS BUBEICHHS CHOKCAIApUHY HATpito
(muBUCEH po3finu 4.2 Ta 4.4), W25 e
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Hopywenns gyuxyii neviniy

Y nocnimxensi, IIPOBECIEHOMY 3a yuacTio fiaiic HTiB i3 IIPOTPECYIOYUM LIUPO30M, fKi
OTPHMYBanu eHOKcanapuny Haipioo 4000 MO (40 mr) 1 pas Ha 106y, 3HHKEHHS
MaKCHMabHOT aHTH-Xa aKTHBHOCTI 6yI10 OB’ 3aH0 3i 301/IBLLIEHHSIM

TAKKICTD TEYiHKOBOT HENOCTATHOCT] (OLIHIOETBCS 32 KaTeropisMu Yaiina-IT"10). Lle
SHIDKCHHS B OCHOBHOMY MOSCHIOBAIOCH 3HUSKEHHSIM piaa ATIIl BHacnigox
SHHIKeHHs cuHTe3y ATIII y nauieHTiB 3 neyiHkoBoO HEJIOCTAaTHICTIO.

[lopywenns pynryii HUPOK

CriocrepiraeTses miniiina 3anemHicTs Mix KJIipeHCOM aHTH-Xa IL1a3MHU Ta KIipeHCoM
KPEeaTHHIHy B piBHOBaYKHOMY CTaHi, 1[0 BKa3y€ Ha 3HIDKCHHS KIIIPEHCY €HOKCAIlapHHY
HAaTPIl0 Yy TauieHTiB 3i 3HmKEHUM dyHkuii Hupok. Excrosuiis axTtn-Xa,
fipencrasnena AUC, y piBHOBaXkHOMY cTaHi He3sHAYHO 30UIBIIYETBCS TIPH JIETKOMY
(k1ipenc kpearuniny 50-80 MII/XB) Ta OMipHOMY (KTipeHc kpeatuniny 30-50 mi1/xB)
HUPKOBIH HEJOCTATHOCTI MicIIs nosTopHoro 1/k 4000 MO (40 mr) ) 1 pa3 Ha 100y. Y
TAUI€HTIB i3 TSHKKOIO HHUPKOBOIO HEIOCTATHICTIO (KIipeHC KpeaTuHiHy <30 wmir/XB)
AUC B PIBHOB&)XHOMY CTaHi 3HaYHO 30LIBIIYETBCS B CEPENHBEOMY Ha 65 % micis
MOBTOpHOTO BBeeHHs 4000 MO (40 mr) 1 pa3 Ha 100y (muB. po3ninu 4.2 Ta 4.4).

T'emooianis

®apmakokineTHKa CHOKCallapiHy HaTpiro Gyna MONIGHON, HiK y KOHTPOJIBHil
NOMyJISILil, Ticis 0aHOPa30BOi BHYTPIIIHBOBEHHOT 11031 25 MO, 50 MO a6o 100
MO/xr (0.25. 0.50 a6o 1.0 mr/kr). ogaak AUC Oy71a BABiYi BUILOIO 32 KOHTPOJIBHY.

Baea

Iicits mosropHOTO mimKipHOro npuiiomy 150 MO/kr (1.5 mr/kr) 1 pa3 ma o6y
cepenns AUC axktuBHOCTI anTu-Xa Gyiia He3HA4HO BHIIIOIO B PIBHOB&KHOMY CTaHi y
310pOBHUX T0OPOBOMBIIB 3 OskupinHAM (IMT 30-48 KI/M) MOPIiBHSIHO 3 KOHTPONBHUMH
cy0 exramu Ge3 oxkupiHHS. | IIPYU IbOMY MaKCHMaJIbHUI piBEHBh aHTU-Xa aKTUBHOCTI
IUIa3sMH HE MIABULLYETHCS. Y MalieHTiB i3 OXKHPIHHAM i3 NiTIIKIPHUM J03yBaHHAM
KITIPEHC, CKOPUTOBAHHIA 32 BArOK, HIGKUMI,

Ko BBOAMIIM 103y Banus Ge3 KOpUI'yBaHHS Baru, Iicisg 01HOpa3zoBoi 1o03u 4000 MO
(40 Mr) Gy10 BUABITEHO, IO BILINE aHTH-Xa Ha 52% BHIIE Y KIHOK 3 HU3BKOIO MACOKO
Tina (<45 xr) i Ha 27% Bume Y HU3BKOI -4OJIOBIKH 3 Macoro Tina (<57 KI') HOPiBHAHO 3
Cy0’€KTaMu KOHTPOJIIO 3a HOPMAJIBHOKO Baror (AuB. po3aii 4.4).

®apmakokineTHyHi B3aeMoIii
He crioctepiranocs dapmaroxinermumoi B3a€MOJIT MiXX €HOKCANapyHOM HATpil0 Ta
TPOMOOITITHKAMU TpH OJTHOYaCHOMY 3aCTOCYBaHHI.

5.2 Moxkniniuui namni 010 0e3NeKHu

Kpim  aHTHKOArYISIHTHOT if CHOKCanapuHy HaTpilo, He OYJI0 JKOIHUX JIOKA3iB

NoOIYHNX edeKTiB nmpu 15 MI/Kr/100y B 13-TMKHEBUX JOCIiKEHHSIX TOKCHYHOGTI

MiAKIPHO SIK Ha mypax, TaK i Ha cobakax i mpu 10 MI/KT/n00y Imix yac 26-/
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HIIIIKIPHOT Teparii Ta BHYTpilHbOBEHHOIO JOCJIIDKEHHS TOKCHYHOCTI SK Ha ypax,
TaK i Ha MaBIiax.

Enokcanmapuu narpiio we usipus MYTare¢HHO! aKTMBHOCTI Ha OCHOBi TeCTiB in Vitro,
BKIIOYaroun tect Elimca, Tect Ha IpsMY MyTalilo KITUH aiMOMH Mumi, i
BIACYTHICTh  KJIACTOTeHHO] aKTUBHOCTI Ha OCHOBI in vitro JIOJUHU TECT Ha
XPOMOCOMHY abepauito niMpouuTiB i Teer Ha XpOMOCOMHY alepallifo KiCTKOBOro
MO3KY IypiB in vivo.

Jlociiukenns, nposeneni Ha BariTHux Iypax i KpOJMKaX MNP MiAWKIPHUX [103aX
CHOKCamapuny Hatpito 10 30 MI/Kr/106y He BUABHIH JKOTHUX O3HaK TepaTOreHHO il
abo (eToToKCHYHOCT]. byno Bussneno. mo CHOKCAllapuH HATpil0 He BIUIMBAIOTH HA
dbepruibHicTE 260 PCIPONYKTUBHY 3/1aTHICTh CAMILB i CAMOK IIYpiB MIPU i JIKIpHUX
Ro3ax 10 20 mr/kr/no6y.

6. DODAPMALEBTHUYHI JAHI

6.1 Tlepenik gonomikHuX pPe€4YOBHUH

Bopaa nns in’exuiit

6.2  HecymichicTn

HigmkipHa in'exuis

He smimysary 3 inmmvn MIPOIYKTaMH.

BHYTPILTHBOBEHHA ( 00J110cHA) i1 eKtis (JIALe A8 iHaMKanii rocrporo STEMI):

Iett ikapebkuif 3aci6 He MoXKHa 3MIIIYBATH 3 IHITUMH TIKapChKUMH 3ac00aMHu, OKpiM
THX, IO 3a3Ha4YeHi B po3in 4.2.

6.3  Tepmin npuaatnocti

IonepeaHbO HANOBHEHI LIIIPHULL
2 poku

PosBeniennii posunn
PosBenenuii posunn nopunen OyTd BUKOpUCTaHMIT HeraiiHo

6.4 OcobauBi 3an00ixHi 3aX0aM npH 30epiranui

He 36epiratu npu Temineparypi Buiie 25°C.
He 3amoposxyBatu.

6.5 Xapakrep Ta Bmicr KOHTelHepa

Enokecanapun warpito s inexuiii 2000 MO (20 mr)/0,2 M1, 4000 MO (40 MI;?)/O‘,{{
MIL PO3YMH JUIsl iH' €KWl y NONepeIHbO0 HATIOBHEHMX LIIIpULax (CKiIo ?I/myrl')\ L
OCHALICHUX IyMOBOI MPOOKOK (XIOPGYTHI i OpOMOYTHIT) 1 TOAKOK st JH’ ekt
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aBTOMAaTHHA cuctema Gesnekn ERIST™ a6o PREVENTIS™ a0 6es aBTOMAaTHYHOT
CUCTeMHU Oe3mexn). : '

Iocrasnserses B ymakosxkax 1o 2, 5. 6. 10, 70, 30. 50, 100 ronepeaHLO HAIOBHEHUX
LITPHIIB. @ TaKoXK B MynbTHynaxoskax mo 9 x 10. 100 x 10 i 200 x 10 nonepentpo
HANOBHEHMX UIMPHUIB. EHOKCAmapuH Harpito A1s i’ exuifi 6 000 MO (60 mr)/0,6 mu,
8 000 MO (80 mr)/0.8 M. 10 000 MO (100 mry/1,0 m: posuns ans in’exuiif y
I'paxyHoBaHMX ITONEPEIHBO HAIIOBHEHUX INNpuLax, OCHAIEHUX T'yMOBHM CKJIOM THUILY
[ ipoGxa (x1opGy T i OpoMOyTIT) i roska s 16" €Kil (3 ABTOMATHYHOO CHCTEMOIO
Oesnexn ERIS™ ago PREVENTIS™ aGo Ge3 ABTOMAaTHYHOI CUCTEMU OE3IEKH).
ITocraBinserscs B ymaxkoBkax no 2. 5. 6, 10. 12. 20, 24, 30, 50. 100 HONEPEIHLO
HallOBHCHUX IMPUIIB i B MyJIbTHYHakoBkax 1mo 3 X 10 i 9 x 10 MIOIIEPENHBO
HaloOBHEHUX LIMPULB.

He Bci posmipu yrakosok MOXKYTb OyTH TpO/aHi.

6.6 Ocobausi 3axoam Oesnekn mpH  yTHaisamii Ta iHWHX  cmocobax
MOBOIKEHHS

[Tonepentro Hanosueni WINPUHUY TOTOBI 10 HeraiHoro BuxopucraHus. Croci6
3aCTOCYBaHHS JUB. y po3ini 4.2.

Bukopucrosyiite Tinbkn Ipo30pi. 6e30apBHi a60 KOBTYBATi POIUHHIL.

[Tortepeanbo HanoBHEHI WIPHIM TOCTAYAIOTHCS 3 ABTOMATUYHOI CUCTEMOIO OE3IEKU
a0bo Ge3 Hel. [ucTpykuis i3 3aCTOCYBaHHA IPEJICTABIEHA B IHCTPYKIIi 3 YIIAKOBKH.
Koxen mmpni npusHawennit mmme s OIIHOPA30BOI'0 BMKOPUCTaHHS. BymnL-sxuii
HCBUKOPUCTaHMIT JiKapchKHil 3aci6 abo Bigxomm ciix YTUIII3yBaTH BIiAMOBIiIHO 110
MICLIEBHX BHMOT.

% BJIACHHUK JI3BOJIY HA PEAJIIBALIIIO

Komnanist: Xe6eit Uanbmans Biokemikai ®apmacsrotikain Ko., JITa.

Anpeca: No71, Bysuusl Mewnnyur, IliBnenumnii pailoH 30HH BHCOKOTEXHOJIOIiYHOIO
TIPOMHCIOBOr0 po3BUTKY Wkenain. [TinotHa 30Ha BinbHOI TOpriBi pationy Wkenain
Kuraro (Xebeit).

Tenepon: +86 311 8919 0165

®Paxc: +86 311 8919 0160

Exekrponna nomrra: info@hbesbio.com
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Enoxaparin Sodium Injection

Generic Name: Enoxaparin Sodium Injection
English Name: Enoxaparin Sodium Injection

FORMULATION|

Each pre-filled syringe contains:

Enoxaparin sodium 2000 Anti-Xa IU equivalent to 20 mg n 0.2 mL water for injections
Enoxaparin sodium 4000 Anti-Xa IU equivalent to 40 mg i 0.4 mL water for injectiors
Enoxaparin sodium 6000 Anti-Xa IU equivalent to 60 my n 0.6 mL water for injections
Enoxaparin sodium 8000 Anti-Xa IU equivalent to 80 mg in 0.8 mL water for injections
Enoxaparin sodium 10000 Anti-Xa IU equivalent to 100 mg n 1.0 mL water for Injections

APPEARANCE:

Clear, colourless to yellowish solution.

INDICATIONS:

Enoxaparin $odium Injection Syringes is indicated in adults for
* Prophylaxis of venous thromboembolic disease in moderate and high risk surgical patients, in particular those

atincreased risk of venous thromboembotism.

* Treatment of deep vein thrombosis (DVT) and pulmonary embolism (PE), excluding PE likely to require
thrombolytic therapy or surgery

* Prevention of thrombus formation in extracorporeal circulation during haemodialysis.

° Treatment of unstable angina and Non ST-segment elevation myocardial infarction (NSTEMI), in combination
with oral acetylsalicylic acid.

. Tr_ea(mem of acute ST-segment elevation myocardial infarction (STEMI) including patients to be manraged
medically or with subsequent percutaneous coronary intervention (PCl),

0/t and high risk surgical patients
° In patients at moderate risk of thromboembolism, the recommended dose of enoxaparin sodium is 2.000 {U
(20 mg) once daily by subcutaneous (SC) injection Preoperative initiation (2 hours before surgery) of enoxaparin
sodium 2:000 Ip (20 mg) was proven effective and safe in moderate risk surgery. In moderate risk patients,
..enoxaparin sod{um treatment should be maintained for a minimal period of 7-10 days whatever the recovery
“atus (ev,g‘ mobﬂ!ty), Prophylaxis should be continued until the patient no longer has significantly reduced mobility
In patients at high risk of thromboembolism, the recommended dose of enoxaparin sodium is 4,000 IU (40 mg)
once daily given by SC injection preferably started 12 hours before surgery. If there is a need for earlier than 12
hours enoxaparin sodium preoperative prophylactic initiation (e.g. high nisk patient waiting for a deferred

* For patients who undergo major orthopaedic surgery an extended thromboprophylaxis up to 5 weeks is
recommended

* For patients with a high venous thromhoembolism (VTE) risk who undergo abdominal or pelvic surgery for
cancer an extended thromboprophylaxis up to 4 weeks is recommended

Prophylaxis of venous thr olism in
The recommended dose of enoxaparin sodium ‘s 4.000 IU (40 mg) once daily by SC injection. Treatment with
enoxaparin sodium is prescribed for at least 6 10 14 days whatever the recovery status (e g. mobility). The benefit
1S not established for a treatment longer than 14 days.

Treatment of DVT and PE

Enoxgpanp sodium can be administered SC either as a once daily injection of 150 IU/kg (1 5 mgfkg) or as twice
daily injections of 100 1U/kg (1 mglkg) The regimen should be selected by the physician based on an individual
assessment including evaluation of the thromboembolic risk and of the risk of bleeding. The dose regimen of 150
IUkg (1.5 mglkg) administered once daily should be used in uncomplicated patients with low risk of VTE
recurence. The dose regimen of 100 1U/kg (1 mg/kg) administerer twice daily should be used in all other patients
such as those with obesity, with symptomatic PE, cancer, recurent VTE or proximal (vena iliaca) thrombosis,
Eng;gparm sodium treatment is prescribed for an average period of 10 days. Oral anticcagulant therap:, should
be initiated when appropriate. ’

Prevention of thrombus formation during haemodialysis

The recommended dose is 100 1U/kg (1 mglkg) of enoxaparin sodium. For patients with a high risk of
haemorrhage, the dose should be reduced to 50 1U/kg (0.5 mg/kg) for double vascular access or 75 IU/kg (0,75
mglkg) for single vascular access, During haemodialysis, énoxaparin sodium should be introduced into the arterial
line 91 the circuit at the beginning of the dialysis session. The effect of this dose is usually sufficient for z 4-hour
session; however, if fibrin rings are found. for example after a longer than normal session, a further dose of 50
1U to 100 1U/kg (0.5 to 1 mglkg) may be given

Treatment of unstable angina and NSTEM! and treatment of acute STEMI
For treatment of unstable angina and NSTEMI the recommended dose of enoxaparin sodium is 100 1U/kg (1
mg/kg) every 12 hours by SC injection administered in combination with antiplatelet therapy Treatment should
"2 maintained for a minimum of 2 days and continued until clinical stabilization. The usual duration of treatment
2‘:0 8 days. Acetyisalicylic acid is recommended for all patients without contraindications at an initial oral
vading dose of 150 - 300 mg (in acetylsalicylic acid-raive patients) and a maintenance dose of 75 - 325 mg/day
long-term regardless of treatment strategy

For treatment of acute STEMI, the recommended dose of enoxaparin sodium is a single intravenous (1V) bolus
of 3,000 IU (30 mg) plus a 100 1Ukg (1 mg/kg) SC dose followed by 100 IU/kg (1 mg/kg) administered SC every
12hours (maximum 10,000 U (100 mg) for each of the first two SC doses). Appropriate antiplatelet therapy such
as oral acetylsalicylic acid (75 mg to 325 mg once daily) should be administered concomitantly unless
contraindicated The recommended duration of treatment is 8 days or until hospital discharge, whichever comes
flrst:. When administered in conjunction with a thrombolytic (fibrin specific or non-fibrin specific). enoxaparin
sodium should be given between 15 minutes before and 30 minutes after the start of fibrinolytic therapy

For paﬁgnts managed Wwith PC, if the last dose of enoxaparin sodium SC was given less than 8 hours before
balloon !nﬂat!on. no additioral dosing 1s needed. If the last SC administration was given more than 8 hours before
balloon inflation, an IV bolus of 30 1U/kg (0 3 mg/kg) enoxaparin sodium should be administered.

Paediatric population
The safety and efficacy of enoxaparin sodium in paediatric population have not been established

Elderly

qu all indications except STEMI, no dose reduction is necessary in the elderly patients, unless kidney function
IS impaired. For treatment of acute STEM| in elderly patients =75 years of age, an initial IV bolus must not be
qsed, Initiate dosing with 75 1U’kg (0.75 mglkg) SC every 12 hours (maximum 7.500 |U (75 mg) for each of the
first two SC doses only, followed by 75 1U/kg (0.75 mg/kg) SC dosing for the remaining doses). For dosage in
elderly patients with impaired kidney function.

Hepatic impairment
Limited data are available in patients with hepatic impairment and cautior should be used in these patients

Renal impairment

* Severe renal impairment

Enoxaparin sodium is not recommended for patients with end stage renal disease (creatinine clearance <15
m!/mvn) due to lack of data in this population outside the prevention of thrombus formation ir extracorporeal
circulation during haemodialysis.

Dosage table for patients with severe renal impairment (creatinine clearance (15-30] mi/min)

V4 1915 ot/ o
o8 ) 19494/ 0 /02 -
4y 4008 200

The recommended dosg:ustmenls do not apply to the haemodialysis indication.

* Moderate and mild renal impairment

Although no dose adjustment is recommended in patients with moderate (creatinine clearance 30-50 ml/min) and
mild (creatinine clearance 50-80 mi/min) reral impairment, careful clinical monitoring is advised.

Method of administration

Enoxaparin Sodium Injection Syringes should not be administered by the intramuscular route.

For the prophylaxis of venous thrombo-embolic disease following surgery, treatment of DVT and PE, treatment
of unstable angina and NSTEM, enoxaparin sodium should be administered by SC injection.

* For acute STEMI, treatment is to be initiated with a single 1V bolus injection immediately followed by a SC
Injection

* For the prevention of thrombus formation in the extracorporeal circulation during haemodialysis, it is
administered through the arterial line of a dialysis circuit

The pre-filled disposable syringe is ready for immediate use,

* SC injection technigue

Injection should be made preferably when the patient is lying down Enoxaparin sodium is administered by deep
SC injection. Do not expel the air bubble from the syringe before the injection to avoid the loss of drug when using
pre-filled syringes. When the quantity of drug to be injected requires to be adjusted based on the patient's body
weight, use the graduated pre-filled syringes to reach the required volume by discarding the excess before
injection Please be aware that in some cases it is not possible to achieve an exact dose due to the graduations

skin fold should not be released until the injection is complete Do not rub the injection site after administration.

* IV (bolus) injection (for acute STEM| indication only):

For acute STEMI, treatment is to be initiated with a single IV bolus injection immediately followed by a SC injection.
For IV injection, either the multidose vial or pre-filled syringe can be used. Enoxaparin sodium should be
administered through an IV line. It should not be mixed or co-administered with other medications. To avoid the
possible mixture of enoxaparin sodium with other drugs, the IV access chosen should be flushed with a sufficient
amount of saline or dextrose solution prior to and following the IV boius administration of enoxaparin sodium to
clear the port of drug. Enoxaparin sodium may be safely administered with normal saline solution (0.9%) or 5%
dextrose in water.

Initial 3,000 1U (30 mg) bolus' For the initial 3,000 1U (30 mg) bolus, using an enoxaparin sodium graduated pre-
filled syringe, expel the excessive volume to retain only 3,000 IU (30 mg) in the syringe. The 3,000 U (30 mg)
dose can then be directly injected into the IV line.

Additional bolus for PCI when last SC administration was given more than 8 hours before balloon inflation. For
patients being managed with PCI, an additional IV bolus of 30 IUfkg (0.3 mg/kg) is to be administered if last sC
administration was given more than 8 hours before balloon inflation.

In order to assure the accuracy of the small volume to be injected, it is recommended to dilute the drug to 300
1U/ml (3 mg/mi). To obtain a 300 IU/mi (3 mg/ml) solution, it is recommended to use a 6,000 IU (60 mg) enoxaparin
sodium pre-filed syringe, and a 50 ml infusion bag (i.e. using either normal saline solution (0.9%) or 5% dextrose
in water) as follows: Withdraw 30 m! from the infusion bag with a syringe and discard the liquid. Inject the complete
contents of the 6,000 IU (60 mg) enoxaparin sodium pre-filled syringe into the 20 ml remaining in the bag. Gently
mix the contents of the bag Withdraw the required volume of diluted solution with a syringe for administration
into the IV iine. After dilution is completed, the volume to be injected can be calculated using the following formula
[Volume of diluted solution (ml) = Patient weight (kg) x 0. 1] Itis recommended to prepare the dilution immediately
before use. Volume to be injected through 1V line after dilution is completed at a concentration of 300 1U (3 mg)
/ml.

* Arterial line injection:

It is administered through the arterial line of a dialysis circuit for the prevention of thrombus formation in the
extracorporeal circulation during haemodialysis

Administration in spinalepidural anaesthesia or lumbar puncture
Should the physician decide to administer anticoagulation in the context of epidural or spinal

anaesthesia/analgesia or lumbar puncture, careful neurological monitoring is recommended due to the risk of
neuraxial haematomas

ICONTRAINDICATIONS:|

Enoxaparin Sodium is contraindicated in patients with:

* Hypersensitivity tc enoxaparin sodium, heparin or its derivatives, including other low molecular weight heparins
(LMWH),

* History of immune mediated heparin-induced thrombocytopenia (HIT) within the past 100 days or in the
presence of circulating antibodies.

* Active clinically significant bleeding and conditions with a high risk of haemorrhage, ncluding recent
haemorrhagic stroke, gastrointestinal ulcer, presence of malignant neoplasm at high risk of bleeding, recent brain,
spinal or ophthalmic surgery, known or suspected oesophageal varices, arteriovenous mafformations, vascular
aneurysms or major intraspinal or intracerebral vascular abnormalities.

* Spinal or epidural anaesthesiz or loco-regional anaesthesia when enoxapaiin sodium is used for treatment in
the previous 24 hours.

[SPECIAL WARNINGS AND P CAUTIONS FOR USE?
* General

Enoxaparin sodium cannot be used interchangeably (unit for unit) with other LMWHSs. These medicinal products
differ in their manufacturing process, molecular weights, specific anti-Xa and anti-lla activities, units, dosage and
clinical efficacy and safety. This results in differences in pharmacokinetics and associated biological activities
(e.g. antithrombin activity, and platelet interactions). Special attention and compliance with the instructions for
use specific to each proprietary medicinal product are therefore required.

* History of HIT (>100 days)

Use of enoxaparin sodium in patients with a history of immune mediated HIT within the past 100 days cr in the
presence of circulating antibodies is contraindicated. Circulating antibodies may persist several years.
Enoxaparin sodium is to be used with extreme caution in patients with a history (>100 days) of heparin-induced
thrombocytopenia without circulating antibodies. The decision to use enoxaparin sodium in such a case must be
made only after a careful benefit risk assessment and after non-heparin alternative treatments are considered
(e.g. danaparoid sodium or lepirudin).

* Monitoring of platelet counts

The risk of antibody-mediated HIT also exists with LMWHs. Should thrombocytopenia occur, it usually appears
between the 5th and the 21st day following the beginning of enoxaparin sodium treatment. The risk of HIT is

Symptoms may occur and if so, that they should inform their pnimary care physiciar In practice, if a confirmed
significant decrease of the platelet count 1s observed (30 to 50 % of the initial value),enoxaparin sodium treatment
must be immediately discontinued and the patient switched to another non-heparin anticoagulant alternative
treatment.
* Haemorrhage
As with other anticoagulants, bleeding may accur at any site. f bleeding occurs, the origin of the haemorrhage
should be investigated and appropriate ti 1t insti Er parin sodium, as with any other anticoagulant
therapy should be used with caution in conditions with increased potential for bleeding, such as: impaired
haemostasis, history of peptic ulcer, recent ischemic stroke; “severe arterial hypertension, recent diabetic
retinopathy, neuro- or ophthalmologic surgery, nitant use of I  affecting haemostasis.
* Laboratory tests 2 P ! Ly
Atdases used for prophylaxis of venous thromboembalism, enoxaparin sodium daes not influence bleeding time
ard global blood coagulation tests significantly, nor.does it affect platelet aggregation or binding of fibrinogen to
platelets. At higher doses, increases in activated partial thromboplastin time (aPTT), and activated clotting time
(ACT) may occur. Increases in aPTT and/ACT are not linearly correlated with increasing enoxaparin sodium
antithrombotic activity and therefore are unsu and i i parin sodium activity
* Spinal/Epidural anaesthesia or lumbar puncture
Spinaliepidural anaesthesia or lumbar puncture must not'be performed wi
enoxaparin sodium at therapeutic doses. i i
There nave been cases of neuraxial haematomas reported with t T

d pidural anaesthesia or spinal puncture procedures resi Jn fong term . gr.permanent paralysis. These

le for 'g

dministration of

'of enokaparin sodium and

Indication Dosing regimen

Prophylaxis of venous inromboembolic d sease .000 IU (20 mg) SC once daily

Treatment of DVT and PE 00 [U/kg (1 mg/xq) body weight SC once dai
Treatment of unstable angina and NSTEM/ 00 1U/kg (1 mg/kg) body weight SC once daily
Treatment of acute STEM| (patients under 75) x 3.000 IU (30 mg) IV bolus plus 10N [U'kg (1 mg/kg)

budy weight SC and then 100 'Ukg (1 mglkg) boay
weight SC every 24 hours

No IV initial bolus, 100 1Ulkg (1 mgikg) body weight SC
and then 100 IU/Kg (1 mglkg) body weight SC every 24

Treatment of acute STEM! (patients over 75)

hours

events are rare with enoxaparin sodium dosage regimens 4,000 IU ( ncg'daily or lower The risk of these
events is higher with the use of post-operative indwelling epidural catheters, whkirthe concomitant use of additional
drugs affecting haemostasis such as Non-Steroidal Anti-Inflammalory’ Drugs (NSAIDs), with traumatic or
repeated epidural or spinal puncture, or in patients with.a-history of spinal.surgery or spinal deformity.

To reduce the potential risk of bleeding associated with the coneurrent use of €noxaparin sodium and epidural or
spinal anaesthesia/analgesia or spinal puncture, consider the pharmacokinetic profile of enoxaparin sodium.
Placement or removal of an epidural catheter or lumbar puncture is best performed when the anticoagulant effect
of enoxaparin sodium is iow: however, the exact timing to reach a sufficiently low anticoagulant effect in each
patient is not known. For patients with creatinine clearance [15-30 ml/minute], additional considerations are



necessary because elimination of enoxaparin sodiim is more prolonged

Should the physician decide to administer antcosgulation i the comtext of epidural or

anaesthesia/analgesia or lumbar puricture, frequent monitoring must be exercised to detsct any signs

symptoms of neurological impairment such as midline back pain, sensory and moter deficns (numbness or

weakness in lower limbs), bowel and/or bladder dysfunction. Instruct patients to report iminediately it they

expenem_;e any_of the above signs or Symptoms. If signs or symptoms of spinal hematoma are suspected, iiiate

urgent diagnosis and treatment including consideration for spinal cord decompression even though such

treatment may not prevent or reverse neurological sequelae.

* Skin necrosis / cutaneous vasculitis

Skin necrosis and cutaneous vasculitis have been reported with LMWHs and should lead to prompt treatrment

discontinuation.

* Percutaneous coronary revascularization procedures

To minimize the risk of bleeding following the vascular instrumentation during the treatment of unstable angina,

NSTEMI and acute STEM, adhere precisely to the intervals recommended between enoxaparn sodium injection

doses It is important to achieve haemostasis at the puncture site after PCI. In case a closure device is used the

sheath can be removed immediately If a manual compression method is used. sheath should be removed 6

hours after the last IV/SC enoxaparin sodium injection. If trie treatment with enoxaparin sodium is to be continued,

the next scheduled dose should be given no sooner than 6 to 8 hours after sheath removal. The site of the

procedure should be observed for signs of bleeding or hematoma formation.

* Acute infective endocarditis

Use of heparin is usually not recommended in patients with acute infective endocarditis due to the risk of cerebral

hagmorrhage. If such use is considered absolutely necessary, the degision must be made only after a sareful

individual benefit risk assessment.

* Mechanical prosthetic heart valves

The use of enoxaparin sodium has not been adequately studied for thrombeprophylaxis in patients with

me;hanical prosthetic heart valves. Isolated cases of prosthetic heart valve thrombosis have been reported in

patients with mechanical prosthetic heart valves who have received enoxaparin sodium for thromboprophylams

Confounding factors, including underlying disease and insufficient clinical data, limit the evaluation of these cases

Some of these cases were Pregnant women in whom thrombosis led to maternal and foetal death

© Pregnant women with mechanical prosthetic heart valves

The use of enoxaparin sodium for thromboprophylaxis in pregnant women with mechanical prosthetic heart valves

h;s not been adequately studied. In a clinical study of pregnant women with mechanical prosthetic heart valves

given enoxaparin sodium (100 1Ufkg (1 mg/kg ) twice daily) to reduce the risk of thromboembolism, 2 of 8 women

developed clots resulting in blockage of the valve and leading to maternal and foetal death. There have been

isolated postmarketing reports of valve thrombosis in pregnant women with mechanical prosthetic heart valves

while receiving enoxaparin sodium for thromboprophylaxis Pregnant women with mechanical prosthetic heart

valves may be at higher risk for thromboembolism,

* Elderly

No Increased bleeding tendency is observed in the elderly with the prophylactic dosage ranges. Elderly patients
_{especially patients eighty years of age and older) may be at an increased risk for bleeding complications with

e therapeutic dosage ranges. Careful clinical monitoring is advised and dose reduction might be considered in
itients older than 75 years treated for STEM|

* Renal impairment

In patients with renal impairment, there is an increase in €xposure of encxaparin sodium which increases the risk

of bleeding. In these patients, careful clinical monitoring is advised, and biological monitoring by anti-Xa activity

measurement might be considered. Enoxaparin sodium is not recommended for patients with end stage renal

disease (creatinine clearance <15 mi/min)

dug to lack of data in this Population outside the prevention of thrombus formation in extracorporeal circulation

during haemodialysis, In patients with severe renal impairment (creatinine clearance 15-30 ml/min), since

exposure of enoxaparin sodium is significantly increased, a dosage adjustment is recommended for therapeutic

and prophylactic dosage ranges. No dose adjustment is recommended in patients with moderate (creatinine

clearance 30-50 mi/min) and mild (creatinine clearance 50-80 mi/min) renal impairment.

* Hepatic impairment

Enoxaparin sodium should be used with caution in patients with hepatic impairment due to an increased potential

for bleeding. Dose adjustment based on monitoring of anti-Xa levels is unreliable in patients with liver cirrhosis

and not recommended.

* Low weight

An increase in exposure of enoxaparin sodium with prophylactic dosages (non-weight adjusted) has been

observed in low-weight women (<45 kg) and low-weight men (<57 kg) which may lead to a higher risk of bleeding.

Therefore, careful clinical monitoring is advised in these patients

= Obese Patients

Obgse patients are at higher risk for thromboembolism. The safety and efficacy of prophylactic doses in obese
patients (BMI >30 kg/m2) has not been fully determined and there is no consensus for dose adjustment. These
patients should be observed carefully for signs and symptoms of thromboembolism.

* Hyperkalaemia

Heparins can suppress adrenal secregion of aldosterone leading to hyperkalaemia, particularly in patients such
as those with diabetes mglhtus. chronic renal failure, pre-existing metaholic acidosis, taking medicinal products
known to increase potassium. Plasma potassium should be monitored regularly especially in patients at risk.

* Traceability

LMWHSs are bmlogl_cal medicinal products. In order to improve the LMWH traceability, it is recommended that
heghz care professionals record the trade name and batch number of the administered product in the patient file.
* Sedium

For palient; receiving doses higher than 210 mg/day, this medicine contains more than 24 mg sodium in each
dose. This is equivalent to 1 2% of the WHO recommended maximum daily intake of 2 g sodium for an adult.

INTERACTION WITH OTHER MEDICINA| PRODUCTS AND OTHER FORMS OF INTERACTION|
Concomitant use not recommended:

ledicinal products affecting haemostasis
1S recommended that some agents which affect haemostasis should be discontinued prior to enoxaparin sodium
therapy unless strictly indicated. If the combination is indicated, enoxaparin sodium should be used with careful
clinical and laboratory monitoring when appropriate. These agents include medicinal products such as:
- Systemic salicylates, acetylsalicylic acid at anti-inflammatory doses, and NSAIDs including ketorolac,
- Other thrombolytics (e.g. alteplase, reteplase, streptokinase, tenecteplase, urokinase) and anticoagulants

Concomitant use with caution:

The following medicinal products may be administered with caution concomitantly with enoxaparin sodium’

* Other medicinal products affecting haemostasis such as:

- P@:e!st ag.greg_at.ian inhibitors including acetylsalicylic acid used at antiaggregant dose (cardioprotection)
clfoglldcgrel, ticlopidine, and glycoprotein Iib/liia antagonists indicated in acute coronary syndrome due to the risk
of bleeding,

- Dextran 40,

- Systemic glucocorticoids.

* Medicinal products increasing potassium levels:

Medicinal products that increase serum potassium levels may be administered concurrently with enoxaparin
sodium under careful clinical and laboratory monitoring

FERTILITY, PREGNANCY AND LACTATION:
Pregnancy

In humans, there is no evidence that enoxaparin crosses the placental barrier during the second and third
trimester of pregnancy. There is no information available concerning the first trimester. Animal studies have not
shown any evidence of foetotoxicity or teratogenicity. Animal data have shown that enoxaparin passage through
the placenta is minimal. Enoxaparin sodium should be used during pregnancy only if the physician has

evidence of bleeding or excessive anticoagulation and should be warned of the haemorrhagic risk. Overall, the
data suggest that there is no evidence for an increased risk of haemorrhage, thrombocytopenia or osteoporosis
with respect to the risk observed in nonpregnant women, other than that observed in pregnant women with
prosthetic heart valves. If an epidural anaesthesia is planned, it is recommended to withdraw enoxaparin sodium
treatment before.

Breastfeeding

Itis not known whether unchanged enoxaparin is excreted in human breast milk. In lactating rats, the passage of
enoxaparin or its metabolites in milk is very low. The oral absorption of enoxaparin sodium is unlikely

Fertility

There are no clinical data for enoxaparin sodium in fertility. Animal studies did not show any effect on fertility.

EEFECTS ON ABILITY TO DRIV| ND USE MACHINES:
Enoxaparin sodium has no or negligible influence on the ability to drive and use machines

UNDESIRABLE EFFECTS:

In clinical studies, haemorrhages, thrombocytopenia and thrombocytosis were the most commonly reported
reactions,

Haemorrhages

These included major haemorrhages, reported at most in 4.2 % of the patients (surgica! patients). Some of these
cases have been fatal. In surgical patients, haemorrhage complications were considered major (1) if the

o
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liaemoirhage caused a significant clinical event, or (2) if accornpanied by haemogiobin decrease > 2 g/dL or
transfusicr of 2 or more units of blood products. Retroperitoneal and intracranial fiaemormhages were always
consieres major As with other anticoagulants, haemorrhage may occur in the presence of associated rigk

F

Tactore such as: organic lesions liable to bleed. invasive proced or the use of medications
alfustiog haemostasis.
Thrombocytopenia and thrombocytosis
System Prophylaxis in Prophylaxis  in Treatment in Treatment in Treatment in
surgical patients medical patients patients with patients with patients with
s DVT  wth or unstable angina acute STEMI
without PE and non-Q-wave
Very commoan. | Uncommon. Very common | Uncommon; Common:

Th ¥ yiop Th osi 'r ytop T osis*
lymphat nia i nia Thrombocytope
Common, nia

system Thrombocytope Common
disorcer nia Thrombocytope Very rare:
s nia Immuno-aliergic
thrombocytopeni
a

*! Platelet increased > 400 G/L

Frequencies are defined as follows: very common (= 1/10); common (= 1/100 to < 1/10); uncommon (=
/1000 to <1/100); rare (= 1/10,000 to <1/1 ,000); and very rare (< 1/10,000) or not known (cannot be estimated
from available data).

(OVERDOSE:
Signs and symptoms
Accidental overdose with enoxaparin sodium after IV, extr. | or SC ad ion may lead to

haemorrhagiccomplications. Following oral administration of even large doses, it is unlikely that enoxaparin
sodium will be absorbed.

Management
The anticoagulant effects can be largely neutralized by the siow IV injection of protamine. The dose of protamine

depends on the dose of enoxaparin sodium injected; 1 mg protamine neutralizes the anticoagulant effect of 100
lU (1 mg) of enoxaparin sodium. if enoxaparin sodium was administered in the previous 8 hours. An infusion of
0.5 mg protamine per 100 IU (1 mg) of enoxaparin sodium may be administered if enoxaparin sodium was
administered greater than 8 hours previous to the protamine administration, or if it has been determined that a
second dose of protamine is required. After 12 hours of the enoxaparin sodium injection, protamine administration
may not be required. However, even with high doses of protamine, the anti-Xa activity of enoxaparin sodium is
never completely neutralized (maximum about 60%).

IPHARMACOLOGICAL PROPERTIES

Pharmacodynamic properties
Pharmacotherapeutic group: Antithrombotic agent, heparin group, ATC code: BO1A B05. Enoxaparin is a LMWH
with a mean molecular weight of approximately 4,500 daltons, in which the antithrombotic and anticoagulant
activities of standard heparin have been dissociated. The drug substance is the sodium salt. In the in vitro purified
system. enoxaparin sodium has a high anti-Xa activity (approximately 100 IU/mg) and low anti-lla or anti thrombin
activity (approximately 28 IU/mg), with a ratio of 3.6, These antic: lant activities are mediated through anti-
thrombin 1Il (ATII) resulting in anti-thrombotic activities in humans. Beyond its anti-Xa/lla activity, further
antithrombotic and anti-inflammatory properties of enoxaparin have been identified in healthy subjects and
patients as well as in non-clinical models. These include ATIli-dependent inhibition of other coagulation factors
like factor Vlla, induction of endogenous Tissue Factor Pathway Inhibitor (TFPI) release as well as a reduced
release of von Willebrand factor (WWF) from the vascular endothelium into the blood circulation. These factors
are known to contribute to the overall antithrombotic effect of enoxaparin sodium. When used as prophylactic
treatment, enoxaparin sodium does not significantly affect the aPTT When used as curative treatment, aPTT can
be prolonged by 1.5-2.2 times the control time at peak activity

Pharmacokinetic properties

* General characteristics

The pharmacokinetic parameters of enoxaparin sodium have been studied primarily in terms of the time course
of plasma anti-Xa activity and also by anti-lia activity, at the recommended dosage ranges after single and
repeated SC administration and after single IV administration. The quantitative determination of anti-Xa and anti-
lla pharmacokinetic activities was conducted by validated amidolytic methods.

* Absorption

The absolute bioavailability of enoxaparin sodium after SC injection, based on anti-Xa activity, is close to 100%.
Different doses and formulations and dosing regimens can be used. The mean maximum plasma anti-Xa activity
level is observed 3 to 5 hours after SC injection and achieves approximately 0.2, 0.4, 1.0 and 1.3 anti-Xa IU/m|
following single SC administration of 2,000 1U, 4,000 IU, 100 IU/kg and 150 1U/kg (20 mg, 40 mg, 1 mgtkg and
1.5 mg/kg) doses, respectively. A 3,000 IU (30 mg) IV bolus immediately followed by a 100 1U/kg (1 mg/kg) SC
every 12 hours provided initial maximum anti-Xa activity level of 1.16 1U/m| (n=16) and average exposure
corresponding to 88% of steady-state levels. Steady-state is achieved on the second day of treatment. After
repeated SC administration of 4,000 IU (40 mg) once daily and 150 1U/kg (1.5 mglkg) once daily regimens in
healthy volunteers, the steady-state is reached on day 2 with an average exposure ratio about 15% higher than
after a single dose. After repeated SC administration of the 100 IU/kg (1 mg/kg) twice daily regimen, the steady-
state I1s reached from day 3 to 4 with mean exposure about 65% higher than after a single dose and mean
maximum and trough anti-Xa activity levels of about 1.2 and 0.52 |U/ml, respectively. Injection volume and dose
concentration over the range 100-200 mg/ml does not affect pharmacokinetic parameters in healthy volunteers

Enoxaparin sodium pharmacokinetics appears to be linear over the recommended dosage ranges. Intra-patient
and inter-patient variability is low Following repeated SC administration no accumulation takes place. Plasma
anti-lla activity after SC administration is approximately ten-fold lower than anti-Xa activity. The mean maximum
anti-lla activity level is observed approximately 3 to 4 hours following SC injection and reaches 0.13 IU/ml and
0.18 1U/ml following repeated administration of 100 1U/kg (1 mg/kg) twice daily and 150 IU/kg (1.5 mg/kg) once
daily, respectively.

* Distribution

The volume of distribution of enoxaparin sodium anti-Xa activity is about 4.3 litres and is close to the blood volume.
* Biotransformation

Enoxaparin sodium is primarily metabolized in the liver by desuifation and/or depolymerization to lower molecular
weight species with much reduced biological potency.

* Elimination

Enoxaparin sodium is a low clearance drug with a mean anti-Xa plasma clearance of 0.74 L/h after a 150 IU /kg
(1.5 mg/kg) 6-hour IV infusion. Elimination appears monophasic with a half-life of about 5 hours after a single SC
dose to about 7 hours after repeated dosing. Renal clearance of active fragments represents about 10% of the
administered dose and total renal excretion of active and non-active fragments 40% of the dose.

INCOMPATIBILITIES]

SC injection

Do not mix with other products.

IV (Bolus) Injection (for acute STEMI indication only):

This medicinal product must not be mixed with other medicinal products except those mentioned in [POSOLOGY
AND METHOD OF ADMINISTRATION]

ISHELF LIFE|

2 years
Diluted solution should be used immediately. e

Do not store above 25 C. Do not freeze, Keep out of the reach of children, ., *

XPIRY DATE:

E =\
Do not use after the expiry date indicated on the outer packaging 4

i

Pre-filled syringes, 1PFS/BOX or 2PFS/BOX.

MANUFACTURED BY:

Hebei Changshan Biochemical Pharmaceutical Go.. Ltd,.

B
IADDRESS:| e oA !
No 71, Menglong Street, South District of Zhengding High-tech Industriat Development Zone, Zhengding Area of
Chna (Hebei) Pilot Free Trade Zone. M
Tel: +86 311 89199752 Fax: +86 311 89190160 & -
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SUMMARY OF PRODUCT CHARACTERISTICS

ENOXAPARIN SODIUM INJECTION




1. NAME OF THE MEDICINAL PRODUCT
Enoxaparin sodium injection 2,000 IU (20 mg)/0.2 mL solution for injection in pre-filled syringes
Enoxaparin sodium injection 4,000 1U (40 mg)/0.4 mL solution for injection in pre-filled syringes
Enoxaparin sodium injection 6,000 IU (60 mg)/0.6 mL solution for injection in pre-filled syringes
Enoxaparin sodium injection 8,000 [U (80 mg)/0.8 mL solution for injection in pre-filled syringes
Enoxaparin sodium injection 10,000 IU (100 mg)/I mL solution for injection in pre-filled syringes

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

2,000 IU (20 mg) /0.2 mL

Each pre-filled syringe contains enoxaparin sodium 2,000 IU anti-Xa activity (equivalent to 20 mg) in 0.2 mL
water for injections.

4,000 IU (40 mg) /0.4 mL

Each pre-filled syringe contains enoxaparin sodium 4,000 [U anti-Xa activity (equivalent to 40 mg) in 0.4 mL
water for injections.

6,000 1U (60 mg) /0.6 mL

Each pre-filled syringe contains enoxaparin sodium 6,000 U anti-Xa activity (equivalent to 60 mg) in 0.6 mL
water for injections.

8,000 1U (80 mg) /0.8 mL

Each pre-filled syringe contains enoxaparin sodium 8,000 [U antli-Xa activity (equivalent to 80 mg) in 0.8 mL
water for injections.

10,000 1U (100 mg) /1.0 mL

Each pre-filled syringe contains enoxaparin sodium 10,000 IU anti-Xa activity (equivalent to 100 mg) in 1.0

mL water for injections.
For the full list of excipients, see section 6.1.

Enoxaparin sodium is a biological substance obtained by alkaline depolymerization of heparin benzyl ester

derived from porcine intestinal mucosa.

3. PHARMACEUTICAL FORM

Solution for injection in pre-filled syringes.

Clear, colourless to yellowish solution, pH-value 5.5~ 7.5
4. CLINICAL PARTICULARS

4.1 Therapeutic indications

A colourless or faint yellow transparent liquid is indicated in adults for-

- Prophylaxis of venous thromboembolic disease in moderate and high ri K surgical-patients,

particular those undergoing orthopaedic or general surgery including canc%'gr

i}

Surgin
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- Prophylaxis of venous thromboembolic disease in medical patients with an acute illness (such as
acute heart failure, respiratory insufficiency, severe infections or rheumatic diseases) and reduced
mobility at increased risk of venous thromboembolism.

- Treatment of deep vein thrombosis (DVT) and pulmonary embolism (PE), excluding PE likely
to require thrombolytic therapy or surgery.

- Prevention of thrombus formation in extracorporeal circulation during haemodialysis.

- Acute coronary syndrome:

- Treatment of unstable angina and Non ST-segment elevation myocardial infarction
(NSTEMI), in combination with oral acetylsalicylic acid.
- Treatment of acute ST-segment elevation myocardial infarction (STEMI) including patients to
be managed medically or with subsequent percutaneous coronary intervention (PCI).

4.2 Posology and method of administration

Posology

Prophylaxis of venous thromboembolic disease in moderate and high risk surgical patients
Individual thromboembolic risk for patients can be estimated using validated risk stratification model. In
patients at moderate risk of thromboembolism, the recommended dose of enoxaparin sodium is 2,000 [U
(20 mg) once daily by subcutaneous (SC) injection. Preoperative initiation (2 hours before surgery) of
enoxaparin sodium 2,000 U (20 mg) was proven effective and safe in moderate risk surgery.
In moderate risk patients, enoxaparin sodium treatment should be maintained for a minimal period of 7-
10 days whatever the recovery status (e.g. mobility). Prophylaxis should be continued until the patient no
longer has significantly reduced mobility. _
In patients at high risk of thromboembolism, the recommended dose of enoxaparin sodium is 4,000 IU (40
mg) once daily given by SC injection preferably started 12 hours before surgery. If there is a need for
earlier than 12 hours enoxaparin sodium preoperative prophylactic initiation (e.g. high risk patient waiting
for a deferred orthopaedic surgery), the last injection should be administered no later than 12 hours prior
to surgery and resumed 12 hours after surgery.

*  For patients who undergo major orthopaedic surgery an extended thromboprophylaxis up

to 5 weeks is recommended.
*  For patients with a high venous thromboembolism (VTE) risk who undergo abdominal or

pelvic surgery for cancer an extended thromboprophylaxis up to 4 weeks is recommended.

Prophylaxis of venous thromboembolism in medical patients
The recommended dose of enoxaparin sodium is 4,000 [U (40 mg) once daily by SC injection. Treatment
with enoxaparin sodium is prescribed for at least 6 to 14 days whatever the recovery stat(ursr(c.gr. mobility).

The benefit is not established for a treatment longer than 14 days.

Treatment of DVT and PE

Ik
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twice daily injections of 100 [U/kg (1 mg/kg).

The regimen should be selected by the physician based on an individual assessment including evaluation
of the thromboembolic risk and of the risk of bleeding. The dose regimen of 150 IU/kg (1.5 mg/kg)
administered once daily should be used in uncomplicated patients with low risk of VTE recurrence. The
dose regimen of 100 IU/kg (1 mg/kg) administered twice daily should be used in all other patients such as

those with obesity, with symptomatic PE, cancer, recurrent VTE or proximal (vena iliaca) thrombosis.

Enoxaparin sodium treatment is prescribed for an average period of 10 days. Oral anticoagulant therapy
should be initiated when appropriate (see “Switch between enoxaparin sodium and oral anticoagulants™ at
the end of section 4.2).

Prevention of thrombus Jormation during haemodialysis
The recommended dose is 100 IU/kg (1 mg/kg) of enoxaparin sodium.
For patients with a high risk of haemorrhage, the dose should be reduced to 50 IU/kg (0.5 mg/kg) for

double vascular access or 75 IU/kg (0.75 mg/kg) for single vascular access.

During haemodialysis, enoxaparin sodium should be introduced into the arterial line of the circuit at the
beginning of the dialysis session. The effect of this dose is usually sufficient for a 4-hour session; however,
if fibrin rings are found, for example after a longer than normal session, a further dose of 50 U to 100

IU/kg (0.5 to 1 mg/kg) may be given.

No data are available in patients using enoxaparin sodium for prophylaxis or treatment and during

haemodialysis sessions.

Acute coronary syndrome: treatment of unstable angina and NSTEMI and treatment of acute STEMI
For treatment of unstable angina and NSTEMI, the recommended dose of enoxaparin sodium is

100 1U/kg (1 mg/kg) every 12 hours by SC injection administered in combination with antiplatelet therapy.
Treatment should be maintained for a minimum of 2 days and continued until clinical stabilization. The
usual duration of treatment s 2 to 8 days.

Acetylsalicylic acid is recommended for all patients without contraindications at an initial oral loading
dose of 150- 300 mg (in acetylsalicylic acid-naive patients) and a maintenance dose of 75— 325 mg/day

long-term regardless of treatment strategy.

For treatment of acute STEMLI, the recommended dose of enoxaparin sodium is a single intravenous av)
bolus of 3,000 U (30 mg) plus a 100 IU/kg (1 mg/kg) SC dose followed by 100 IU/Kkg (1
administered SC every 12 hours (maximum 10,000 [U (100 mg) for each of the first tw

Appropriate antiplatelet therapy such as oral acetylsalicylic acid (75 mg to 325 mg once

administered concomitantly unless contraindicated. The recommended duration of treaf



until hospital discharge, whichever comes first. When administered in conjunction with a thrombolytic
(fibrin specific or non-fibrin specific), enoxaparin sodium should be given between 15 minutes before and

30 minutes after the start of fibrinolytic therapy.

*  For dosage in patients > 75 years of age, see paragraph “Elderly”.
*  For patients managed with PCI. if the last dose of enoxaparin sodium SC was given less
than 8 hours before balloon inflation. no additional dosing is needed. If the last SC
administration was given more than 8 hours before balloon inflation, an IV bolus of 30

IU/kg (0.3 mg/kg) enoxaparin sodium should be administered.

Paediatric population

The safety and efficacy of enoxaparin sodium in paediatric population have not been established.

Elderly

For all indications except STEMI, no dose reduction is necessary in the elderly patients, unless kidney
function is impaired (see below “renal impairment” and section 4.4).

For treatment of acute STEMI in elderly patients >75 years of age, an initial IV bolus must not be used.
Initiate dosing with 75 1U/kg (0.75 mg/kg) SC every 12 hours (maximum 7,500 [U (75 mg) for each of the
first two SC doses only, followed by 75 1U/kg (0.75 mg/kg) SC dosing for the remaining doses). For dosage

in elderly patients with impaired kidney function, see below “renal impairment™ and section 4.4.

Hepatic impairment
Limited data are available in patients with hepatic impairment (see sections 5.1 and 5 .2) and caution should

be used in these patients (see section 4.4).

Renal impairment (see sections 4.4 and 5.2 )

Severe renal impairment
Enoxaparin sodium is not recommended for patients with end stage renal disease (creatinine clearance <15

mL/min) due to lack of data in this population outside the prevention of thrombus formation in

extracorporeal circulation during haemodialysis.

Dosage table for patients with severe renal impairment (creatinine clearance [15-30] mL/min):

Indication Dosing regimen

Prophylaxis of venous thromboembolic 2,000 IU (20 mg) SC once daily

disease

Treatment of DVT and PE 100 IU/kg (1 mg/kg) body weight SC once daily

Treatment of unstable angina and NSTEMI (100 [U/kg (1 mg/kg) body weight SC once daily

of



Treatment of acute STEMI (patients under 75)[1 x 3,000 U (30 mg) IV bolus plus 100 1U/kg
(I mg/kg) body weight SC and then 100
IU/kg (1 mg/kg) body weight SC every 24
hours

Treatment of acute STEM] (patients over 75)
No IV initial bolus, 100 IU/kg (1 mg/kg)
body weight SC and then 100 IU/kg (1

The recommended dosage adjustments do not apply to the haemodialysis indication.

Moderate and mild renal impairment
Although no dose adjustment is recommended in patients with moderate (creatinine clearance 30-
50 mL/min) and mjld (creatinine clearance 50-80 mL/min) renal impairment, careful clinical monitoring

is advised.

Method of administration

Enoxaparin sodium injection should not be administered by the intramuscular route.

For the prophylaxis of venous thrombo-embolic disease following surgery, treatment of DVT and PE,
treatment of unstable angina and NSTEMI, enoxaparin sodium should be administered by SC injection.
For acute STEMI, treatment is to be initiated with a single IV bolus injection immediately followed by a
SC injection.

For the prevention of thrombus formation in the extracorporeal circulation during haemodialysis, it is

administered through the arterial line of a dialysis circuit.
The pre-filled disposable syringe is ready for immediate use.

SC injection technique:
Injection should be made preferably when the patient is lying down. Enoxaparin sodium is administered

by deep SC injection.

Do not expel the air bubble from the syringe before the injection to avoid the loss of drug when using pre-
filled syringes. When the quantity of drug to be injected requires to be adjusted based on the patient’s body
weight. use the graduated pre -filled syringes to reach the required volume by discarding the excess before
injection. Please be aware that in some cases it is not possible to achieve an exact dose due to the

graduations on the syringe, and in such case the volume shall be rounded up to the nearest graduation.

The administration should be alternated between the left and right anterolateral or posterolateral abdominal

o ;

wall.

The whole length of the needle should be introduced vertically into a skin féld gentl
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thumb and index finger. The skin fold should not be released until the injection is complete. Do not rub

the injection site after administration,

Note for the pre-filled syringes fitted with an automatic safety system: The safety system is triggered at
the end of the injection.

In case of self-administration, patient should be advised to follow instructions provided in the patient

information leaflet included in the pack of this medicine.

IV (bolus) injection (for acute STEMI indication only):

For acute STEMI, treatment is to be initiated with a single IV bolus injection immediately followed by a
SC injection.

For IV injection, either the multidose vial or pre-filled syringe can be used.

Enoxaparin sodium should be administered through an IV line. It should not be mixed or co- administered
with other medications. To avoid the possible mixture of enoxaparin sodium with other drugs, the IV
access chosen should be flushed with a sufficient amount of saline or dextrose solution prior to and
following the IV bolus administration of enoxaparin sodium to clear the port of drug. Enoxaparin sodium

may be safely administered with normal saline solution (0.9%) or 5% dextrose in water.

¢ Initial 3,000 1U (30 mg) bolus
For the initial 3,000 1U (30 mg) bolus, using an enoxaparin sodium graduated pre-filled syringe, expel the
excessive volume to retain only 3,000 IU (30 mg) in the syringe. The 3,000 IU (30 mg) dose can then be
directly injected into the IV line.

*  Additional bolus for PCl when last SC administration was given more than 8 hours before
balloon inflation
For patients being managed with PCI, an additional IV bolus of 30 [U/kg (0.3 mg/kg) is to be administered

if last SC administration was given more than 8 hours before balloon inflation.

In order to assure the accuracy of the small volume to be injected, it is recommended to dilute the drug to
300 IU/mL (3 mg/mL).

To obtain a 300 1U/mL (3 mg/mL) solution, it is recommended to use a 6,000 IU (60 mg) enoxaparin
sodium pre-filled syringe, and a 50 mL infusion bag (i.e. using either normal saline solution (0.9%) or 5%
dextrose in water) as follows:

Withdraw 30 mL from the infusion bag with a syringe and discard the liquid. Inject the complete. contents
of the 6,000 IU (60 mg) enoxaparin sodium pre-filled syringe into the 20 mL remaining in the bag. Gently
mix the contents of the bag. Withdraw the required volume of diluted solution \?é a3 i g‘e” for

T
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administration into the [V line,
After dilution is completed, the volume to be injected can be calculated using the following formula
[Volume of diluted solution (mL) = Patient weight (kg) X 0.1] or using the table below. It is recommended

to prepare the dilution immediately before use.

Volume to be injected through IV line after dilution is completed at a concentration of 300 [U (3 mg) /mL.

Volume to inject whelT’
Weight Required dose diluted to a final
30 IU/kg (0.3 mg/kg) concentration of 300
IU (3mg) / mL
[Ke] U | [mg] [mi]
45 1350 J 13.5 4.5
50 L 1500 f 15 5
55 1650 ' 165 5.5
60 1800 18 6
65 1950 19.5 6.5
70 2100 21 7
75 2250 22.5 7.5
80 | 2400 24 8
85 2550 25.5 8.5
90 2700 27 9
95 2850 28.5 9.5
100 3000 | 30 10 |
105 3150 ‘ 313 10.5 7
110 3300 33 11 N
115 3450 34.5 115
3600 36 12
3750 373 12,5
3900 39 13
4050 40.5 13.5
4200 42 14 j
4350 43.5 14.5 -
4500 45 s <5\




Arterial line injection:

It is administered through the arterial line of a dialysis circuit for the prevention of thrombus formation in

the extracorporeal circulation during haemodialysis.

Switch between enoxaparin sodium and oral anticoagulants

*  Switch between enoxaparin sodium and vitamin K antagonists (VKA)
Clinical monitoring and laboratory tests [prothrombin time expressed as the International Normalized
Ratio (INR)] must be intensified to monitor the effect of VKA.
As there is an interval before the VKA reaches its maximum effect, enoxaparin sodium therapy should be
continued at a constant dose for as long as necessary in order to maintain the INR within the desired
therapeutic range for the indication in two successive tests,
For patients currently receiving a VKA., the VKA should be discontinued and the first dose of enoxaparin
sodium should be given when the INR has dropped below the therapeutic range.

*  Switch between enoxaparin sodium and direct oral anticoagulants (DOAC)
For patients currently receiving enoxaparin sodium, discontinue enoxaparin sodium and start the DOAC 0
to 2 hours before the time that the next scheduled administration of enoxaparin sodium would be due as
per DOAC label.
For patients currently receiving a DOAC, the first dose of enoxaparin sodium should be given at the time
the next DOAC dose would be taken.

Administration in spinal/epidural anaesthesia or lumbar puncture

Should the physician decide to administer anticoagulation in the context of epidural or spinal
anaesthesia/analgesia or lumbar puncture, careful neurological monitoring is recommended due to the risk

of neuraxial haematomas (see section 4.4).
= Atdoses used for prophylaxis

A puncture-free interval of at least |2 hours shall be kept between the last injection of enoxaparin
sodium at prophylactic doses and the needle or catheter placement.
For continuous techniques, a similar delay of at least 12 hours should be observed before
removing the catheter.
For patients with creatinine clearance [15-30] mL/min, consider doubling the timing of
puncture/catheter placement or removal to at least 24 hours.
The 2 hours preoperative initiation of enoxaparin sodium 2,000 [U (20 mg) is not compatible
with neuraxial anaesthesia.

- Atdoses used for treatment
A puncture-free interval of at Jeast 24 hours shall be kept between the last injg;::tjonrof;enoxaparin
sodium at curative doses and the needle or catheter placement (see also secﬁon'?‘lj‘)f”fi A

For continuous techniques, a similar delay of 24 hours should be observed before remo.\‘/in‘g‘ the

catheter. 1 % Ao TR *
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For patients with creatinine clearance [15-30] mL/min, consider doubling the timing of
puncture/catheter placement or removal to at least 48 hours.
Patients receiving the twice daily doses (i.e. 75 1U/kg (0.75 mg/kg) twice daily or 100 1U/kg (1
mg/kg) twice-daily) should omit the second enoxaparin sodium dose to allow a sufficient delay
before catheter placement or removal.
Anti-Xa levels are still detectable at these time points, and these delays are not a guarantee that neuraxial
hematoma will be avoided.
Likewise, consider not using enoxaparin sodium until at least 4 hours after the spinal/epidural puncture or
after the catheter has been removed. The delay must be based on a benefit-risk assessment considering
both the risk for thrombosis and the risk for bleeding in the context of the procedure and patient risk factors.

4.3 Contraindications

Enoxaparin sodium is contraindicated in patients with:

* Hypersensitivity to enoxaparin sodium, heparin or its derivatives, including other low molecular
weight heparins (LMWH) or to any of the excipients listed in section 6.1:

* History of immune mediated heparin-induced thrombocytopenia (HIT) within the past 100 days or
in the presence of circulating antibodies (see also section 4.4 P

* Active clinically significant bleeding and conditions with a high risk of haemorrhage, including
recent haemorrhagic stroke, gastrointestinal ulcer, presence of malignant neoplasm at high risk of
bleeding. recent brain, spinal or ophthalmic surgery, known or suspected oesophageal varices,
arteriovenous malformations, vascular aneurysms or major intraspinal or intracerebral vascular
abnormalities;

* Spinal or epidural anaesthesia or loco-regional anaesthesia when enoxaparin sodium is used for
treatment in the previous 24 hours (see section 4.4).

4.4 Special warnings and precautions for use

* General
Enoxaparin sodium cannot be used interchangeably (unit for unit) with other LMWHs. These medicinal
products differ in their manufacturing process, molecular weights, specific anti-Xa and anti- I1a activities,
units, dosage and clinical efficacy and safety. This results in differences in pharmacokinetics and
associated biological activities (e.g. anti-thrombin activity, and platelet interactions). Special attention and
compliance with the instructions for use specific to each proprietary medicinal product are therefore

required.

. History of HIT (>100 days)
Use of enoxaparin sodium in patients with a history of immune mediated HIT within the past 100 days or
in the presence of circulating antibodies is contraindicated (see section 4.3). Circulating antibodies may

persist several years.
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Enoxaparin sodium is to be used with extreme caution in patients with a history (>100 days) of heparin-
induced thrombocytopenia without circulating antibodies. The decision to use enoxaparin sodium in such
a case must be made only after a careful benefit risk assessment and after non-heparin alternative

treatments are considered (e.g. danaparoid sodium or lepirudin).

% Monitoring of platelet counts
The risk of antibody-mediated HIT also exists with LMWHs. Should thrombocytopenia occur, it usually
appears between the 5 and the 21 day following the beginning of enoxaparin sodium treatment.
The risk of HIT is higher in postoperative patients and mainly after cardiac surgery and in patients with
cancer.
Therefore, it is recommended that the platelet counts be measured before the initiation of therapy with
enoxaparin sodium and then regularly thereafter during the treatment.
If there are clinical Symptoms  suggestive of HIT (any new episode of arterial and/or venous
thromboembolism, any painful skin lesion at the injection site, any allergic or anaphylactoid reactions on
treatment), platelet count should be measured. Patients must be aware that these symptoms may occur and
if so, that they should inform their primary care physician.
In practice, if a confirmed significant decrease of the platelet count is observed (30 to 50 % of the initial
value), enoxaparin sodium treatment must be immediately discontinued and the patient switched to another

non-heparin anticoagulant alternative treatment.

° Haemorrhage
As with other anticoagulants, bleeding may occur at any site. If bleeding occurs, the origin of the
haemorrhage should be investigated and appropriate treatment instituted.
Enoxaparin sodium, as with any other anticoagulant therapy, should be used with caution in conditions
with increased potential for bleeding, such as:
- impaired haemostasis,
- history of peptic ulcer,
- recent ischemic stroke,
- severe arterial hypertension,
- recent diabetic retinopathy,
* heuro- or ophthalmologic surgery.

- concomitant use of medications affecting haemostasis (see section 4.5).

L Laboratory tests
At doses used for prophylaxis of venous thromboembolism, enoxaparin sodium does not influence
bleeding time and global blood coagulation tests significantly, nor does it affect platelet aggregation or

binding of fibrinogen to platelets.




At higher doses, increases in activated partial thremboptastin time (aPTT), and activated clotting time
(ACT) may occur. Increases in aPTT and ACT are not linearly correlated with increasing enoxaparin

sodium antithrombotic activity and therefore are unsuitable and unreliable for monitoring enoxaparin
sodium activity.

. Spinal/Epidural anaesthesia or lumbar puncture
Spinal/epidural anaesthesia or lumbar puncture must not be performed within 24 hours of administration
of enoxaparin sodium at therapeutic doses (see also section 4.3).

There have been cases of neuraxial haematomas reported with the concurrent use of enoxaparin sodium

and spinal/epidural anaesthesia or spinal puncture procedures resulting in long term or permanent paralysis.

These events are rare with enoxaparin sodium dosage regimens 4,000 [U (40 mg) once daily or lower. The
risk of these events is higher with the use of post-operative indwelling epidural catheters, with the
concomitant use of additional drugs affecting haemostasis such as Non- Steroidal Anti-Inflammatory
Drugs (NSAIDs), with traumatic or repeated epidural or spinal puncture, or in patients with a history of

spinal surgery or spinal deformity.

To reduce the potential risk of bleeding associated with the concurrent use of enoxaparin sodium and
epidural or spinal anaesthesia/analgesia or spinal puncture, consider the pharmacokinetic profile of
enoxaparin sodium (see section 5.2). Placement or removal of an epidural catheter or lumbar puncture is
best performed when the anticoagulant effect of enoxaparin sodium is low; however, the exact timing to
reach a sufficiently low anticoagulant effect in each patient is not known. For patients with creatinine
clearance [15-30 mL/minute], additional considerations are necessary because elimination of enoxaparin

sodium is more prolonged (see section 4.2),

Should the physician decide to administer anticoagulation in the context of epidural or spinal
anaesthesia/analgesia or lumbar puncture, frequent monitoring must be exercised to detect any signs and
symptoms of neurological impairment such as midline back pain, sensory and motor deficits (numbness
or weakness in lower limbs), bowel and/or bladder dysfunction. Instruct patients to report immediately if
they experience any of the above signs or symptoms. If signs or symptoms of spinal hematoma are
suspected, initiate urgent diagnosis and treatment including consideration for spinal cord decompression

even though such treatment may not prevent or reverse neurological sequelae.

o SKin necrosis / cutaneous vasculitis
Skin necrosis and cutaneous vasculitis have been reported with LMWHSs and should lead to prompt

treatment discontinuation.

. Percutaneous coronary revascularization procedures
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To minimize the risk of bleeding following the vascular instrumentation during the treatment of unstable
angina, NSTEMI and acute STEML. adhere precisely to the intervals recommended between enoxaparin
sodium injection doses. It is important to achieve haemostasis at the puncture site after PCI. In case a
closure device is used, the sheath can be removed immediately. If a manual compression method is used,
sheath should be removed 6 hours after the last IV/SC enoxaparin sodium injection. If the treatment with
enoxaparin sodium is to be continued, the next scheduled dose should be given no sooner than 6 to 8 hours

after sheath removal. The site of the procedure should be observed for signs of bleeding or hematoma
formation.

Z Acute infective endocarditis
Use of heparin is usually not recommended in patients with acute infective endocarditis due to the risk of
cerebral haemorrhage. If such use is considered absolutely necessary, the decision must be made only after

a careful individual benefit risk assessment.

B Mechanical prosthetic heart valyes
The use of enoxaparin sodium has not been adequately studied for thromboprophylaxis in patients with
mechanical prosthetic heart valves. Isolated cases of prosthetic heart valve thrombosis have been reported
in patients with mechanical prosthetic heart valves who have received enoxaparin sodium for
thromboprophylaxis. Confounding factors, including underlying disease and insufficient clinical data,
limit the evaluation of these cases. Some of these cases were pregnant women in whom thrombosis led to

maternal and foetal death.,

o Pregnant women with mechanical prosthetic heart valves
The use of enoxaparin sodium for thromboprophylaxis in pregnant women with mechanical prosthetic
heart valves has not been adequately studied. In a clinical study of pregnant women with mechanical
prosthetic heart valves given enoxaparin sodium (100 [U/kg (1 mg/kg ) twice daily) to reduce the risk of
thromboembolism, 2 of 8 women developed clots resulting in blockage of the valve and leading to maternal
and foetal death. There have been isolated post-marketing reports of valve thrombosis in pregnant women
with mechanical prosthetic heart valves while receiving enoxaparin sodium for thromboprophylaxis.

Pregnant women with mechanical prosthetic heart valves may be at higher risk for thromboembolism.

¢ Elderly
No increased bleeding tendency is observed in the elderly with the prophylactic dosage ranges. Elderly
patients (especially patients eighty years of age and older) may be at an increased risk for bleeding
complications with the therapeutic dosage ranges. Careful clinical monitoring is advised and dose

reduction might be considered in patients older than 75 years treated for STEM] (see sections 4.2 and 5.2).

. Renal impairment




In patients with renal impairment, there is an increase in exposure of enoxaparin sodium which increases
the risk of bleeding. In these patients. careful clinical monitoring is advised, and biological monitoring by
anti-Xa activity measurement might be considered (see sections 4.2 and 5.2). Enoxaparin sodium is not
recommended for patients with end stage renal disease (creatinine clearance <15 mL/min) due to lack of
data in this population outside the prevention of thrombus formation in extracorporeal circulation during
haemodialysis.

In patients with severe renal impairment (creatinine clearance 15-30 mL/min), since exposure of
enoxaparin sodium is significantly increased. a dosage adjustment is recommended for therapeutic and
prophylactic dosage ranges (see section 4.2).

No dose adjustment is recommended in patients with moderate (creatinine clearance 30-50 mL/min) and

mild (creatinine clearance 50-80 mL/min) renal impairment.

s Hepatic impairment
Enoxaparin sodium should be used with caution in patients with hepatic impairment due to an increased
potential for bleeding. Dose adjustment based on monitoring of anti-Xa levels is unreliable in patients with

liver cirrhosis and not recommended (see section 5.2).

L Low weight
An increase in exposure of enoxaparin sodium with prophy lactic dosages (non-weight adjusted) has been
observed in low-weight women (<45 kg) and low-weight men (<57 kg), which may lead to a higher risk

of bleeding. Therefore, careful clinical monitoring is advised in these patients (see section 5.2)

° Obese Patients
Obese patients are at higher risk for thromboembolism. The safety and efficacy of prophylactic doses in
obese patients (BMI >30 kg/m2) has not been fully determined and there is no consensus for dose

adjustment. These patients should be observed carefully for signs and symptoms of thromboembolism.

B Hyperkalaemia
Heparins can suppress adrenal secretion of aldosterone leading to hyperkalaemia (see section 4.8),
particularly in patients such as those with diabetes mellitus, chronic renal failure, pre-existing metabolic
acidosis, taking medicinal products known to increase potassium (see section 4.5). Plasma potassium

should be monitored regularly especially in patients at risk.

° Traceability

LMWHs are biological medicinal products. In order to improve the LMWH traceability, it is recommended

that health care professionals record the trade name and batch number of the administergd product in the

patient file.




e Sodium
For patients receiving doses higher than 210 mg/day, this medicine contains more than 24 mg sodium in

each dose. This is equivalent to 1.2% of the WHO recommended maximum daily intake of 2 g sodium for
an adult.

4.5 Interaction with other medicinal products and other forms of interaction

Concomitant use not recommended:

. Medicinal products affecting haemostasis (see section 4.4 )

It is recommended that some agents which affect haemostasis should be discontinued prior to enoxaparin
sodium therapy unless strictly indicated. If the combination is indicated. enoxaparin sodium should be used
with careful clinical and laboratory monitoring when appropriate. These agents include medicinal products
such as:

- Systemic salicylates, acetylsalicylic acid at anti-inflammatory doses, and NSAIDs including

ketorolac,
- Other thrombolytics (e. g. alteplase, reteplase, streptokinase, tenecteplase, urokinase) and

anticoagulants (see section 4.2).

Concomitant use with caution:

The following medicinal products may be administered with caution concomitantly with enoxaparin
sodium:
L4 Other medicinal products affecting haemostasis such as:

- Platelet aggregation inhibitors including acetylsalicylic acid used at antiaggregant dose
(cardioprotection), clopidogrel, ticlopidine, and glycoprotein I1b/I11a antagonists indicated in
acute coronary syndrome due to the risk of bleeding,

- Dextran 40,

- Systemic glucocorticoids,

. Medicinal products increasing potassium levels:
Medicinal products that increase serum potassium levels may be administered concurrently with
enoxaparin sodium under careful clinical and laboratory monitoring (see sections 4.4 and 4.8).

4.6 Fertility, pregnancy and lactation

Pregnancy

In humans, there is no evidence that enoxaparin crosses the placental barrier during the second and third
trimester of pregnancy. There is no information available concerning the first trimester.

Animal studies have not shown any evidence of foetotoxicity or teratogenicity (see section 5.3). Animal
data have shown that enoxaparin passage through the placenta is minimal., : 1
Enoxaparin sodium should be used during pregnancy only if the physician has established a clear need.

Pregnant women receiving enoxaparin sodium should be carefully monitored for evidence of bleedipg o
/.
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excessive anticoagulation and should be warned of the haemorrhagic risk. Overall, the data suggest that
there is no evidence for an increased risk of haemorrhage. thrombocytopenia or osteoporosis with respect
to the risk observed in non-pregnant women, other than that observed in pregnant women with prosthetic
heart valves (see section 4.4).

If an epidural anaesthesia is planned, it is recommended to withdraw enoxaparin sodium treatment before

(see section 4.4).

Breastfeeding

It is not known whether unchanged enoxaparin is excreted in human breast milk. In lactating rats, the
passage of enoxaparin or its metabolites in milk is very low. The oral absorption of enoxaparin sodium is

unlikely. Enoxaparin sodium injection can be used during breastfeeding,

Fertility
There are no clinical data for enoxaparin sodium in fertility. Animal studies did not show any effect on

fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

Enoxaparin sodium has no or negligible influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

Enoxaparin sodium has been evaluated in more than 15,000 patients who received enoxaparin sodium in
clinical trials. These included 1,776 for prophylaxis of deep vein thrombosis following orthopaedic or
abdominal surgery in patients at risk for thromboembolic complications, 1.169 for prophylaxis of deep
vein thrombosis in acutely ill medical patients with severely restricted mobility, 559 for treatment of DVT
with or without PE, 1,578 for treatment of unstable angina and non-Q-wave myocardial infarction and
10,176 for treatment of acute STEMI.

Enoxaparin sodium regimen administered during these clinical trials varies depending on indications. The
enoxaparin sodium dose was 4,000 [U (40 mg) SC once daily for prophylaxis of deep vein thrombosis
following surgery or in acutely ill medical patients with severely restricted mobility. In treatment of DVT
with or without PE, patients receiving enoxaparin sodium were treated with either a 100 IU/kg (1 mg/kg)
SC dose every 12 hours or a 150 IU/kg (1.5 mg/kg) SC dose once a day. In the clinical studies for treatment
of unstable angina and non-Q-wave myocardial infarction, doses were 100 IU/kg (1 mg/kg) SC every 12
hours, and in the clinical study for treatment of acute STEM] enoxaparin sodium regimen was a 3,000 1U
(30 mg) IV bolus followed by 100 IU/kg (1 mg/kg) SC every 12 hours,
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Inclinical studies, haemorrhages, thrombocytopenia and thrombocytosis were the most commonly

reported reactions (see section 4.4 and 'Description of selected adverse reactions' below).

Tabulated summary list of adverse reactions

Other adverse reactions observed in clinical studies and reported in post-marketing experience (* indicates
reactions from post-marketing experience) are detailed below.

Frequencies are defined as follows: very common (> 1 /10); common (> 1/100 to < 1/10); uncommon (>
171000 to < 1/100); rare (= 1/10,000 to <1/1,000): and very rare (< 1/10,000) or not known (cannot be
estimated from available data). Within each system organ class, adverse reactions are presented in order

of decreasing seriousness.

Blood and the lvmphatic system disorders
- Common: Haemorrhage, haemorrhagic anaemia*, thrombocytopenia, thrombocytosis
- Rare: Eosinophilia*, cases of immuno-allergic thrombocytopenia with thrombosis; in some of them

thrombosis was complicated by organ infarction or limb ischaemia (see section 4.4).

Immune system disorders
- Common: Allergic reaction

- Rare: Anaphylactic/Anaphylactoid reactions including shock*

Nervous system disorders

- Common: Headache*

Vascular disorders
- Rare: Spinal haematoma* (or neuraxial haematoma). These reactions have resulted in varying degrees

of neurologic injuries including long-term or permanent paralysis (see section 4.4).

Hepato-biliary disorders
- Very common: Hepatic enzyme increases (mainly transaminases > 3 times the upper limit of normality)
- Uncommon: Hepatocellular liver injury *

- Rare: Cholestatic liver injury*

Skin and subcutaneous tissue disorders

- Common: Urticaria, pruritus, erythema

- Uncommon: Bullous dermatitis ;

- Rare: Alopecia*, cutaneous vasculitis®, skin necrosis* usually occurring at the injection site (these

phenomena have been usually preceded by purpura or erythematous plaques,’(inﬁltrate




Injection site nodules* (inflammatory nodules, which were not cystic enclosure of enoxaparin).

They resolve after a few days and should not cause treatment discontinuation,

Musculoskeletal, connective tissue and bone disorders

- Rare: Osteoporosis* following long term therapy (greater than 3 months)

General disorders and administration site conditions
- Common: Injection site haematoma, injection site pain, other injection site reaction (such as oedema,
haemorrhage, hypersensitivity, inflammation, mass, pain, or reaction)

- Uncommon: Local irritation, skin necrosis at injection site

Investigations

- Rare: Hyperkalaemia* (see sections 4.4 and 4.5).

Description of selected adverse reactions

Haemorrhages

These included major haemorrhages, reported at most in 4.2 % of the patients (surgical patients). Some of
these cases have been fatal. In surgical patients, haemorrhage complications were considered major: (1) if
the haemorrhage caused a significant clinical event. or (2) if accompanied by haemoglobin decrease > 2
g/dL or transfusion of 2 or more units of blood products. Retroperitoneal and intracranial haemorrhages
were always considered major.

As with other anticoagulants, haemorrhage may occur in the presence of associated risk factors such as:
organic lesions liable to bleed, invasive procedures or the concomitant use of medications affecting

haemostasis (see sections 4.4 and 4.5).

System Prophylaxis in Prophylaxis in| Treatment in| Treatment in| Treatment in
Organ surgical patients | medical patients with| patients withj patients with
Class patients DVT with orn unstable anginal acute STEMI
without PE and non-Q-wave,
MI
Blood Very common : | Common- Very common: | Common: Common:
and Haemorrhage Haemorrhage- Haemorrhage: | Haemorrhage - Haemorrhage
lymphatic Uncommon: Rare: Uncommon:
System Rare: Intracranial Retroperitoneal Intracranial
disorders Retroperitoneal haemorrhage, | haemorrhage haemorrhage,
haemorrhage Retroperitoneal Retroperitoneal|
haemorrhage haemorrhage

*: such as haematoma, ecchymosis other than at injection site, wound haematoma, haema turia, epistaxis and gastro-
intestinal haemorrhage.
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Thrombocytopenia and thrombocytosis

System Prophylaxis  ip Prophylaxis in| Treatment in Treatment  in| Treatment in
Organ surgical patients | medical patients  with| patients  with patients with acute]
Class patients DVT  with on unstable anginal STEM]
without PE and non-Q-
wave M|
Blood Very common Uncommon: Very common : | Uncommon.- Common:
and Thrombocytosis » Thrombocyto Thrombocytosi Thrombocytop Thrombocytosis:
Iymphatic Common. penia S# enia Thrombocytopen
system Thrombocytope Common: ia
disorders| pig Thrombocytop Very rare:
enia Immuno-allergic
thrombocytopeni
a

»: Platelet increased >400 G/L

Paediatric population

The safety and efficacy of enoxaparin sodjum in children have not been established (see section

4.2).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It

allows continued monitoring of the benefit/risk b

professionals are asked to report any suspected adverse reactions via the n

listed in Appendix V.

4.9 Overdose

Signs and symptoms

Accidental overdose with enox

lead to haemorrhagic complications.

unlikely that enoxaparin sodium will be absorbed.

Management

The anticoagulant effects can be largely
dose of protamine depends on the dose of enoxaparin sodium injec

the anticoagulant effect of 100 1U (I mg)

administered in the previous

enoxaparin sodium may be administered

alance of the medicinal product. Healthcare

ational reporting system

aparin sodium after V. extracorporeal or SC administration may

Following oral administration of even large doses, it is

neutralized by the slow 1V injection of protamine, The
ted: I mg protamine neutralizes

of enoxaparin sodium, if enoxaparin sodium was

8 hours. An infusion of 0.5 mg protamine per 100 IU (1 mg) of

if enoxaparin sodium was administered greater than 8

hours previous to the protamine administration, or if it has been determined that a second dose of
protamine is required. After 12 hours of the enoxaparin sodium injection, protamine administration
may not be required. However, even with high doses of protamine, the anti-Xa activity of

enoxaparin sodium is never completely neutralized (maximum about 60%) (see the prescribing




information for protamine salts),

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic Properties

Pharmacotherapeutic group: Antithrombotic agent, heparin group, ATC code: BOIA B05
Pharmacodynamic effects

Enoxaparin is a LMWH with a mean molecular weight of approximately 4,500 daltons, in which the
antithrombotic and anticoagulant activities of standard heparin have been dissociated. The drug

substance is the sodium salt.

In the in vitro purified System, enoxaparin sodium has a high anti-Xa activity (approximately
100 IU/mg) and low anti-Ia or anti thrombin activity (approximately 28 IU/mg), with a ratio of 3.6.
These anticoagulant activities are mediated through anti-thrombin I (ATIII) resulting in anti-

thrombotic activities in humans.

Beyond its anti-Xa/lla activity. further antithrombotic and anti-inflammatory properties of
enoxaparin have been identified in healthy subjects and patients as well as in non-clinical models.
These include ATIlI-dependent inhibition of other coagulation factors like factor Vlla, induction of
endogenous Tissue Factor Pathway Inhibitor (TFPI) release as well as a reduced release of von
Willebrand factor (VWF) from the vascular endothelium into the blood circulation. These factors are
known to contribute to the overall antithrombotic effect of enoxaparin sodium.

When used as prophylactic treatment, cnoxaparin sodium does not significantly affect the aPTT.
When used as curative treatment, aPTT can be prolonged by 1.5-2.2 times the control time at peak

activity.

Clinical efficacy and safety

Prevention of venous thromboembolic disease associated with surgery

Extended prophylaxis of VTE following orthopaedic surgery

In a double blind study of extended prophylaxis for patients undergoing hip replacement surgery, 179
patients with no venous thromboembolic disease initially treated, while hospitalized, with enoxaparin
sodium 4,000 1U (40 mg) SC, were randomized to a post-discharge regimen of either enoxaparin
sodium 4,000 1U (40 mg) (n=90) once a day SC or to placebo (n=89) for 3 weeks. The incidence of
DVT during extended prophylaxis was significantly lower for enoxaparin sodium compared to
placebo. no PE was reported. No major bleeding occurred.

The efficacy data are provided in the table below:.




Enoxaparin sodium
4,000 1U (40 mg) Placebo
once a day SC once a day SC
n (%) n (%)

All Treated Extended Prophylaxis 90 (100) 89 (100)
Patients
Total VTE 6 (6.6) 18(20.2)
Total DVT (%) 6 (6.6)* 18 (20.2)
Proximal DVT (%) 5(5.6) # 7(8.8)
*p value versus placebo =0.008

|_#p value versus placebo =0.537

In a second double-blind study, 262 patients without VTE disease and undergoing hip replacement
surgery initially treated, while hospitalized, with enoxaparin sodium 4,000 1U (40 mg) SC were
randomized to a post-discharge regimen of either enoxaparin sodium 4,000 I1U (40 mg) (n=131) once
a day SC or to placebo (n=131) fél‘ 3 \i’eeks.”Similar to the ﬁrst study the incidence of VTE during
extended prophylaxis was significantly lower for enoxaparin sodium compared to placebo for both
total VTE (enoxaparin sodium 21 [16%] versus placebo 45 [34.4%]: p=0.001) and proximal DVT
(enoxaparin sodium 8 [6. ] %] versus placebo 28 [21 4%]: p=<0.001). No difference in major bleeding

was found between the enoxaparin sodium and the placebo group.

Extended prophylaxis of DVT following cancer surgery

A double-blind, multicenter trial, compared a four-week and a one-week regimen of enoxaparin
sodium prophylaxis in terms of safety and efficacy in 332 patients undergoing elective surgery for
abdominal or pelvic cancer. Patients received enoxaparin sodium (4,000 [U (40 mg) SC) daily for 6
to 10 days and were then randomly assigned to receive either enoxaparin sodium or placebo for
another 21 days. Bilateral venography was performed between days 25 and 31, or sooner if symptoms
of venous thromboembolism occurred. The patients were followed for three months. Enoxaparin
sodium prophylaxis for four weeks after surgery for abdominal or pelvic cancer significantly reduced
the incidence of venographically demonstrated thrombosis, as compared with enoxaparin sodium
prophylaxis for one week. The rates of venous thromboembolism at the end of the double-blind phase
were 12.0 % (n=20) in the placebo group and 4.8% (n=8) in the enoxaparin sodium group; p=0.02.
This difference persisted at three months [13.8% vs. 5.5% (n=23 vs 9), p=0.01]. There were no
differences in the rates of bleeding or other complications during the double-blind or follow-up

periods.

Prophylaxis of venous thromboembolic disease in medical patients with an acute illness expected to induce

limitation of mobility

Ina double blind multicenter. parallel group study, enoxaparin sodium 2.000 U (20 mg) or 4,000 1U
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(40 mg) once a day SC was compared to placebo in the prophylaxis of DVT in medical patients with
severely restricted mobility during acute illness (defined as walking distance of <10 meters for

<3 days). This study included patients with heart failure (NYHA Class 111 or IV); acute respiratory
failure or complicated chronic respiratory insufficiency, and acute infection or acute rheumatic; if
associated with at least one VTE risk factor (age >75 years, cancer, previous VTE, obesity, varicose
veins, hormone therapy. and chronic heart or respiratory failure).

A total of 1,102 patients were enrolled in the study. and 1,073 patients were treated, Treatment
continued for 6 to 14 days (median duration 7 days). When given at a dose of 4,000 IU (40 mg) once
a day SC, enoxaparin sodium signiﬁcantly reduced the incidence of VTE as compared to placebo.

The efficacy data are provided in the table below.

w’/

Enoxaparin sodium Enoxaparin sodium Placebo
2,000 IU (20 mg) 4,000 IU (40 mg) once
once a day SC aday SC n (%)
n (%) n (%)
All Treated Medical Patients 287 (100) 291(100) 288 (100)
During Acute Illness
Total VTE (%) 43 (15.0) 16 (5.5)* 43 (14.9)
Total DVT (%) 43 (15.0) 16 (5.5) 40 (13.9)
Proximal DVT (%) 13 (4.5) 5(1.7) 14 (4.9)
VTE = Venous thromboembolic events which included DVT, PE, and death considered to be
thromboembolic in origin
l_*p value versus placebo =0.0002

At approximately 3 months following enrolment, the incidence of VTE remained significantly lower
in the enoxaparin sodjum 4,000 IU (40 mg) treatment group versus the placebo treatment group.
The occurrence of total and major bleeding were respectively 8.6% and 1.1% in the placebo group,
11.7% and 0.3% in the enoxaparin sodium 2,000 [U (20 mg) group and 12.6% and 1.7% in the
enoxaparin sodium 4,000 [U (40 mg) group.

Treatment of deep vein thrombosis with or without pulmonary embolism

In a multicenter, parallel group study, 900 patients with acute lower extremity DVT with or without
PE were randomized to an inpatient (hospital) treatment of either (i) enoxaparin sodium 150 IU/kg
(1.5 mg/kg) once a day SC., (ii) enoxaparin sodium 100 [U/kg (1 mg/kg) every 12 hours SC, or (iii)
heparin IV bolus (5,000 [U) followed by a continuous infusion (administered to achieve an aPTT of
55 to 85 seconds). A total of 900 patients were randomized in the study and all patients were treated.
All patients also received warfarin sodium (dose adjusted according to prothrombin time to achieve
an INR of 2.0 to 3.0), commencing within 72 hours of initiation of enoxaparin sodium or standard

heparin therapy, and continuing for 90 days. Enoxaparin sodium or standard heparin therapy was
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administered for a minimum of 5 days and until the rargeted warfarin sodium INR was achieved.
Both enoxaparin sodium regimens were equivalent to standard heparin therapy in reducing the risk

of recurrent venous thromboembolism (DVT and/or PE). The efficacy data are provided in the table
below.

Enoxaparin sodium Enoxaparin sodium z
150 IU/kg (1.5mg/kg) | 100 IU/kg (1 mg/kg) A f:tl;?;}"”’}rﬁ fa
once a day SC twice a day SC J n (%) py
n (%) n (%) e
All Treated DVT
Patients with or 298 (100) 312(100) 290 (100)
without PE
Total VTE (%) 13 (4.4)* 9(2.9)* 12 4.1)
DVT Only (%) 11 (3.7) 122 8(2.8)
Proximal DVT (%) 9 (3.0) 6(1.9) 7(2.4)
PE (%) 2(0.7) 2(0.6) 4(1.4)
VTE = venous thromboembolic event (DVT and/or PE)
*The 95% Confidence Intervals for the treatment differences for total VTE were:
- enoxaparin sodium once a day versus heparin (-3.0 to 3.5)

- énoxaparin sodium every 12 hours versus heparin (-4.2 to 1. 7):

Major bleeding were respectively 1.7% in the enoxaparin sodium 150 1U/kg (1.5 mg/kg) once a day
group. 1.3% in the enoxaparin sodium 100 IU/kg (1 mg/kg) twice a day group and 2.1% in the heparin
group.

Treatment of unstable angina and non ST elevation myocardial infarction

In a large multicenter study, 3,171 patients enrolled at the acute phase of unstable angina or non-Q-
wave myocardial infarction were randomized to receive in association with acetylsalicylic acid (100
to 325 mg once daily). either SC enoxaparin sodium 100 IU/kg (1 mg/kg) every 12 hours or IV
unfractionated heparin adjusted based on aPTT. Patients had to be treated in hospital for a minimum
of 2 days and a maximum of 8 days. until clinical stabilization, revascularization procedures or
hospital discharge. The patients had to be followed up to 30 days. In comparison with heparin,
enoxaparin sodium significantly reduced the combined incidence of angina pectoris, myocardial
infarction and death, with a decrease of 19.8 to 16.6% (relative risk reduction of 16.2%) on day 14.
This reduction in the combined incidence was maintained after 30 days (from 23.3 to 19.8%:; relative
risk reduction of 15%).

There were no significant differences in major haemorrhages, although a haemorrhage at the site of

the SC injection was more frequent.

Treatment of acute ST-segment elevation myocardial infarction
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In a large multicenter study, 20,479 patients with STEM I eligible to receive fibrinolytic therapy were
randomized to receive either enoxaparin sodium in a single 3,000 U (30 mg) IV bolus plus a 100
[U/kg (1 mg/kg) SC dose followed by an SC injection of 100 [U/kg (1 mg/kg) every 12 hours or IV
unfractionated heparin adjusted based on aPTT for 48 hours. All patients were also treated with
acetylsalicylic acid for a minimum of 30 days. The enoxaparin sodium dosing strategy was adjusted
for severe renally impaired patients and for the elderly of at least 75 years of age. The SC injections
of enoxaparin sodium were given until hospital discharge or for a maximum of eight days (whichever
came first).

4,716 patients underwent percutaneous coronary intervention receiving antithrombotic support with
blinded study drug. Therefore. for patients on enoxaparin sodium, the PCI was to be performed on
enoxaparin sodium (no switch) using the regimen established in previous studies i.e. no additional
dosing, if last SC administration given less than 8 hours before balloon inflation, IV bolus of 30 U/
kg (0.3 mg/kg) enoxaparin sodium, if the last SC administration given more than 8 hours before
balloon inflation,

Enoxaparin sodium compared to unfractionated heparin significantly decreased the incidence of the
primary end point, a composite of death from any cause or myocardial re-infarction in the first 30
days after randomization [9.9 percent in the enoxaparin sodium group, as compared with 12.0 percent
in the unfractionated heparin group] with a 17 percent relative risk reduction (p<0.001).

The treatment benefits of enoxaparin sodium, evident for a number of efficacy outcomes, emerged
at 48 hours, at which time there was a 35 percent reduction in the relative risk of myocardial re-
infarction, as compared with treatment with unfractionated heparin (p<0.001).

The beneficial effect of enoxaparin sodium on the primary end point was consistent across key
subgroups including age, gender, infarct location, history of diabetes. history of prior myocardial
infarction, type of fibrinolytic administered, and time to treatment with study drug.

There was a significant treatment benefit of enoxaparin sodium, as compared with unfractionated
heparin, in patients who underwent percutaneous coronary intervention within 30 days after
randomization (23 percent reduction in relative risk) or who were treated medically (15 percent
reduction in relative risk, p=0.27 for interaction).

The rate of the 30 day composite endpoint of death, myocardial re-infarction or intracranial
haemorrhage (a measure of net clinical benefit) was significantly lower (p<0.0001) in the enoxaparin
sodium group (10.1%) as compared to the heparin group (12.2%), representing a 17% relative risk
reduction in favour of treatment with enoxaparin sodjum.

The incidence of major bleeding at 30 days was significantly higher (p<0.0001) in the enoxaparin
sodium group (2.1%) versus the heparin group (1.4%). There was a higher incidence of

gastrointestinal bleeding in the enoxaparin sodium group (0.5%) versus the heparin group (0.1%),
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while the incidence of intracranial haemorrhage was similar in both groups (0.8% with enoxaparin
sodium versus 0.7% with heparin).
The beneficial effect of enoxaparin sodium on the primary end point observed during the first 30

days was maintained over a 12 month follow-up period.
Pp

Hepatic impairment

Based on literature data the use of enoxaparin sodium 4,000 [U (40 mg) in cirrhotic patients (Child-
Pugh class B-C) appears to be safe and effective in preventing portal vein thrombosis. It should be
noted that the literature studies may have limitations. Caution should be used in patients with hepatic
impairment as these patients have an increased potential for bleeding (see section 4.4) and no formal

dose finding studies have been performed in cirrhotic patients (Child Pugh class A, B nor €.

5.2 Pharmacokinetic properties

General characteristics

The pharmacokinetic parameters of enoxaparin sodium have been studied primarily in terms of the
time course of plasma anti-Xa activity and also by anti-Ila activity, at the recommended dosage
ranges after single and repeated SC administration and after single IV administration. The
quantitative determination of anti-Xa and anti-lla pharmacokinetic activities was conducted by

validated amidolytic methods.

Absorption

The absolute bioavailability of enoxaparin sodium after SC injection, based on anti-Xa activity, is
close to 100%.

Different doses and formulations and dosing regimens can be used.

The mean maximum plasma anti-Xa activity level is observed 3 to S hours after SC injection and
achieves approximately 0.2, 0.4, 1.0 and 1.3 anti-Xa [U/mL following single SC administration of
2,000 1U, 4,000 1U. 100 IU/kg and 150 1U/kg (20 mg. 40 mg, 1 mg/kg and 1.5 mg/kg) doses,

respectively,

A 3,000 IU (30 mg) IV bolus immediately followed by a 100 IU/kg (1 mg/kg) SC every 12 hours
provided initial maximum anti-Xa activity level of 1.16 IU/mL (n=16) and average exposure

corresponding to 88% of steady-state levels. Steady-state is achieved on the second day of treatment.

After repeated SC administration of 4.000 U (40 mg) once daily and 150 [U/kg (1..\5 mg/kg) once

daily regimens in healthy volunteers, the steady-state is reached on day 2 with an average %sur
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ratio about 15% higher than after a single dose. After repeated SC administration of the 100 | U/kg (1
mg/kg) twice daily regimen, the steady-state is reached from day 3 to 4 with mean exposure about
65% higher than after a single dose and mean maximum and trough anti-Xa activity levels of about
1.2 and 0.52 1U/mL, respectively.

Injection volume and dose concentration over the range 100-200 mg/mL does not affect
pharmacokinetic parameters in healthy volunteers.

Enoxaparin sodium pharmacokinetics appears to be linear over the recommended dosage ranges.
Intra-patient and inter-patient variability is low. Following repeated SC administration no

accumulation takes place.

Plasma anti-Ila activity after SC administration is approximately ten-fold lower than anti-Xa activity.
The mean maximum anti-la activity level is observed approximately 3 to 4 hours following SC
injection and reaches 0.13 IU/mL and 0.19 TU/mL following repeated administration of 100 IU/kg (1
mg/kg) twice daily and 150 IU/kg (1.5 mg/kg) once daily, respectively.

Distribution
The volume of distribution of enoxaparin sodium anti-Xa activity is about 4.3 litres and is close to

the blood volume.

Biotransformation
Enoxaparin sodium js primarily metabolized in the liver by desulfation and/or depolymerization to

lower molecular weight species with much reduced biological potency.

Elimination

Enoxaparin sodium is a low clearance drug with a mean anti-Xa plasma clearance of 0.74 L/h after
al501U /kg (1.5 mg/kg) 6-hour IV infusion.

Elimination appears monophasic with a half-life of about 5 hours after a single SC dose to about 7
hours after repeated dosing.

Renal clearance of active fragments represents about 10% of the administered dose and total renal

excretion of active and non-active fragments 40% of the dose.

Special populations

Elderly
Based on the results of a population pharmacokinetic analysis, the enoxaparin sodium kinetic profile
is not different in elderly subjects compared to younger subjects when renal function is normal.

However, since renal function is known to decline with age, elderly patients may show reduced

i

55



elimination of enoxaparin sodium (see sections 4.2 and 4.4), -

Hepatic impairmeny

In a study conducted in patients with advanced cirrhosis treated with ¢noxaparin sodium 4,000 1U
(40 mg) once daily, a decrease in maximum anti-Xa activity was associated with an increase in the
severity of hepatic impairment (assessed by Child-Pugh categories). This decrease was mainly
attributed to a decrease in ATIII leve] secondary to a reduced synthesis of ATIII in patients with

hepatic impairment.

Renal impairment

A linear relationship between anti-Xa plasma clearance and creatinine clearance at steady-state has
been observed, which indicates decreased clearance of enoxaparin sodium in patients with reduced
renal function. Anti-Xa CXposure represented by AUC, at steady-state, is marginally increased in
mild (creatinine clearance 50-80 mL/min) and moderate (creatinine clearance 30-50 mL/min) renal
impairment after repeated SC 4.000 1U (40 mg) once daily doses. In patients with severe renal
impairment (creatinine clearance <30 mL/min), the AUC at steady state is significantly increased on

average by 65% after repeated SC 4,000 1U (40 mg) once daily doses (see sections 4.2 and 4.4).

Haemodialysis
Enoxaparin sodium pharmacokinetics appeared similar than control population, after a single 25 [U,
501U or 100 1U/kg (0.25,0.50 0r 1.0 mg/kg) IV dose however, AUC was two-fold higher than control.

Weight

After repeated SC 150 IU/kg (1.5 mg/kg) once daily dosing, mean AUC of anti-Xa activity is
marginally higher at steady state in obese healthy volunteers (BMI 30-48 kg/m ) compared to non-
obese control subjects, while maximum plasma anti-Xa activity level is not increased. There is a

lower weight-adjusted clearance in obese subjects with SC dosing.

When non-weight adjusted dosing was administered, it was found after a single-SC 4,000 [U (40 mg)
dose, that anti-Xa exposure is 52% higher in low-weight women (<45 kg) and 27% higher in low-

weight men (<57 kg) when compared to normal weight control subjects (see section 4.4).

Pharmacokinetic interactions
—drmacoxinetic interactions

No pharmacokinetic interactions were observed between enoxaparin sodium and thrombolytics when
administered concomitantly.

5.3 Preclinical safety data




Besides the anticoagulant effects of enoxaparin sodium, there was no evidence of adverse effects at
IS mg/kg/day in the 13-week SC toxicity studies both in rats and dogs and at 10 mg/kg/day in the
26- week SC and [V toxicity studies both in rats, and monkeys.

Enoxaparin sodium has shown no mutagenic activity based on in vitro tests, including the Ames test,
mouse lymphoma cell forward mutation test. and no clastogenic activity based on an in vitro human

lymphocyte chromosomal aberration test, and the in vivo rat bone marrow chromosomal aberration

test.

Studies conducted in pregnant rats and rabbits at SC doses of enoxaparin sodium up to 30 mg/kg/day
did not reveal any evidence of teratogenic effects or foetotoxicity. Enoxaparin sodium was found to
have no effect on fertility or reproductive performance of male and female rats at SC doses up to 20

mg/kg/day.
6. PHARMA CEUTICAL PARTICULARS
6.1 List of excipients

Water for injections

6.2 Incompatibilities

SC injection

Do not mix with other products.

LV (Bolus) Injection (for acute STEMI indication only):

This medicinal product must not be mixed with other medicinal products except those mentioned in
section 4.2,
6.3 Shelf life

Prefilled Syringes

2 years

Diluted solution
Diluted solution should be used immediately.

6.4 Special precautions for storage
Do not store above 25° C.
Do not freeze,

6.5 Nature and contents of container

.



Enoxaparin sodium injection 2,000 1U (20 mg)/0.2 mL. 4,000 IU (40 mg)/0.4 mL: Solution for
injection in pre-filled syringes (type I glass) fitted with rubber stopper (chlorobutyl and bromobuty])

and injection needle (with automatic safety system ERISTM of PREVENTIS™ or without an

automatic safety system),

Supplied in packs 0f2.5,6,10, 20, 30, 50. 100 pre-filled syringes, and in multi-packs of 9 x 10, 100
X10and 200 x 10 pre-filled syringes.

Enoxaparin sodijum injection 6,000 U (60 mg)/0.6 mL, 8,000 IU (80 mg)/0.8 mL, 10,000 IU (100
mg)/1.0 mL: Solution for injection in graduated pre-filled syringes (type I glass) fitted with rubber
stopper (chlorobuty| and bromobutyl) and injection needle (with automatic safety system ERIS™ o
PREVENTIS™ o without an automatic safety system).

Supplied in packs of 2. 5,6, 10, 12, 20, 24, 30, 50, 100 pre-filled syringes and in multi-packs of 3 x
10.and 9 x 10 pre-filled syringes.

Not all pack sizes may be marketed.

6.6 Special precautions for disposal and other handling

Pre-filled syringes are ready for immediate use. For method of administration see section 4.2,

Use only clear, colourless to yellowish solutions.

Pre-filled syringes are supplied with or without an automatic safety system. The instructions for use

are presented in the package leaflet.

Each syringe is for single use only. Any unused medicinal product or waste material should be

disposed of in accordance with local requirements.

7.MARKETING AUTHORISATION HOLDER

Company: Hebei Changshan Biochemical Pharmaceutical Co., Ltd.

Address: No.71, Menglong Street, South District of Zhengding High-tech Industrial Development
Zone, Zhengding Area of China (Hebei) Pilot Free Trade Zone

Telephone: +86 311 8919 0165 Fax: +86 311 8919 0160 E-mail: info@hbcsbio.com




